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FCC ID: 2ASQXZONEDASTWO

1. Summary
1.1 Description of tested equipment
This equipment under tested.
This test report only contains test requirements specified in 47CFR Part 20 for LTE & 5G NR
function.
1.2  Date of testing processing
Date of receipt of test item: April 25, 2025
Date of test: From April 25, 2025 to May 26, 2025
Other Information: None
1.3  Modification Information
No modification was made during the all test items been performed.
14 Test standards
Technical standard: 47 CFR Part 2 (2023), 47 CFR Part 20 (2023)
47CFR Part 22 (2023), Part 24 (2023) and Part 27 (2023)
Deviation from test standard: None
1.5  Summary of test result
Harmonized Standard Requirements and Conformance Test Specifications
Item Test Content KDB Clause FCC Reference |Test Result
3.2 AGC threshold level 935210 D05 v01r02 ch3.2 -- Pass
4.2 Out-of-band rejection 935210 D05 v01r02 ch3.3 -- Pass
5.2 Input vs output comparison 935210 D05 v01r02 ch3.4 - - Pass
6.2 Mean output power 935210 DO5 vO1r02 ch3.5 | §2.1046, §27.50(a) |  Pass
and amplifier gain
Out-of-band/out-of-block
7.2 (including intermodulation) 935210 D05 v01r02 ch3.6 -- Pass
and spurious emissions
8.2 Frequency stability 935210 D05 v01r02 ch3.7 | §2.1055, §27.54 Pass
9.2 Radiated spurious emissions 935210 D05 v01r02 ch3.8 | §2.1053, §27.53(a) Pass

Worldwide Testing Services(Taiwan) Co., Ltd.
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2.

2.1

2.1.1

2.1.2

2.1.3

2.2

General Information

Testing laboratory
Location

10m OATS

No.5-1, Lishui, Shuang Sing Village, Wanli Dist.,

New Taipei City 207, Taiwan (R.O.C.)

3 meter semi-anechoic chamber
No. 99, Sec. 1, Balian Rd., Xizhi Dist.,
New Taipei City 221032, Taiwan (R.O.C.)

Worldwide Testing Services (Taiwan) Co., Ltd.
6F., No. 58, Ln. 188, Ruiguang Rd., Neihu Dist.,
Taipei City 114, Taiwan (R.O.C.)

Tel: 886-2-6606-8877

Details of accreditation status

Accredited testing laboratory

FCC filed test laboratory Reg. No.: TW1072, TW1140, TW1146, TW1477, TW0037

Industry Canada filed test laboratory Reg. No.: 20037, 31634

Test location, where different from Worldwide Testing Services (Taiwan) Co., Ltd.

Name: J.
Accredited number: A
Street: A
Town: A
Country: J.
J.
Details of approval holder
Name: ZQAM Communications Corporation
Street: 3F., No.6, Innovation Road II, Science Park
Town: Hsinchiu
Country: Taiwan

Manufacturer: (if different from applicant)

Name:
Street:
Town:
Country:

S~~~

Worldwide Testing Services(Taiwan) Co., Ltd.
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FCC ID: 2ASQXZONEDASTWO
2.3 Description of Tested System

The EUT was tested as below setup.
ZD2 System connected picture

DL test Ethernet cable

Pin=0dBm
Uil Fiber moh_— Power Feeding Unit

Buise FF Expander
a_ = peos Stet LA LU,
! ‘

W
| SG ‘] IRFcabIe __J'

Ethernet cable

NB

UL test Ethernet cable

Remote Fower Feeding Unit

T Exprcier
I

W
| SA ] IRFcable __J'

Bose Undl Fiber

Ethernet cable

NB

Operating band

Uplink: Band12:699~716MHz
Band13 :777~787MHz
Band 25 : 1850~1915MHz
Band 30 : 2305-2315MHz
Band 66 :1710~1780MHz
5G N77:3700~3980 MHz

Downlink: Band12 : 729~746MHz
Band13 :746~756MHz
Band 25 : 1930~1995MHz
Band 30 : 2350-2360MHz
Band 66 : 2110~2200MHz
5G N77:3700~3980 MHz

Worldwide Testing Services(Taiwan) Co., Ltd. Page 4 of 172
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Antenna Type: Widcband Dome Ceiling Antenna

Antenna Gain: LTE Band 12: 1.94 dBi
LTE Band 13: 2.33 dBi
LTE Band 25: 3.17 dBi
LTE Band 30: 2.46 dBi
LTE Band 66: 3.17 dBi
NR Band n77: 4.14 dBi

Technical data

Frequency Frequency
Mode (Up Link) O“t%‘g;evel (Down Link) | Pt Level
MHz MHz

LTE Band 12 704 -10.73 734 24.08
LTE Band 13 782 -14.45 751 24.88
LTE Band 25 1882.5 -16.07 1962.5 22.85
LTE Band 30 2310 -11.26 2355 23.05
LTE Band 66 1755 -13.11 2170 24.16
NR Band n77 3750 -10.62 3930 26.79

Power supply: 120Va.c.

2.4 Test environment
Relative humidity content: 54 %
Air pressure: 86-103 Kpa

Worldwide Testing Services(Taiwan) Co., Ltd. Page 5 of 172
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FCC ID: 2ASQXZONEDASTWO

2.5

General Test Requirement

Radiated Emission: For investigated frequency is equal to or below 1GHz, the RBW and VBW
of thde spectrum analyzer was 100 kHz and 100 kHz respectively with an appropriate sweep
speed.

For investigated frequency is above 1GHz, both of RBW and VBW of the spectrum analyzer
were 1 MHz with an agpropriate sweep speed. The analyzer was calibrated in dB above a
microvolt at the output of the antenna.

The table used for radiated measurements is capable of continuous rotation. The spectrum was
scanned from 30 MHz to the frequency specified as follows:

(1) If the intentional radiator operates below 10 GHz: to the tenth harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower.

(2) If the intentional radiator operates at or above 10 GHz and below 30 GHz: to the fifth
harmonic of the highest fundamental frequency or to 100 GHz, whichever is lower.

(3) If the intentional radiator operates at or above 30 GHz: to the fifth harmonic of the highest
fundamental frequency or to 200 GHz, whichever is lower, unless specified otherwise elsewhere
in the rules.

For hand-held devices, a exploratory test was performed with three (3) orthogonal planes to
determine the highest emissions.

When an emission was found, the table was rotated to produce the maximum signal strength. At
this point, the antenna was raised and lowered from Im to 4m. The antenna was placed in both
the horizontal and vertical planes.

Test item Name Uncertainty

Estimation Result of Uncertainty of Conducted spurious emission |Expanded Uncertainty : 1.69 dB

Estimation Result of Uncertainty of Radiated Emission(3M-966A)

Expanded Uncertainty -
0.009-30 MHz : 1.85 dB
30-1000 MHz : 3.92 dB
1-18 GHz - 3.19dB
18-40 GHz : 1.90 dB

Estimation Result of Uncertainty of Bandwidth Measurement
20 dB Bandwidth, Occupied bandwidth, Channel bandwidth, Expanded Uncertainty : 0.37 kHz
Necessary Bandwidth

Estimation Result of Uncertainty of Frequency Drift Measurement |Expanded Uncertainty : 6.11 Hz

Estimation Result of Uncertainty of Conducted Output Power
Measurement Output power

Expanded Uncertainty : 1.27 dB

The decision rule is: Measurement uncertainty is not taken into account.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 6 of 172
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO
Test Equipment List

2.6

Mean Output and booster Gain(AGC)

Code No. Test equipment Mode No. Serial No. Brand Cal. Date Next Cal. Date
ETSTW-RE 195 SMA 30dB Fixed MVE2407-30 F30012 MVE 2025/3/14 2026/3/13
Attenuator
ETSTW-RE 196 SMA 30dB Fixed MVE2407-30 F30012 MVE 2025/3/14 2026/3/13
Attenuator
ETSTW-RE 050 Attenuator 10dB SO0HF-010-1 None JFW 2025/2/14 2026/2/13
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2025/2/14 2026/2/13
ETSTW-RE 055 | SPECTRUM ANALYZER FSU 26 200074 R&S 2025/3/5 2026/3/4
ETSTW-RE 134 | MXG Vector Signal N5182B MY53050664 Agilent 2025/5/17 2026/5/16
Generator
ETSTW-Cable 030 Microwave Cable S[ggoé:aﬁfs(gl)m 279067 HUBER+SUHNER 2025/2/14 2026/2/13
Frequency stability
Code No. Test equipment Mode No. Serial No. Brand Cal. Date Next Cal. Date
ETSTW-CE 009 | |EMP.&HUMIDITY GTH-225-40-1P-U | MAA0305-009 | GIANT FORCE 2024/7/23 2025/7/22
CHAMBER
ETSTW-RE 195 SMA 30dB Fixed MVE2407-30 F30012 MVE 2025/3/14 2026/3/13
Attenuator
ETSTW-RE 196 SMA 30dB Fixed MVE2407-30 F30012 MVE 2025/3/14 2026/3/13
Attenuator
ETSTW-RE 050 Attenuator 10dB SOHF-010-1 None JFW 2025/2/14 2026/2/13
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2025/2/14 2026/2/13
ETSTW-RE 055 | SPECTRUM ANALYZER FSU 26 200074 R&S 2025/3/5 2026/3/4
ETSTW-RE 134 | MXG Vector Signal N5182B MY53050664 Agilent 2025/5/17 2026/5/16
Generator
ETSTW-Cable 030 Microwave Cable SUCOFLEX 104 279067 HUBER+SUHNER 2025/2/14 2026/2/13

(S _Cable 9)

Input-versus-output signal comparison & Out-of-band emissions & Out-of-band rejection &
Conducted Spurious emission

Code No. Test equipment Mode No. Serial No. Brand Cal. Date Next Cal. Date

ETSTW-RE 195 SMA 30dB Fixed MVE2407-30 F30012 MVE 2025/3/14 2026/3/13
Attenuator

ETSTW-RE 196 SMA 30dB Fixed MVE2407-30 F30012 MVE 2025/3/14 2026/3/13
Attenuator

ETSTW-RE 050 Attenuator 10dB SOHF-010-1 None JFW 2025/2/14 2026/2/13

ETSTW-RE 099 DC Block 50DB-007-1 None JEW 2025/2/14 2026/2/13

ETSTW-RE 055 | SPECTRUM ANALYZER FSU 26 200074 R&S 2025/3/5 2026/3/4

ETSTW-RE 134 | MXG Vector Signal N5182B MY53050664 Agilent 2025/5/17 2026/5/16
Generator

ETSTW-Cable 030|  Microwave Cable SIg(S:og ;??91)04 279067 HUBER+SUHNER |  2025/2/14 2026/2/13

Worldwide Testing Services(Taiwan) Co., Ltd. Page 7 0of 172
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO
Out-of-block (including intermodulation) emissions

Code No. Test equipment Mode No. Serial No. Brand Cal. Date | Next Cal. Date
ETSTW-RE 195 SMA 30dB Fixed MVE2407-30 F30012 MVE 2025/3/14 2026/3/13
Attenuator
ETSTW-RE 196 SMA 30dB Fixed ME2407-30 F30012 MVE 2025/3/14 2026/3/13
Attenuator
ETSTW-RE 050 Attenuator 10dB 50HF-010-1 None JFW 2025/2/14 2026/2/13
ETSTW-RE 099 DC Block 50DB-007-1 None JEFW 2025/2/14 2026/2/13
ETSTW-RE 055 | SPECTRUM ANALYZER FSU 26 200074 R&S 2025/3/5 2026/3/4
ETSTW-RE 134 MXG Vector Signal N5182B MY53050664 Agilent 2025/5/17 2026/5/16
Generator
ETSTW-RE 190 VXGgevﬁz:Ztrosr‘g“al M9484C MY 63180023 KEYSIGHT 2024/12/8 2025/12/7
ETSTW-Cable 030 Microwave Cable Slg(szogﬁzggm 279067 HUBER+SUHNER|  2025/2/14 2026/2/13
Spurious Emission (966A)

Code No. Test equipment Mode No. Serial No. Brand Cal. Date Next Cal. Date
ETSTW-RE 153 Signal Analyzer FSV40 101929 R&S 2024/9/11 2025/9/10
ETSTW-RE 134 | MXG Vector Signal N5182B MY53050664 Agilent 2025/5/17 2026/5/16

Generator
ETSTW-RE 160 Amplifier Module CHC 3 None WTS 2024/7/12 2025/7/11
TRILOG Broadband VULB 9168& SCHWARZBECK
ETSTW-RE 177 Ao EMCLNAG.06 01380&AT-06007 SEMC 2025/3/10 2026/3/9
ETSTW-RE 178 | Double Ridged Guide DRHIS-E 210505A18ES RESPIN 2025/3/7 2026/3/6
Horn Antenna
ETSTW-RE 195 SMA 30dB Fixed MVE2407-30 F30012 MVE 2025/3/14 2026/3/13
Attenuator
ETSTW-RE 196 | SMA 30dB Fixed MVE2407-30 F30012 MVE 2025/3/14 2026/3/13
Attenuator
ETSTW-Cable 077 | SMA type cable (10m) EMCI?&;%’I'SM' 230511 EMCI 2024/7/12 2025/7/11
ETSTW-Cable 084 | SMA type cable (Im) | SF104-11SMA-1000 816477/4 HONOVA 2024/7/12 2025/7/11
ETSTW-Cable 089 | SMA type cable (2m) | SF104-11SMA-2000 | SN 811889/4 | HUBER+SUHNER 2024/7/12 2025/7/11
EMI TEST Version ETS-03A1
WTSTW-SW 002 SOFTWARE EZ EMC None Farad Version EMEC-3A 1+
MICROWAVE HORN
ETSTW-RE 018 ANTENNA AT4560 27212 AR 2024/8/1 2025/7/31
SOLID STATE
ETSTW-RE 088 AMPLIFIER KMA180265A01 99057 KMIC 2024/9/13 2025/9/12
ETSTW-Cable 028 | Microwave Cable | FA147A0015M2020 30064-2 UTIFLEX 2024/9/13 2025/9/12
ETSTW-Cable 029 | Microwave Cable | FA147A0015M2020 30064-3 UTIFLEX 2024/9/13 2025/9/12
MICROWAVE HORN
ETSTW-RE 019 ANTENNA 22240-25 121074 FM 2024/6/25 2025/6/24
ETSTW-Cable 049 | Microwave Cable | FA147A0015M2020 30064-1 UTIFLEX 2024/8/15 2025/8/14

Worldwide Testing Services(Taiwan) Co., Ltd.
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3. AGC threshold level

3.1 Test procedure

a) Connect a signal generator to the input of the EUT.

b) Connect a spectrum analyzer or power meter to the output of the EUT using appropriate attenuation
as necessary.

c¢) The signal generator should initially be configured to produce either of the required test signals (i.e.,
broadband or narrowband).

d) Set the signal generator frequency to the center frequency of the EUT operating band.

e) While monitoring the output power of the EUT, measured using the methods of 3.5.3 or 3.5.4,

increase the input level until a 1 dB increase in the input signal power no longer causes a 1 dB
increase in the output signal power.

f) Record this level as the AGC threshold level.
g) Repeat the procedure with the remaining test signal.

3.2 Test Results

Test date: May 12, 2025
Temperature: 23.4°C

Humidity: 58.0%

Tester: Sora

LTE Band 12 10 MHz Bandwidth

LTE Band12 10MHz Bandwidth - Down Link AWGN narrowband
note Freq(MHz) | Inputlevel(dbm) | Output level(dbm) | Gain [ Output level(dbm) | Gain
AGC threshold+3dB 5 22.88 17.88 20.15 15.15
AGC threshold 734 2 24.08 22.08 20.19 18.19
1 23.68 22.68 20.02 19.02

LTE Band12 10MHz Bandwidth - Down Link AWGN narrowband
note Freq(MHz) | Input level(dbm) | Output level(dbm) | Gain | Output level(dbm) [ Gain
AGC threshold+3dB 5 22.99 17.99 20.11 15.11
AGC threshold 737.5 2 23.78 21.78 20.16 18.16
1 23.37 22.37 19.68 18.68

LTE Band12 10MHz Bandwidth - Down Link AWGN narrowband
note Freq(MHz) | Input level(dbm) [ Output level(dbm) | Gain | Output level(dbm) | Gain
AGC threshold+3dB 5 22.97 17.97 20.22 15.22
AGC threshold 741 2 24.08 22.08 20.26 18.26
1 23.77 22.77 20.33 19.33

Worldwide Testing Services(Taiwan) Co., Ltd. Page 9 of 172
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LTE Band12 10MHz Bandwidth - Up Link AWGN narrowband
note Freq(MHz) | Input level(dbm) | Output level(dbm) | Gain | Output level(dbm) | Gain
AGC threshold+3dB -34 -11.5 22.5 -10.73 23.27
AGC threshold 704 -37 -13.54 23.46 -13.57 23.43
-38 -14.33 23.67 -14.35 23.65
LTE Band12 10MHz Bandwidth - Up Link AWGN narrowband
note Freq(MHz) | Inputlevel(dbm) | Output level(dbm) | Gain [ Output level(dbm) | Gain
AGC threshold+3dB -34 -11.82 22.18 -10.76 23.24
AGC threshold 707.5 -37 -13.79 23.21 -13.37 23.63
-38 -14.58 23.42 -14.29 23.71
LTE Band12 10MHz Bandwidth - Up Link AWGN narrowband
note Freq(MHz) | Inputlevel(dbm) | Output level(dbm) | Gain [ Output level(dbm) | Gain
AGC threshold+3dB -34 -12.97 21.03 -12.57 21.43
AGC threshold 711 -37 -15.1 21.9 -15.05 21.95
-38 -15.78 22.22 -15.87 22.13
LTE Band 13 10 MHz Bandwidth
LTE Band13 10MHz Bandwidth - Down Link AWGN narrowband
note Freq(MHz) Input level(dbm) | Output level(dbm) Gain Output level(dbm) Gain
AGC threshold+3dB 6 24.88 18.88 20.77 14.77
AGC threshold 751 3 24.73 21.73 20.58 17.58
2 24.81 22.81 20.82 18.82
LTE Band13 10MHz Bandwidth - Up Link AWGN narrowband
note Freq(MHz) Input level(dbm) | Output level(dbm) Gain Output level(dbm) Gain
AGC threshold+3dB -37 -20.76 16.24 -14.45 22.55
AGC threshold 782 -40 -16.41 23.59 -16.52 23.48
41 -17.1 23.9 -17.45 23.55
LTE Band 25 10 MHz Bandwidth
LTE Band25 20MHz Bandwidth - Down Link AWGN narrowband
note Freq(MHz) | Inputlevel(dbm) | Outputlevel(dbm) [ Gain | Output level(dbm) | Gain
AGC threshold+3dB 3 22.08 19.08 18.44 15.44
AGC threshold 1940 0 22.5 22.5 18.15 18.15
-1 22.23 23.23 18.22 19.22
LTE Band25 20MHz Bandwidth - Down Link AWGN narrowband
note Freq0MHz) | Inputlevel(dbm) | Outputlevel(dbm) | Gain | Output level(dbm) | Gain
AGC threshold+3dB 2 22.85 20.85 18.77 16.77
AGC threshold 1962.5 -1 22.16 23.16 19.05 20.05
-2 22.29 24.29 18.54 20.54
LTE Band25 20MHz Bandwidth - Down Link AWGN narrowband
note Freq(MHz) | Inputlevel(dbm) | Outputlevel(dbm) [ Gain | Output level(dbm) | Gain
AGC threshold+3dB 8 21.71 13.71 18.02 10.02
AGC threshold 1985 5 21.94 16.94 18.35 13.35
4 21.59 17.59 18.03 14.03

Worldwide Testing Services(Taiwan) Co., Ltd.
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LTE Band25 20MHz Bandwidth - Up Link AWGN narrowband
note Freq(MHz) | Inputlevel(dbm) | Outputlevel(dbm) [ Gain | Output level(dbm) | Gain
AGC threshold+3dB -35 -17.34 17.66 -16.18 18.82
AGC threshold 1860 -38 -19.05 18.95 -18.07 19.93
-39 -19.67 19.33 -18.83 20.17
LTE Band25 20MHz Bandwidth - Up Link AWGN narrowband
note Freq(MHz) | Inputlevel(dbm) | Output level(dbm) | Gain | Output level(dbm) | Gain
AGC threshold+3dB -36 -16.09 19.91 -16.07 19.93
AGC threshold 1882.5 -39 -17.8 21.2 -17.97 21.03
-40 -18.45 21.55 -18.59 21.41
LTE Band25 20MHz Bandwidth - Up Link AWGN narrowband
note Freq(MHz) | Inputlevel(dbm) | Outputlevel(dbm) [ Gain | Output level(dbm) | Gain
AGC threshold+3dB -35 -18.41 16.59 -17.05 17.95
AGC threshold 1905 -38 -19.62 18.38 -19.03 18.97
-39 -20.32 18.68 -19.65 19.35
LTE Band 30 10 MHz Bandwidth
LTE Band30 10MHz Bandwidth - Down Link AWGN narrowband
note Freq(MHz) | Inputlevel(dbm) | Output level(dbm) | Gain | Output level(dbm) | Gain
AGC threshold+3dB 4 22.8 18.8 19.22 15.22
AGC threshold 2355 1 23.02 22.02 19.76 18.76
0 23.05 23.05 19.71 19.71
LTE Band30 10MHz Bandwidth - Up Link AWGN narrowband
note Freq(MHz) | Inputlevel(dbm) | Output level(dbm) | Gain | Output level(dbm) | Gain
AGC threshold+3dB -33 -11.26 21.74 -11.26 21.74
AGC threshold 2310 -36 -12.97 23.03 -13.67 22.33
-37 -13.68 23.32 -14.58 22.472
LTE Band 66 10 MHz Bandwidth
LTE Band66 20MHz Bandwidth - Down Link AWGN narrowband
note Freq(MHz) Input level(dbm) | Output level(dbm) Gain Output level(dbm) Gain
AGC threshold+3dB 7 23.68 16.68 19.65 12.65
AGC threshold 2120 4 24.03 20.03 19.68 15.68
3 24.11 21.11 20.05 17.05
LTE Band66 20MHz Bandwidth - Down Link AWGN narrowband
note Freq(MHz) Input level(dbm) | Output level(dbm) Gain Output level(dbm) Gain
AGC threshold+3dB 6 21.93 15.93 18.26 12.26
AGC threshold 2155 3 22.16 19.16 17.88 14.88
2 22.18 20.18 17.82 15.82
LTE Band66 20MHz Bandwidth - Down Link AWGN narrowband
note Freq(MHz) Input level(dbm) | Output level(dbm) Gain Output level(dbm) Gain
AGC threshold+3dB 6 24.16 18.16 20.35 14.35
AGC threshold 2170 3 23.66 20.66 19.99 16.99
2 23.67 21.67 19.95 17.95
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FCC ID: 2ASQXZONEDASTWO

LTE Band66 20MHz Bandwidth - Up Link AWGN narrowband
note Freq(MHz) Input level(dbm) | Output level(dbm) Gain Output level(dbm) Gain
AGC threshold+3dB -35 -13.79 21.21 -14.16 20.84
AGC threshold 1720 -38 -15.06 22.94 -16.63 21.37
-39 -15.86 23.14 -17.53 21.47
LTE Band66 20MHz Bandwidth - Up Link AWGN narrowband
note Freq(MHz) Input level(dbm) | Output level(dbm) Gain Output level(dbm) Gain
AGC threshold+3dB -34 -13.85 20.15 -13.11 20.89
AGC threshold 1755 -37 -16.63 20.37 -16.34 20.66
-38 -17.42 20.58 -17.02 20.98
LTE Band66 20MHz Bandwidth - Up Link
note Freq(MHz) Input level(dbm) | Output level(dbm) Gain Output level(dbm) Gain
AGC threshold+3dB -33 -14.61 18.39 -14.32 18.68
AGC threshold 1770 -36 -17.75 18.25 -16.75 19.25
-37 -18.56 18.44 -17.56 19.44
5GNR n77
Bandwidth : 100MHz AWGN narrowband
note Freq(MHz) | Inputlevel(dBm) | Outputlevel(dBm) | Gain | Outputlevel(dBm) | Gain
AGC threshold+3dB 10 23.11 13.11 21.96 11.96
AGC threshold 3750 7 24.66 17.66 22.16 15.16
6 24.73 18.73 22.86 16.86
Bandwidth : 100MHz AWGN narrowband
note Freq(MHz) | Inputlevel(dBm) | Outputlevel(dBm) | Gain | Outputlevel(dBm) | Gain
AGC threshold+3dB 7 22.89 15.89 21.16 14.16
AGC threshold 3840 4 23.11 19.11 21.15 17.15
3 23.03 20.03 21.29 18.29
Bandwidth : 100MHz AWGN narrowband
note Freq(MHz) | Inputlevel(dBm) | Outputlevel(dBm) | Gain | Outputlevel(dBm) | Gain
AGC threshold+3dB 11 25.94 14.94 21.82 10.82
AGC threshold 3930 8 26.79 18.79 21.55 13.55
7 26.61 19.61 21.65 14.65
Bandwidth : 100MHz AWGN narrowband
note Freq(MHz) | Inputlevel(dBm) | Outputlevel(dBm) | Gain | Outputlevel(dBm) | Gain
AGC threshold+3dB -34 -11.62 22.38 -10.62 23.38
AGC threshold 3750 -37 -13.84 23.16 -13.32 23.68
-38 -14.67 23.33 -14.22 23.78
Bandwidth : 100MHz AWGN narrowband
note Freq(MHz) | Inputlevel(dBm) [ Outputlevel(dBm) | Gain | Outputlevel(dBm) | Gain
AGC threshold+3dB -32 -12.03 19.97 -11.34 20.66
AGC threshold 3840 -35 -14.97 20.03 -13.77 21.23
-36 -15.77 20.23 -15.52 20.48
Bandwidth : 100MHz AWGN narrowband
note FreqOMHz) | Inputlevel(dBm) | Outputlevel(dBm) | Gain | Outputlevel(dBm) | Gain
AGC threshold+3dB -32 -17.11 14.89 -15.97 16.03
AGC threshold 3930 -35 -19.18 15.82 -18.55 16.45
-36 -19.95 16.05 -19.33 16.67

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 12 of 172




LEMC.,
=

SWTSE Worldwide Testing Services(Taiwan) Co., Ltd.

Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

4. Out-of-band rejection
4.1 Test procedure

a) Connect a signal generator to the input of the EUT.

b) Configure a swept CW signal with the following parameters:

1) Frequency range = + 250 % of the passband, for each applicable CMRS band (see also KDB
Publication 935210 D02 [R7] and KDB Publication 634817 [R5] about selection of frequencies for
testing and for grant listings).

2) Level = a sufficient level to affirm that the out-of-band rejection is > 20 dB above the noise floor
and will not engage the AGC during the entire sweep.

3) Dwell time = approximately 10 ms.

4) Number of points = SPAN/(RBW/2).

¢) Connect a spectrum analyzer to the output of the EUT using appropriate attenuation.

d) Set the span of the spectrum analyzer to the same as the frequency range of the signal generator.

e) Set the resolution bandwidth (RBW) of the spectrum analyzer to be 1 % to 5 % of the EUT passband,
and the video bandwidth (VBW) shall be set to >3 x RBW.

f) Set the detector to Peak Max-Hold and wait for the spectrum analyzer’s spectral display to fill.

g) Place a marker to the peak of the frequency response and record this frequency as f0.

h) Place two markers, one at the lowest and the other at the highest frequency of the envelope of the
spectral display, such that each marker is at or slightly below the =20 dB down amplitude, to
determine the 20 dB bandwidth.

1) Capture the frequency response of the EUT.

j) Repeat for all frequency bands applicable for use by the EUT.

4.2 Test Results

Test date: May 8, 2025
Temperature: 25.6°C
Humidity: 60.0%
Tester: Sora

Worldwide Testing Services(Taiwan) Co., Ltd. Page 13 of 172
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LTE Band 12

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 23.58 dBm
Ref 40 dBm “Att 10 dB SWT 2.5 ms 729.599358974 MHz
40 Offget 31|dB ndB [[T1] 2¢.00 dB
BW 47.379807692 MHz
| 30 Temp |1 [T1 ndB]
1 2.90 dBm
734 .695512821 MHz
0 N Tomp |2 FrL nds3
4.38 aBnf"""
742.07532(0513 MHz

X i F
| |

Ve IVIPY. | NEYTRRN P W ) AAI/ Ty W TR oAkt
4O i

Start 695 MHz 8.5 MHz/ Stop 780 MHz

Date: 5.MAY.2025 14:54:05

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.31 dBm
Ref 10 dBm “Att 10 dB SWT 2.5 ms 704.639423077 MHz
10 Off$et 11[dB ndB [T1] 20.00 dB
BW 42.884615%385 MHz
Lo Temp |1 [T1 ndB
-36.69 dBm
696.330128205 MHz
| 1o T 2 rT1 ndsy
~ = ~ LVL
1 -3¢.83 dBm
|~ 719.214743590 MHz
20 /
30 \\
%1 \%2
|40
/ \ 3DB
|50 { ‘
--60 }
70
--80
-90
Start 665 MHz 8.5 MHz/ Stop 750 MHz

Date: 5.MAY.2025 15:07:41

Worldwide Testing Services(Taiwan) Co., Ltd. Page 14 of 172



_EMe.
A &

$ M}T@} Worldwide Testing Services(Taiwan) Co., Ltd.

Yty o

Report Number: W6M22504-24316-P-20
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LTE Band 13

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 24.00 dBm
Ref 40 dBm “Att 10 dB SWT 2.5 ms 746.352564103 MHz
40 Offget 31|dB ndB [[T1] 2¢.00 dB
BW 41.073717949 MHz
| 30 Temp |1 [T1 ndB]
1 4.56 dBm
740.102564103 MHz
. e~ B e
- \ .76 dem|""
761.176282051 MHz
10

g} /
—-10

==
| | N

308
--20; / \
--30:
TRy T PO borisha n‘j \ At bbbt .
-50
-60
Start 726 MHz 5 MHz/ Stop 776 MHz
Date: 5.MAY.2025 11:34:22
® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -17.31 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 778.474358974 MHz
10 Offget 11|dB ndB [[T1] 2(¢.00 dB
BW 342.51602%641 MHz
Lo Temp |1 [T1 ndB
-37.40 dBm
771.743589744 MHz
o B Py
o = b LVL
1 -37.48 dBm
e 794 .25961%385 MHz

20 /
+-30
1 \%2

I-—40

—-60 L\
W waJ N AP b i
—-70
—-80
-90
Start 757 MHz 5 MHz/ Stop 807 MHz

Date: 5.MAY.2025 13:23:45
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LTE Band 25

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 22.36 dBm
Ref 40 dBm “Att 10 dB SWT 2.5 ms 1.944270833 GHz
40 Off$et 31|dB ndB [[T1] 2¢.00 dB
BW 18.645833333 MHz
| 30 Temp [1 [T1 nqB]
.43 dBm
1 PK v 1.922395833 GHz
i 2 PAPAM N S
20
NN T = - LVL
1.69 dBm
2.001041667 GHz
10
i } \
-10
/ \ 3DB
-20 / \
--30
AN AN AR ARy LMWMM‘ Mgy Ay e
--40
-50
-60
Start 1.8 GHz 32.5 MHz/ Stop 2.125 GHz
Date: 5.MAY.2025 11:15:27
<:;> “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -16.67 dBm
Ref 10 dBm “Att 10 dB SWT 2.5 ms 1.875208333 GHz
10 Offget 11|dB ndB [[T1] 2¢.00 dB
BW 717.604166667 MHz
L o Temp |1 [T1 nde]  ||IEM
-37.01 dBm
O] 1.840833333 GHz
MAXH I T 2 rra 21
10 P T + LVL
1 -37.69 dBm
/ﬂw,mL—Hﬂ\\m\ 1.918437500 GHz
-20

/

srattoadaoltetoso b latl s basae Lu.nA[ \Amnh AN A A
—-70
—-80
-90
Start 1.72 GHz 32.5 MHz/ Stop 2.045 GHz

Date: 5.MAY.2025 13:54:34
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LTE Band 30

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz 21.46 dBm

Ref 40 dBm “Att 10 dB SWT 2.5 ms 2.359727564 GHz

40 Offget 31|[dB ndB [T1] 2¢.00 dB

BW 31.00961§385 MHz

| 30 Temp [1 [T1 nqB]

1.19 dBm

K] 3 2.339374000 GHz
| 20 Y - 2 FTi nde}

T LVL
1.46 dBm
\ 2.370384615 GHz
10
/ T2
K
-10 \
--20 \

BY

T
\\4\_‘

—-50

-60

Start 2.33 GHz 5 MHz/ Stop 2.38 GHz

Date: 5.MAY.2025 11:01:04

® *RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -13.53 dBm
Ref 10 dBm “Att 10 dB SWT 2.5 ms 2.315929487 GHz
10 Off$et 11][dB ndB [T1] 2¢.00 dB
BW 35.737179487 MHZ|
Lo Temp |1 [T1 ndB]
-33.69 dBm
;Ai: 2.293012821 GHz
| _10 Templ2 [ ndey
H ~33.30 dBm|""
e [~————]2.328750000 GHz

M N
L1/ |
.

Start 2.285 GHz 5 MHz/ Stop 2.335 GHz

Date: 5.MAY.2025 12:03:18
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LTE Band 66

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 23.46 dBm
Ref 40 dBm *Att 10 dB SWT 2.5 ms 2.171266026 GHz
40 Offset 31|dB ndB [[T1] 2(¢.00 dB
BW 147.88461%385 MHz
30 Temp |1 [T1 ndB] |
1 -42 dBm
2.091618590 GHz
MAXH | >0 MM \A}Mf\’\ T 2 rra =% |
i T =+
4.56 dBm

2.219503205 GHz

—10

%'1
O /
—-10

—-20

--40

—-50

-60

Start 1.98 GHz

Date: 5.MAY.2025 14:06:26

Ref 10 dBm *Att 10 dB

35 MHz/

“RBW 1
*VBW 3
SWT 2

MHz
MHz

-5 ms

Stop 2.33 GHz

Marker 1 [T1 ]

-15.33 dBm
1.723028846 GHz

10 Offget 11 |dB

ndB ||

T1] 2¢.00 dB

BW 94.230769231 MHz
L o Temp |1 [T1 ndB]

-34.87 dBm

1 PK 1.700592949 GHz
| T 2 rre nde
10 pr2—F e

1 -34.72 dBm

1.794823718 GHz

Vol bt 5
[ |
? |
| |
i vt St hoothi-afi AJ \ [ ) el et s

—-70

-90

Start 1.58 GHz

Date: 5.MAY.2025 13:41:02

35 MHz/

Stop 1.93 GHz
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5GNR n77

® “RBW 3 MHz Marker 1 [T1 ]
*VBW 10 MHz 21.72 dBm
Ref 40 dBm *Att 10 dB SWT 20 ms 3.878141026 GHz
40 Off$et 31|dB ndB [T1]  29.00 dB
BW 318.589743590 MHz
30 Temp |1 [T1 ndB]
.83 dBm
1 3.685192308 GHz
| 50 A Tompl2 [F1 ndel
//”'Mw 2.34 dBm
4.003782051 GHz
10
) ’ \
l-10 ) \
--20
o Poh g . LA
A Y|
|40
I -s0
-60
Start 3.14 GHz 140 MHz/ Stop 4.54 GHz
Date: 8.MAY.2025 15:44:23
<§§> “RBW 3 MHz Marker 1 [T1 ]
“VBW 10 MHz -10.90 dBm
Ref 20 dBm “Att 10 dB SWT 20 ms 3.680705128 GHz
20 Off$et 11|dB ndB [T1]  2(.00 dB
BW 3¢7.948717949 MHz
10 Temp |1 [T1 ndB]
-3¢.27 dBm
3.660512821 GHz
| o Templ2 [r1 ndey
-31.12 dBm
1 4.028461538 GHz
I -10 /\
L _20. [N
il \[I'Z
|30 l X
|40
DOl AL oy ] \
G/ | ESPRY VRISV Y YTEIW LY IVIVBRYNAY
--60
L 70
-80
Start 3.14 GHz 140 MHz/ Stop 4.54 GHz

Date: 8.MAY.2025 16:07:13

LVL

LVL
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5. Input-versus-output signal comparison

5.1 Test procedure

a) Connect a signal generator to the input of the EUT.

b) Configure the signal generator to transmit the AWGN signal.

¢) Configure the signal amplitude to be just below the AGC threshold level (see 3.2), but not more than
0.5 dB below.

d) Connect a spectrum analyzer to the output of the EUT using appropriate attenuation.

e) Set the spectrum analyzer center frequency to the center frequency of the operational band under test.
The span range of the spectrum analyzer shall be between 2 times to 5 times the emission bandwidth
(EBW) or alternatively, the OBW.

f) The nominal RBW shall be in the range of 1 % to 5 % of the anticipated OBW, and the VBW shall
be >3 x RBW.

g) Set the reference level of the instrument as required to preclude the signal from exceeding the
maximum spectrum analyzer input mixer level for linear operation. In general, the peak of the
spectral envelope must be more than [10 log (OBW / RBW)] below the reference level.

Steps f) and g) may require iteration to enable adjustments within the specified tolerances.

h) The noise floor of the spectrum analyzer at the selected RBW shall be at least 36 dB below the
reference level.

1) Set spectrum analyzer detection function to positive peak.

J) Set the trace mode to max hold.

k) Determine the reference value: Allow the trace to stabilize. Set the spectrum analyzer marker to the
highest amplitude level of the displayed trace (this is the reference value) and record the associated
frequency as f0.

1) Place two markers, one at the lowest and the other at the highest frequency of the envelope of the
spectral display, such that each marker is at or slightly below the =26 dB down amplitude. The 26 dB
EBW (alternatively OBW) is the positive frequency difference between the two markers. If the
spectral envelope crosses the —26 dB down amplitude at multiple points, the lowest or highest
frequency shall be selected as the frequencies that are the furthest removed from the center frequency
at which the spectral envelope crosses the =26 dB down amplitude point.

m) Repeat steps e) to 1) with the input signal connected directly to the spectrum analyzer (i.e., input
signal measurement).

n) Compare the spectral plot of the input signal (determined from step m) to the output signal
(determined from step 1) to affirm that they are similar (in passband and rolloff characteristic features
and relative spectral locations), and include plot(s) and descriptions in test report.

0) Repeat the procedure [steps e) to n)] with the input signal amplitude set to 3 dB above the AGC
threshold.

p) Repeat steps e) to o) with the signal generator set to the narrowband signal.

q) Repeat steps e) to p) for all frequency bands authorized for use by the EUT.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 20 of 172
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5.2 Test Results

Test date: May 12, 2025
Temperature: 23.4°C

Humidity: 58.0%

Tester: Sora

LTE Band 12 Down Link

® RBW 100 KkHz Delta 1 [T1 ]
VBW 300 kHz 0.02 dB
Ref 30 dBm “Att 10 dB SWT 15 ms 13.653846154 MHz
30 Off$et 31[dB OBW [9.03846]538 MHz
Markgr 1 [T1(]
| >0 - -10.38 dem|iEM
746.067307692 MHz
MA%WMZ Markdr 2 [T1|]
L 10 14 91 dm
LVL
737.173076923 MHz
Temp 1 [T1 oBW]
0 TH—o2—aBm
,,A(AJ 749.480769231 MHz
W" 1 Temp |2 [T1 ogw]
51 10 6o
H § L 11.04 dem
748.51923 764‘9 MHz
L o MVMH.
L
30 1
::/IF
50
60
-70
Center 734 MHz 3 MHz/ Span 30 MHz
Date: 3.MAY.2025 13:20:53
® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.09 dB
Ref 30 dBm “Att 10 dB SWT 15 ms 13.509615385 MHz
30 Off$et 31[dB OBW [8.990384615 MHz
Markgr 1 [T1(]
| 5o -11.01 dem|iEM
> ]
746.067307692 MHz
1 PK 12 Markdr 2 [T1]]
> lm"“”’w{“? e e
10 - LVL
737.221153846 MHz[
Temp |1 [T1 oBwW]
-0 —2A—dBm
,«\f*f) 749.480769231 MHz
1 /r" 1 Temp |2 [T1 OBW]
=10 DI =10-38 P I1.76 dBm
8.47115 MHz

]

Aol

|

vl

Center 734 MHz

Date: 3.MAY.2025 13:23:40

3 MHz/

Span 30 MHz
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*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.01 dB
Ref 30 dBm *Att 10 dB SWT 15 ms 15.000000000 MHz
30 Offset 31(dB OBW [9.086538462 MHz
Markgr 1 [T1]|]
| 20 -10.69 dBm

748.855769231 MHz

1 PK] NWW’\W 2 Markdr 2 [T1[]
, i en e
1 i LVL
741.778846¢154 MHz
Temp |1 [T1 OBW]
0 ~OL apm
N/MI 732.932692308 MHz

1 Temp |2 [T1 oBw]

% A
— /ﬂ - =
/‘AWWJ \n L 019230769 MHz
20 W
M}M 0“}\‘" 308
o "

40

—-50

—-60

-70

Center 737.5 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 13:32:48

@ “RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz 0.15 dB

Ref 30 dBm *Att 10 dB SWT 15 ms 14.759615385 MHz

30 Offget 31|dB OBW [9.086538462 MHz
Markgr 1 [T1]]
|20 -11.09 dBm
i 748.855769231 MHz

1 PK [J'\MAWWWW“\A \[2 Markdr 2 [T1]]
L0 [ 14 22 ap

Temp [1 [T1 ogw]

O 65 UBm
,J‘/' 732.932692308 MHz

- LVL
737 .54807¢923 MHz

1 [ Temp |2 [T1 O§w]
=10 DI -10- m N T3 T7 dBm
74 thOIQZS 769 MHz
| o0 | N, _tJMn
T
3DB
--40
—-50
—-60
-70
Center 737.5 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 13:37:20
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz -0.15 dB
Ref 30 dBm *Att 10 dB SWT 15 ms 16.394230769 MHz
30 Offget 31(dB OBW ]9.038461538 MHz

Markgr 1 [T1]|]
-10.57 dBm

730.730769231 MHz
M’W T2 Markgr 2 [T1]]
MED |, . B

42 B

=y
)
=

744 125000000 MHz
Temp |1 [T1 OBW]

0 — 70 apm
r"'Jﬂ 736.432692308 MHz
1 Temp |2 [T1 OW]

==10 \ 10.93 dBm
5.471153846 MHz

g L \«\ .
",

—-40 u\r\r\‘l
—-50
—-60
-70
Center 741 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 13:45:35

@ “RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz ~0.55 dB
Ref 30 dBm “Att 10 dB SWT 15 ms 16.519230769 MHz
30 Off$et 31|dB OBW ]9.03846]538 MHz

Markgr 1 [T1]]
-9.91 dBm

o 730.634618385 MHz
1 PK] f’\"‘ﬁw\‘% "\\;2 Markdr 2 [T1|]1
VIEW

10 Tl 1431 4B

—0 71T dBm
736.432692308 MHz

1 Temp |2 [T1 oBw]
-t 1(.86 dBm
5.471153846 MHz

- \V‘A
-30 \,/d‘“t\
“Mm

—-50

743.307692308 MHz
Temp [1 [T1 ogw]

3DB

—-60

-70

Center 741 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 13:50:11
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]
-0.49 dB

Ref 10 dBm *Att 10 dB SWT 15 ms 9.326923077 MHz
10 Offset 11 |dB OBW 18.942307692 MHz
Markgr 1 [T1]|]
L o = -10 dBm
T2 749.336538462 MHz
1 _PK] 2 Markgr 2 [T1|]
- WUWWMMWW S
749.961538462 MHz
Temp |1 [T1 OBW]
--20 =1 - 13 dBm
749.528846¢154 MHz
Temp |2 [T1 OBW]
=30 DT =30-$2Z dBm —F =5
L il 738.471153846 MHz
-40 3
—-50
| _60 Il [
—-70
—-80
-90
Center 734 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 11:37:18

*RBW 100 kHz
“VBW 300 kHz

Delta 1 [T1 ]
-1.26 dB

Ref 10 dBm *Att 10 dB SWT 15 ms 9.326923077 MHz
10 Offget 11 (dB OBW [8.942307692 MHz
Markgr 1 [T1]]
-0 —3¢.66 dBm]
T2 732.846153846 MHz
1 PK] T2
Markgr 2 [T1]]
. b“ ‘JMW“W‘W .
733.461538462 MHz
Temp |1 [T1 oBW]
——-20 =4 -9 aoT
733.028846¢154 MHz
Temp |2 [T1 oBW]
==30 DI —30-%9 dBm e SCNERSIE
L L 741.971153846 MHz
--40
—-50
| _60 P"| Ill N
—-70
—-80
-90
Center 737.5 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 11:39:28

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.14 dB
Ref 10 dBm *Att 10 dB SWT 15 ms 9.326923077 MHz

10 Offset 11 |dB OBW [8.942307692 MHz
Markgr 1 [T1]|]
L o -3¢.81 dBm

T 1 736.355769231 MHz
1 PK W Markgr 2 [T1]]
. Py bt o e
i LVL
738.25961%385 MHz
Temp |1 [T1 OBW]
--20 =1 - Lo abmm
736.528846154 MHz
Temp |2 [T1 OBW]
36 B3 = B 403 aBm
i L 745.471153846 MHz
--40
3DB
—-50
—-70
—-80
-90
Center 741 MHz 3 MHz/ Span 30 MHz
Date: 3.MAY.2025 11:40:46
LTE Band 12 Up Link
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.29 dB
Ref O dBm *Att O dB SWT 15 ms 13.557692308 MHz
0o Offset 11 |dB OBW ]8.990384615 MHz

Markgr 1 [T1]|]
-49_.39 dBm

—-10

697.605769231 MHz

1 PK]| Markgr 2 [T1|]
o 3 O

LVL

T1 i 7(2.557692308 MHz

M Wiy '7|'2 Temp [1 [T1 OBW]
—-30 =27 -068dBm

699.528846154 MHz
Temp |2 [T1 OBW]

40 ~29.54 dbm
7(8.51923¢769 MHz
1 1
6 dBm '/ h

T |-
rJ \

K
o] LN

—-90

-100

Center 704 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 12:31:26
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.29 dB
Ref O dBm *Att O dB SWT 15 ms 15.769230769 MHz
0o Offset 11 |dB OBW ]9.038461538 MHz
Markgr 1 [T1]|]
| _10 -48.03 dBm
697.02884¢154 MHz
L A4 Markgr 2 [T1|]
| -0 2 24 59 4o L
v«MM\AN‘AWWHAN}q 7(07.221153846 MHz
;MJ ?2 Temp |1 [T1 OBW]
—-30 =28 71 dBm
699.480769231 MHz
Temp |2 [T1 OBW]
40 % —24.44 dBm

“V‘\ML li18_51923 769 MHz

D1 -47.%9 dszﬂj
-50

—-90

-100

Center 704 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 12:33:02

@ “RBW 100 KHz Delta 1 [T1 ]
*VBW 300 kHz 0.45 dB
Ref 0 dBm “Att O dB SWT 15 ms 14.269230769 MHz
0 Offget 11|dB 0BW [9.03846]538 MHz
Markgr 1 [T1]]
L _10 -47%.18 dBm

699.38461%385 MHz

1 PK] Markgr 2 [T1]]
. 3 ol o o
LvVL
WMM T2 734 .375009000 MHz
1 Temp |1 [T1 OBW]
—-30 =3¢ 58 dBm

702.932692308 MHz
Temp [2 [T1 ogw]

~26.27 dBm
711.971153846 MHz

D1 -47. 3H M

-50 MWU MW“ | »

;:Mf Mm

—-80

—-90

-100

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 12:40:23
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.26 dB
Ref O dBm *Att O dB SWT 15 ms 17.346153846 MHz
0o Offset 11 |dB OBW ]9.42307¢923 MHz
Markgr 1 [T1]|]
| _10 -45.47 dBm
698.182692308 MHz
L A4 2 Markgr 2 [T1|]
0 v 1475 ag

—-30

=S¢ .01 apm
7(02.596153846 MHz
Temp |2 [T1 OBW]

+--40
1 V\,}\M‘wk 1 ~26.96 dBm
D1 -4“51} m g 212019230769 Mz
150 W\M
IF"'V W/l\h .
—-60 / ‘i\‘
el ‘"\1

—-90

iz S| i LVL
M WM 7(6.009615385 MHz
Temp |1 [T1 OBW]

-100

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 12:42:12

@ “RBW 100 KHz Delta 1 [T1 ]
*VBW 300 kHz -0.72 dB
Ref 0 dBm “Att O dB SWT 15 ms 15.759615385 MHz
0 Offget 11|dB 0BW [9.326923077 MHz
Markgr 1 [T1]]
| _10 -47.58 dBm

7Q0.346153846 MHz

Markgr 2 [T1]]
. 2 od ag o

LVL
[\AKMWWN T2 707.442307692 MHz

Temp |1 [T1 OgwW]

--30 =3¢ -00 dBm
T 706.096153846 MHz
Temp |2 [T1 OgwW]
40 MN —27.40 dBm
o1 147 W 1 715.42307¢923 MHz
| 50 A - LY

i MW
i
\"wmwwmwl

—-90

-100

Center 711 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 12:47:16
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

=y
)
=

MED |

Date:

Date:

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.43 dB
Ref O dBm *Att O dB SWT 15 ms 17.144230769 MHz
0o Offset 11 |dB OBW ]9.855769231 MHz
Markgr 1 [T1]|]
10 -46.41 dBm
7(Q0.057692308 MHz
p Markgr 2 [T1|]
20 19 76 dB
\hva“*VVVﬁpuu@A T2 7¢7.875000000 MHz
Temp |1 [T1 OBW]
L _30 =3§ -3 —dBm
T 705.567307692 MHz
Temp |2 [T1 OBW]
| _40 —>7
1 W N 28.99 dBm
D]}m4§n dBm "',.\‘km 715.423076¢923 MHz
70 ‘\
\NAAKJJMNvdW«AN
—-80
—-90
-100
Center 711 MHz 3 MHz/ Span 30 MHz
3_.MAY.2025 12:49:22
“RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.71 dB
Ref -20 dBm *Att O dB SWT 15 ms 9.326923077 MHz
-20 Offset 1 dB OBW [8.942307692 MHz
Markgr 1 [T1]]
| 30 -79.20 dBm
699.336538462 MHz
Markgr 2 [T1]]
_40 4473 dB
2
T 699.961538462 MHz
WWWWZ Temp |1 [T1 0Ofw]
—-50 =21 -oOU apm
699.528846¢154 MHz
Temp |2 [T1 OBW]
60 ~2§.96 dBm
7(08.471153846 MHz
==70 DI —70-[3 dBm
L L
--80 -
%lhu LRIV IS FE T MJ LAA AR i, ALt ARt A
A 4
—-100
—-110
-120
Center 704 MHz 3 MHz/ Span 30 MHz

3.MAY.2025 12:14:42

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

=y
)
=

Date:

Date:

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.39 dB
Ref -20 dBm *Att 0 dB SWT 15 ms 9.326923077 MHz
-20 Offsget 1 dB OBW |8.942307692 MHz
Markgr 1 [T1]|]
| =0 _77.69 dBm
7(02.846153846 MHz
Markgr 2 [T1|]
40 44 49 dp
T1 T2 7(306.105769231 MHz
WNMNM Temp |1 [T1 ogw]
—-50 =G4S OB
7(Q3.02884¢154 MHz
Temp |2 [T1 OBW]
60 ~Z7.69 dBm
711.971153846 MHz
==-70. DI——=70-49—abmr
I L
N
—-80
vﬂ;ﬁn i* vvJ ikt "‘“‘I'V‘u AL b VN;V%AVI.IJWA A\;‘\}LVIIW‘"“; ",‘ i
—-100
—-110
-120
Center 707.5 MHz 3 MHz/ Span 30 MHz
3.MAY.2025 12:12:43
“RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.70 dB
Ref -20 dBm *Att O dB SWT 15 ms 9.326923077 MHz
-20 Offset 1 dB OBW [8.942307692 MHz
Markgr 1 [T1]]
N -78.67 dBm
706.355769231 MHz
Markgr 2 [T1]]
_40 44 94 dp
2 711.480769231 MHz
¥$M¢ﬂ¢mwwwﬁduhhmuhw 12 Temp |1 [T1 ogw]
—-50 =4¢ -JU4 aom
7(06.52884¢154 MHz
Temp [2 [T1 08wy
60 ~2§.81 dBm
715.471153846 MHz
==70 DI —70-%4 dBm
i L
s
—-80
VI VERTYINL DR BT IRV TRRRTYY NeT) TTST /T TP VO A TS | PR AT T
O Ve e i . iy Vvl AT o o
—-100
—-110
-120

Center 711 MHz

3.MAY.2025 12:13:45

3 MHz/

Span 30 MHz

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO
LTE Band 13 Down Link

“RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.23 dB
Ref 30 dBm *Att 10 dB SWT 15 ms 16.923076923 MHz
30 Offset 31|dB OBW [9.230769231 MHz
Markgr 1 [T1]]
| 20 2 -4.07 dBm
740.615384615 MHz
1 PK] M""“““""\M"‘»’\/M\'MJVV\ 2 Markdr 2 [T1]]
. A e
LvVL
1 794 .17307¢923 MHz
Temp |1 [T1 OBW]

o F—ot—dBm
1 M \\\“ 1 746.288461538 MHz

Temolo T 3

— DL J1. 7 FFerp{2—FFiogwg

l‘ /“( 11.71 dBm
A5.519230769 MHz
o

--20 p
/ 3DB

40

—-50

—-60

-70

Center 751 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 14:21:10

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.01 dB
Ref 30 dBm *Att 10 dB SWT 15 ms 14.567307692 MHz
30 Offget 31|dB OBW [9.278846154 MHz

Markgr 1 [T1]|]

20 2 -1.59 dBm
743.01923(769 MHz
(T2

1 PK] WMH Markdr 2 [T1|]

6 e s

784 .221153846 MHz
Temp |1 [T1 OBW]

0 ,-ﬂJ 440 aBm
1 \\'\. 1 746.240384615 MHz
D1 -7.2 DPMM w

A e T ogwT
--10 A

N/ v 14.39 dBm

31_51923 769 MHz

M

o .
]

—-50

—-60

-70

Center 751 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 14:24:53
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.70 dB
Ref 10 dBm “Att 10 dB SWT 15 ms 9.326923077 MHz

oo}

10 Offset 11 (dB oBwW -9423071692 MHz
Markgr 1 [T1(]
Lo 2 -36.21 dBm
T 746.336538462 MHz
\Iw\,‘ L WIN M‘JN“NMTZ
Markgr 2 [T1(]

2 21 dp

=y
)
=

.

748.307693308 MHz
Temp |1 [T1 OBW]

20 =g - 28 dBm
746.528846154 MHz

D1 -28.21 dBm Temp |2 [T1 ORW]
30 —f-23 dBm

=

795.471153846 MHz

—-40
3DB
—-50: A
—-60
--70
—-80
-90
Center 751 MHz 3 MHz/ Span 30 MHz
Date: 3.MAY.2025 14:04:42
LTE Band 13 Up Link
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.16 dB
Ref O dBm “Att O dB SWT 15 ms 13.750000000 MHz
0o Offset 11 |dB OBW ]9.038461538 MHz

Markgr 1 [T1]|]
-50.15 dBm
714.836538462 MHz

—-10

1 PK Markgr 2 [T1|]
o 5 P
E i LVL
T 718.778846154 MHz
YJ W‘*muu\w 2 Temp |1 [T1 oBw]
4
~-30 = ©7 dBm

747.480769231 MHz
Temp |2 [T1 OBW]

--40 ~54.64 dbm
7§6.51923¢769 MHz
1 1
UL —SU7T a
L \AAWKMM 3DB
- _60 ¥l b AL
W W‘v\

el i

—-90

-100

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 14:32:42
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 0.22 dB
Ref O dBm *Att O dB SWT 15 ms 14.423076923 MHz
0 Offset 11 |dB OBW [9.375000000 MHz

Markgr 1 [T1]|]

-53.35 dBm
.028846¢154 MHz
2 [T1(]

VIEW >0 24 81 4B

2 718.586538462 MHz

M Temp |1 [T1 oBw]
| _30 LM M A e
oVt ad =G - 86 dBm
777.288461538 MHz
. 2

Temp |2 [T1 OBW]

40 ~39.42 dbm
746.663461538 MHz
1 L 1

=0 D1 -52. 1)(/:1\:3‘/7?¢ Mg

—-60 &lv,
L/
hAwtuvaJJf

—-90

=
)
=
=
o
=
X N
Dl
= a

~

(@]

-100

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 14:36:43

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.30 dB
Ref -20 dBm *Att O dB SWT 15 ms 9.326923077 MHz
-20 Offset 1 dB OBW |8.942307692 MHz
Markgr 1 [T1(]
| _30 -79.75 dBm
717.336538462 MHz
1 _PK] Markgr 2 [T1(]
0 b P
LVL
2 784.3076923308 MHz
T T2 Temp |1 [T1 OBW]
| B W DX, D 1 A
=498t dBm
717.528846154 MHz
Temp |2 [T1 OBw]
=60 ~5(.23 dbm
746.471153846 MHz
—-70
D1 -72.82 dBm
3DB
3 L
—-80: N
AT SR LET W e u..AJ PPRYY STV AL A IR T TV Y T PPV STy, |
90 ¥ ¥ W e
—-100
—-110
-120
Center 782 MHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 14:01:06
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO
LTE Band 25 Down Link

@ “RBW 300 KHz Delta 1 [T1 ]
“VBW 1 MHz 0.24 dB
Ref 30 dBm “Att 10 dB SWT 2.5 ms 25.480769231 MHz
30 Off$et 31]dB OBW ]7.884615385 MHz

5 Markgr 1 [T1]]

20 -71.03 dBm
T2
T M
» Ww ‘\J\\Y

=

.928461538 GHz
Markgr 2 [T1]]

=y
)
=

19 45 4

1.944711538 cHz|""
Temp |1 [T1 OBW]
0 T3 —t5—dBm
1 1‘} L‘L 1 1.931153846 GHz
., D1 -6.5% dBm —F B! O N e L I

14708 dBm
1.949038462 GHz

20 “MUJ
//‘V 3DB

—-60

-70

Center 1.94 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2025 08:51:14

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.14 dB
Ref 30 dBm *Att 10 dB SWT 2.5 ms 20.865384615 MHz
30 Offset 31 (dB OBW 17.88461%385 MHz

Markgr 1 [T1]|]

-6.93 dBm

T2 1.929711538 GHz

Markgr 2 [T1|]
1

=y
)
=

80 dB.

> Wf")\/\
1.946442308 GHz

T
- F}V'\
,
Temp |1 [T1 OBW]

—0 / T3 - 18 abm
b1 -6.2|dBm _1/' \,\1 1.931153846 GHz

0 N4 5| Temp[2 [T1 OBW]
--10 7 13.60 dBm

/ﬂ/ .94903
|20 7l

30 f”
10

—-50

S

—-60

-70

Center 1.94 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2025 08:53:47
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

“RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.25 dB
Ref 30 dBm *Att 10 dB SWT 2.5 ms 28.750000000 MHz
30 Offget 31|dB 0BW 41.153844154 MHz
Markgr 1 [T1]|]
| >0 2 =1.48 dBm
JKA#L“A/ 1.944711538 GHz
THEK (\w sz Markgr 2 [T1|]
o )
LVL
1.954519231 GHz
Ix \ Temp |1 [T1 oBw]
-0 = —63—dBm
i k\l 1.950192308 GHz
b1l -6.5%"dBm YR Temp |2 TTT ORIl |

—-10 11.31 dBm
1.97134¢154 GHz
20 I

3DB
|30
|40
50
60
-70
Center 1.9625 GHz 6 MHz/ Span 60 MHz
Date: 5.MAY.2025 09:03:46
@ “RBW 300 KHz Delta 1 [T1 ]
“VBW 1 MHz 0.16 dB
Ref 30 dBm *Att 10 dB SWT 2.5 ms 27.307692308 MHz
30 Off$et 31[dB 0BW J0.288461538 MHz
Markgr 1 [T1]]
2
—-6.77 dBm

20 '\J\M’W
1.94548(769 GHz
1 PK| (J AR

WZ Markgr 2 [T1(]
14 99 aB

M _
LvVL
1.954615385 GHz
;ﬁj \ Temp |1 [T1 oBwW]
N ey apIm
o1 -6.1 ¥ \} 1.951057692 GHz
A Temp |2 [T1 ogw]

-10 11.50 dbm
1.971346154 GHz
W&ifvwh i %
W% e
I

—-50

—-60

-70

Center 1.9625 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2025 09:07:19
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.09 dB
Ref 30 dBm *Att 10 dB SWT 2.5 ms 32.307692308 MHz
30 Offset 31(dB OBW 19.711538462 MHz
Markgr 1 [T1]|]
| >0 2 -9.50 dBm
1 PK]
, e

1.982019231 GHz
Temp |1 [T1 OBW]

=4-37 dBm

| o T]I

,AW
I NN W

1.974230769 GHz

Temp |2 [T1 OBW]
11.62 dBm

\}\% 1.993942308 GHz
N

1.963269231 GHz
NWMWZ varkdr 2 tril1

1

<

&

5“;

3DB
--30
> \\w
\«WWM
50
-60
-70
Center 1.985 GHz 6 MHz/ Span 60 MHz
Date: 5.MAY.2025 09:17:25
@ “RBW 300 KHz Delta 1 [T1 ]
*VBW 1 MHz 0.07 dB
Ref 30 dBm “Att 10 dB SWT 2.5 ms 32.692307692 MHz
30 Off$et 31|dB oBW 40.096153846 MHz
Markgr 1 [T1]]
| 50 2 -4.61 dBm
W 1.96307§923 GHz
1 PK {‘Aﬂ' sz Markdr 2 [T1]]
o I
LVL
J \ 1.982115385 GHz
Temp |1 [T1 OBW
-~ P L 1
0 (V/" =q-todBm
N k\} 1.973846154 GHz
Dl’Cg’}‘ m - Temp |2 [T1 OBW]

--10 9 13.13 dBm
\m 1.993944308 GHz

-20
\\\ 3DB

—-40
WAt

—-50

—-60

-70

Center 1.985 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2025 09:22:37
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Delta 1 [T1 ]

*VBW 1 MHz 1.27 dB
Ref 10 dBm *Att 10 dB SWT 2.5 ms 19.038461538 MHz
10 Offset 11 |dB OBW 17.88461%385 MHz

Markgr 1 [T1]|]
-33.30 dBm
-930480769 GHz

I»MW‘»\%Z Markgr 2 [T1]|1

00-dB

O 2

g N\”

—-20

1

=y
)
=

=

.934711538 GHz
Temp |1 [T1 OBW]

=¢.-oo UbDI
.931057692 GHz
Temp |2 [T1 OBW]
—7.64 dBm

L
T 1.948942308 GHz

=

=5 D1 -29 diBm

40

—-50

—-70

-90

Center 1.94 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2025 09:56:02

@ “RBW 300 KHz Delta 1 [T1 ]
“VBW 1 MHz 1.07 dB
Ref 10 dBm “Att 10 dB SWT 2.5 ms 19.038461538 MHz
10 off$et 11]dB OBW 7.88461%385 MHz

Markgr 1 [T1]]
-34.84 dBm

1.95298¢769 GHz
w T2 Markdr 2 [T1]]
W“I s e

—0

o

1.957307692 GHz
Temp [1 [T1 ogw]

=g 32— dBm

--20
1.953557692 GHz
Temp [2 [T1 ogw]

D
B
4
o
g

-9.51 dBm
1.971442308 GHz

|
|
|

=y
)
=
e | .

—-50

—-70

—-80

-90

Center 1.9625 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2025 09:54:28
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 2.10 dB
Ref 10 dBm “Att 10 dB SWT 2.5 ms 19.038461538 MHz
10 Offset 11 (dB OBW 17.88461%385 MHz
2 Markgr 1 [T1(]
o ER A — Al A‘l b4 T2 —274.43 dBm

1.97548(Q769 GHz
Markgr 2 [T1(]
L ) P
1.979618385 GHz
Temp |1 [T1 OBW]

=y
)
=

—-20

=4 -974—dBm

D1 -23.79 dBm

T-97005109 G

Temp |2 [T1 OBW]
-2.88 dBm

993942308 GHz

|
f
W}

—-30:

f’——'_’r—”/é
=

pa—

-90

Center 1.985 GHz 6 MHz/ Span 60 MHz

Date: 13.MAY.2025 09:10:40

LTE Band 25 Up Link

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.46 dB
Ref O dBm *Att O dB SWT 2.5 ms 37.788461538 MHz
0 Offset 11 |dB OBW 24 .903846154 MHz

Markgr 1 [T1]|]
-48 .87 dBm

—-10
1.845288462 GHz
1 PK Markgr 2 [T1|]
0 2 24 47 ap
1.86653 4‘162 GH Ve
- z
MMWW\L/‘\ emp |1 172 ot
~-30 1 =374 -98 ubm
1.85086%385 GHz
Teln}p 2 [T1 ogw]

- I

-40 L —4%_42 dBm
W 231 GHz

e D1 -48.47 q,u 1S

—-90

-100

Center 1.86 GHz 6 MHz/ Span 60 MHz

Date: 3.MAY.2025 16:49:05
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.45 dB
Ref O dBm *Att O dB SWT 2.5 ms 40.576923077 MHz
0o Offset 11 |dB OBW 348.750000000 MHz
Markgr 1 [T1]|]
| _10 -47.13 dBm

1.844519231 GHz

1 PK Markgr 2 [T1|]

| >0 2 24 28 @
LVL

NITRLIWN SV SNV 1.866442308 GHz

/"‘/V Temp |1 [T1 OBW]
—-30 =3Y-2o ubm
Jl \)"‘ 1.850288462 GHz

e [2. 171 ogw]

~-40 A oy

ey 2459 dBm

1 1.879 . 2 GHz
D1 -47. SM T\f
-50
oy
--60 //
--70 }

—-90

-100

Center 1.86 GHz 6 MHz/ Span 60 MHz

Date: 3.MAY.2025 16:50:54

@ “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.06 dB
Ref O dBm *Att O dB SWT 2.5 ms 44.807692308 MHz
0 Offset 11 |dB OBW 23.750000000 MHz
Markgr 1 [T1]]
L _10 -48.81 dBm
1.86048(0769 GHz
1 _PK] Markgr 2 [T1]]
L >0 2 24 g1 as
{,JLW WWM 1.889034462 GhHz| "'
Temp |1 [T1 OBW]
--30 =Ag-81T dBm
1.87048(0769 GHz
F Temp |2 [T1 oBW]
40 Al I 2314 dBm

1.89 769 GH
= Dl;f\zg]‘i dBm v‘uwﬂf‘f ‘
_ Vi

\A \ 3DB

—-70

—-80

—-90

-100

Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 3.MAY.2025 16:41:41
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

=y
)
=

MED |

Date:

ViEW]

Date:

“RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.20 dB
Ref 0 dBm “Att 0 dB SWT 2.5 ms 49.230769231 MHz
0o Off§et 11|dB 0BW 30.00000000 MHz
Markgr 1 [T1]|]
0 -46.71 dBm
1.857500000 GHz
> Markgr 2 [T1|]
20 24 71 g
MNP SV 1.888942308 GHz
Temp |1 [T1 OBW]
L _30 =39 A0 dBm
1.868173077 GHz
;i i Terep [2 [T1 ogw]
a0 MY AV c4{-07 dBm
L NN M@W l077 GHz
wlp 'T1 dBm
7 5
jﬁé%«f MKKJWM
60
70
-850
--90
-100
Center 1.8825 GHz 6 MHz/ Span 60 MHz
3.MAY.2025 16:44:16
“RBW 300 KHz Delta 1 [T1 ]
“VBW 1 MHz -0.33 dB
Ref 0 dBm ~“Att 0 dB SWT 2.5 ms 37.884615385 MHz
o oOfffet 11|dB OBW 44.903844154 MHz
Markgr 1 [T1]]
10 -49_27 dBm
1.878846154 GHz
Markgr 2 [T1]]
|20 2 B
L A n 1.898173077 GHz
AN%$“““"QUK;2 Temp |1 [T1 oBw]
30 LY apIm
1.888942308 GHz
. Temp |2 [T1 0gw]
TP ~3¢.18 dBm
1.913846154 GHz
-28.%8 dBm I
--70 V\«
PM AR~ A ]
80
00
-100

Center 1.905 GHz 6 MHz/

3.MAY.2025 16:34:24

Span 60 MHz

3DB
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO

=y
)
=

MED |

Date:

i

Date:

“RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.27 dB
Ref 0 dBm “Att 0 dB SWT 2.5 ms 38.365384615 MHz
0 Offget 11(dB 0BW 47.50000¢000 MHz
Markgr 1 [T1]|]
| _10 —47.42 dBm
1.87923(¢769 GHz
Markgr 2 [T1|]
20 2 2 4B
A lan A 1.898173077 Ghz|"V"
M| - z
T2 Temp [1 [T1 0oBW]
—-30 =39-3 aBmm
h uw“/ \ 1.886442308 GHz
0 7 r\../vm" Temp |2 [T1 OW]
v\\ﬂ —29.48 dBm
1 1.913942308 GHz
1 -47.34 dBm Ly
'\/7"1}'%” ¢
\\\ﬂ 3DB
+--60 \\
+--70
--80
--90
-100
Center 1.905 GHz 6 MHz/ Span 60 MHz
3.MAY.2025 16:36:38
*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 1.07 dB
Ref -20 dBm “Att O dB SWT 2.5 ms 19.038461538 MHz
-20 Offget 1 ¢B 0BW 17.88461%385 MHz
Markgr 1 [T1]|]
| 30 -71.52 dBm
1.85048(¢769 GHz
Markgr 2 [T1]]
40 2 41 46—dB.
LVL
mKJW«w/kAﬁwmAf T2 1.854614385 GHz
Temp |1 [T1 OBW]
—-50 =24 -UU aom
1.851057692 GHz
Temp |2 [T1 oBW]
| _60 —46-84 dBm
1.868942308 GHz
D1 -67.46 dBm i i
--70
I { 3DB
--80
Attt flian g MP s AN o W, hnmhwwwlwm.ww
--90
--100
--110
-120

Center 1.86 GHz

5.MAY.2025 09:30:11

6 MHz/

Span 60 MHz
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

“RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -1.46 dB
Ref -20 dBm *Att 0 dB SWT 2.5 ms 19.038461538 MHz
-20 Offget 1 (B 0BW 17.884613385 MHz
Markgr 1 [T1]|]
| 30 -70.30 dBm
1.87298(Q769 GHz
1 PK Markgr 2 [T1]|]
o 2 Y
[' LVL
. M T2 1.877115385 GHz
y Temp |1 [T1 OBW]
50 =Ag-05 dBm
1.873557692 GHz
Temp |2 [T1 OBW]
--60 ~7.53 dbm
1.891442308 GHz
—5 D1 -68.62 dBm L
x 3DB
+--80
N fl gt *vﬂ} \*w\lwxﬁf»vwfhn»MHrwvaJ*Lhwvvhwh
+--90
--100
--110
-120
Center 1.8825 GHz 6 MHz/ Span 60 MHz
Date: 5.MAY.2025 09:31:56
® *RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.12 dB
Ref -20 dBm “Att O dB SWT 2.5 ms 19.038461538 MHz
-20 Offget 1 dB 0oBW 17.8846194385 MHz
Markgr 1 [T1(]
| _30 -70.14 dBm
1.89548(0769 GHz
1 PK
Markgr 2 [T1(]
o 2 Y
LVL
T dﬂmvuwm) U ~M. T2 1.899615385 GHz
Temp |1 [T1 OBW]
| _50 =A% 68—dBm
1.896057692 GHz
Temp |2 [T1 OBW]
=60 J L —25.81 dbm
b1 —66.46 dem | r 1.913942308 GHz
—-70
’ K 3DB
—-80
—--90
--100
--110
-120
Center 1.905 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2025 09:33:19
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FCC ID: 2ASQXZONEDASTWO
LTE Band 30 Down Link

“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.22 dB
Ref 30 dBm *Att 10 dB SWT 15 ms 14.759615385 MHz
30 Offget 31|dB OBW [9.278846¢154 MHz
Markgr 1 [T1]]
20 > ~10.90 dBm
2.346923077 GHz
LW kgt M {2 Markgr 2 [T1(]
10 [ 7 i

LvL
2.358221154 GHz

Temp [1 [T1 ogw]
—4—FA—dBm
2.35024(385 GHz
1 Temp [2 [T1 Ofw]
1¢.68 dBm

&)‘%ﬁl 231 GHz

”\m"\
1

7

—-50

—-60

-70

Center 2.355 GHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 15:27:57

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.37 dB
Ref 30 dBm *Att 10 dB SWT 15 ms 15.192307692 MHz
30 Offset 31 (dB OBW ]9.230769231 MHz
Markgr 1 [T1]|]
| 20 -10.55 dBm
2.346923077 GHz

Markgr 2 [T1|]

; v Y
2.358221154 GHz
Temp |1 [T1 OBW]

0 =¥-32 abm
-350288462 GHz

. e L Tremp |2 [T1 ogw]
‘% 11.27 dBm
/ﬂN Wm?l 231 GHz
L _ v
© v N
/\ 3DB
M-30

40

|
|

N

—-50

—-60

-70

Center 2.355 GHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 15:30:36
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.44 dB
Ref 10 dBm *Att 10 dB SWT 15 ms 9.326923077 MHz
10 Offget 11|dB OBW [8.942307692 MHz
Markgr 1 [T1]|]
L o -40 .64 dBm
2 2.35033¢538 GHz
I8EK T J*udhﬁ¢w T2 Markdr 2 [T1]]
0 e Mg I s
LVL
2.352259615 GHz
Temp |1 [T1 OBW]
—-20 =g - 00 aDm
2.35052¢846 GHz
Temp |2 [T1 OBW]
--30
D1 -31.F5 dBm SR
| 2.359471154 GHz
L
+--40
3DB
--50
P WWWMMM
M) ALY
+--70
--80
-90
Center 2.355 GHz 3 MHz/ Span 30 MHz
Date: 3.MAY.2025 15:06:17
LTE Band 30 Up Link
<:;> “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.48 dB
Ref 0 dBm “Att 0 dB SWT 15 ms 16.826923077 MHz
0 Offget 11|dB OBW [9.326923077 MHz
Markgr 1 [T1]|]
| _10 —-46 .60 dBm
2.301774846 GHz
1 PK 2 Markgr 2 [T1|]
| >0 M 1d 30 a8
sty . LvL
W fatiibin 2.313221154 GHz
Temp |1 [T1 OBW]
—-30 = -00 aDm
2.30548(0769 GHz
T2 Temp |2 [T1 OBW]
--40 T} ~7¢.09 dbm
_ JA, o 214801602 cu
D1 -45. W "\w»{“hL
- Al
3DB
-60-My
--80
--90
-100
Center 2.31 GHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 15:17:41
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz -0.14 dB
Ref O dBm *Att O dB SWT 15 ms 20.625000000 MHz
0 Offset 11 |dB OBW 13.365384615 MHz

Markgr 1 [T1]|]
—-4%_09 dBm

-10
2.300528846 GHz

1 PK 2 Markgr 2 [T1|]

L I Y

Temp |1 [T1 OBW]

L _30 =37 94 dBm
M \ T2 .303844154 GHz

» ) MTigp [2 071 ogwy
Ry 4121 5L 057
D1 - dBm 2.3‘1}%\538 GHZ

1A A WA ST LVL
f \\ 2.313221154 GHz

N

—-70

—-90

-100

Center 2.31 GHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 15:19:06

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.94 dB
Ref -20 dBm *Att O dB SWT 15 ms 9.326923077 MHz
-20 Offset 1 dB OBW |8.942307692 MHz
Markgr 1 [T1(]
| _30 ~74.44 dBm
2.305336538 GHz
1 PK Markgr 2 [T1(]
o 2 4404 ds
LVL
T1 T2 2.313221154 GHz
TANMWW\INT Temp |1 T2 oBW
50 =465 OB
2.305528846 GHz
Temp [2 [T1 OHW]
=60 ~4g.87 dbm
2.314471154 GHz
o D1 -69.04 dBm
L
- 3B
80 d
A Mo AN Nt A Mg wa YA ALY
--100
--110
-120
Center 2.31 GHz 3 MHz/ Span 30 MHz

Date: 3.MAY.2025 14:58:20
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO
LTE Band 66 Down Link

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.36 dB
Ref 30 dBm “Att 10 dB SWT 2.5 ms 33.173076923 MHz
30 Offget 31|dB OBW 44.13461%385 MHz
2 Markgr 1 [T1]]
20 M -6.28 dBm
LMW 2.10307§923 GHz
1 PK] f/\me/"‘W' \/\/\ Markdr 2 [T1[1
;. i
LVL
2.126442308 GHz
. 12 Temp|1 [T1 oBw]
L0 |
=408
1 1 |2.107594154 GH
D1 -5.4 Bm "M - z
Te 1 OBW
104 oy J.[ﬂh
\\ (IR v -9Q dBm
2.13173(¢769 WgHz
0
3DB
--30
--40
--50
+--60
-70
Center 2.12 GHz 6 MHz/ Span 60 MHz
Date: 3.MAY.2025 17:32:50
<:;> “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.31 dB
Ref 30 dBm “Att 10 dB SWT 2.5 ms 37.403846154 MHz
30 Offget 31|dB 0BW 42.01923¢769 MHz
2 Markgr 1 [T1]|]
20 M’ -6.23 dBm
2.10375¢000 GHz
L A4 IJ\IMW V\w Markgr 2 [T1(]
6 9
) LVL
2.126538462 GHz
T T2  Temp |1 [T1 oBw]
—0 - 10 gD
b1 5 58 & /. |2.109519231 GHz
) Te oBW.
L _10 r\«ﬁ 7 dBm
2.131538462%GHz
+-bo
3DB
+--30
+--40
--50
--60
-70
Center 2.12 GHz 6 MHz/ Span 60 MHz

Date: 3.MAY.2025 17:35:44
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz 0.59 dB
Ref 30 dBm *Att 10 dB SWT 2.5 ms 36.250000000 MHz
30 Offget 31|dB 0BW 33.365384615 MHz
Markgr 1 [T1]|]
| >0 2 -9.69 dBm
2.134134615 GHz
1 PK| [MWMM Markdr 2 [T1|1
, . e e
2.147115385 GHz
T1 Temp |1 [T1 OBW]
| o v
'u’ = -4 L apIm
\‘\u ,  |2-140864385 chz
1
D1 , dBm cmp 2 [T1 ORW]
—ry nf'"f ~ e
“V1n 41 dBm
2.16428J769 GHz
| 20 Mgy,
-30
-40
-50
-60
-70
Center 2.155 GHz 6 MHz/ Span 60 MHz
Date: 3.MAY.2025 17:41:47
@ “RBW 300 KHz Delta 1 [T1 ]
*VBW 1 MHz 0.14 dB
Ref 30 dBm “Att 10 dB SWT 2.5 ms 40.576923077 MHz
30 Offget 31|dB 0BW 33.461538462 MHz
Markgr 1 [T1]]
20 2 —-8.93 dBm
2.13384¢154 GHz
1 PK| (‘MJWWWUW Markdr 2 [T1|]
6 . D
2.14711%385 GHz
T1 Temp |1 [T1 OBW]
0 =- 73 dBm
\\W 2,140769231 GHz
1 1
—— w01 2§09 dBm e o
r/’ b\ H ~48 dBm
2.18423Q769 GHz
--20 T
-30
--40
-50
-60
-70

Center 2.155 GHz

Date: 3.MAY.2025 17:45:03

6 MHz/

Span 60 MHz

3DB
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

“RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.08 dB
Ref 30 dBm “Att 10 dB SWT 2.5 ms 37.307692308 MHz
30 Offfet 31[dB OBW 44.326923077 MHz
Markgr 1 [T1]|]
2
| 20 v -6.87 dBm
/\MWAJw/w”tNﬂﬂjﬂdk\ 2.147884615 GHz
L A4 fﬂJN Markgr 2 [T1|]
|10 14 62 aB

LVL
. 2.176538462 GHz
T1 7 Temp |1 [T1 OBW]
S,

0 “ M —SO  dbm
1 /\r “\\1 2.155673077 GHz
lei%\‘?@ dBm

Wz [T1 OBW]

W‘I{M\‘/‘/ v L e 1_RO dBm
2.180 M

|20
3DB
|30
|40
50
60
-70
Center 2.17 GHz 6 MHz/ Span 60 MHz
Date: 3.MAY.2025 17:54:16
@ “RBW 300 KHz Delta 1 [T1 ]
“VBW 1 MHz -0.23 dB
Ref 30 dBm *Att 10 dB SWT 2.5 ms 38.846153846 MHz
30 Off$et 31[dB 0BW 44.807693308 MHz
Markgr 1 [T1]]
2 i
v —~1.29 dBm

)
T 2.147694308 GH
R {./\"\W z

Markgr 2 [T1]]
0

19 61 R

LvVL
. 2.176534462 GHz
T1 Temp [1 [T1 ogw]
AN

v A —I7 dBm

QJ/f “kw\ﬂl 2.155384615 GHz
D‘ -6. dBm Te 2 I OBW]

10
A ||k \1‘5 dBm

2.1801T9280 Hz

—0

—-20

3DB

—-50

—-60

-70

Center 2.17 GHz 6 MHz/ Span 60 MHz

Date: 3.MAY.2025 17:56:36
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

“RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 2.52 dB
Ref 10 dBm *Att 10 dB SWT 2.5 ms 19.038461538 MHz
10 Offget 11|dB oBW 17.884613385 MHz
2 Markgr 1 [T1]|]
L o A N -29.81 dBm
WA\ A Tt b b, T2 2.11048(769 GHz
1 _PK] Markgr 2 [T1|]
| 10 o7 B
2.112019231 GHz
Temp |1 [T1 OBW]
--20 - 3T dBm
D1 -25.03 dBm L 2.11105%692 GHz
* Temp |2 [T1 OBW]
30 ~4 61 dBm
2.128942308 GHz
-40 \
-50 -
mﬁwmklwmm mf“ SR
ot W
--70
-80
-90
Center 2.12 GHz 6 MHz/ Span 60 MHz
Date: 12.MAY.2025 14:25:31
@ “RBW 300 KHz Delta 1 [T1 ]
*VBW 1 MHz 1.56 dB
Ref 10 dBm “Att 10 dB SWT 2.5 ms 19.038461538 MHz
10 Offget 11|dB oBW 17.884613385 MHz
> Markgr 1 [T1]]
| o -30.56 dBm
T2
M 2.14548(¢769 GHz
1 PK Markgr 2 [T1]]
10 4o as
2.149615385 GHz
Temp |1 [T1 OBW]
—-20 ’ L =9 - 73 dBm
2.146057692 GH
D1 -25.8$8 dBm 6054692 CHz
{ ]: Temp 2 [T1 oBw]
-so —4-87 dbm
2.163942308 GHz
--40 J \
w
MHWVW" W, s
Yy MM 4 VN Py N
-70
--80
-90

Center 2.155 GHz

Date: 12.MAY.2025 14:23:46

6 MHz/

Span 60 MHz

3DB
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 2.14 dB
Ref 10 dBm *Att 10 dB SWT 2.5 ms 19.038461538 MHz
10 Offget 11 |dB OBW 17.88461%4385 MHz
> Markgr 1 [T1(]
Lo % -30.71 dBm
T, T2
A AL 2.16048(Q769 GHz
1 _PK] Markgr 2 [T1(]
i LVL
2.164618385 GHz
Temp |1 [T1 OBW]
—-20 ‘ L =5 - 03—dBm
2.161051692 GH
D1 -25.89 dBm =
1 [ Temp [2 [T1 OBw]
-30 —4 92 dBm
2.178942308 GHz
—-40
J \ 3DB
—-50 i
JtﬁQﬁEEMﬂ*kFuH!t14muh!ﬂd1 \*H“HJMHAJWJH‘*ﬂkﬂlm~krwwww\ﬂ
—-70
—-80
-90
Center 2.17 GHz 6 MHz/ Span 60 MHz

Date: 12.MAY.2025 14:22:01

LTE Band 66 Up Link

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.22 dB
Ref 0 dBm “Att O dB SWT 2.5 ms 38.134615385 MHz
o Oofffet 11[dB OBW 18.942307692 MHz

Markgr 1 [T1]|]
-46 .87 dBm

--10
1.703884615 GHz
e 2 Markgr 2 [T1|]
20 ¥ 2454 as
LVL
e et 1.726534462 GHz
Temp |1 [T1 OW]
30 =S -oL apm
* 2 1.710384615 GHz
Temp |2 [T1 OW]
40 N
M —36-45 dBm
1
D1 -46.%4 WiBm 1.729826923 GHz
Ny vl
W

- .

—-90

-100

Center 1.72 GHz 6 MHz/ Span 60 MHz

Date: 3.MAY.2025 16:59:52
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.14 dB
Ref O dBm *Att O dB SWT 2.5 ms 39.288461538 MHz
0o Offset 11 |dB OBW 31.538461538 MHz
Markgr 1 [T1]|]
| _10 -45.04 dBm

1.703692308 GHz
Markgr 2 [T1|]
1

=y
)
=

02-dB

2
NV MX -

LVL
1.726442308 GHz
Temp |1 [T1 OBW]

—-30 =3¢ .01 ubrm
T
1

-40 =

VAN \’W"’/b\, —0_17 dBm
D1 -45.(3 MBm WR%Q 462 cH
--50 .

\W"/\‘ 3DB

A/

-

1.71000Q000 GHz
P Temp|2 [T1 ogw]

—-90

-100

Center 1.72 GHz 6 MHz/ Span 60 MHz

Date: 3.MAY.2025 17:01:57

@ “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.53 dB
Ref 0 dBm “Att O dB SWT 2.5 ms 43.076923077 MHz
0o Off$et 11[dB 0BW 41.442307692 MHz
Markgr 1 [T1]]
| _10 -46.88 dBm
1.728364385 GHz
1 _PK] Markgr 2 [T1
2o s il
R AW 1.761538462 GHz| "
\'2 Temp |1 [T1 ofw]
--30 =39-95 dBm
\‘ 1.742692308 GHz
i Temp |2 [T1 OBW]
40

V\J B ~24.81 dBm
1 AMaa |1.764134615 GHz
A
-0 T e v
3oB

—-70

—-80

—-90

-100

Center 1.755 GHz 6 MHz/ Span 60 MHz

Date: 3.MAY.2025 17:07:48
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.14 dB
Ref O dBm *Att O dB SWT 2.5 ms 48.269230769 MHz
0o Offset 11 |dB OBW 34.519230769 MHz
Markgr 1 [T1]|]
| _10 -45.10 dBm

1.729134615 GHz
Markgr 2 [T1|]
1

=y
)
=

MED | ,, N o o

2
M
WA AAF i LVL
1.761442308 GHz
Temp |1 [T1 OBW]
30 =3¢ -#0dBm
WAV
AT WP
D/ WA 87 dBm M AREROGES4—CH
w»\Nww-\

bM
3DB
--60

—-70

T2 1.740576¢923 GHz
7N Temp |2 [T1 OBW]

—-90

-100

Center 1.755 GHz 6 MHz/ Span 60 MHz

Date: 3.MAY.2025 17:10:31

@ “RBW 300 KHz Delta 1 [T1 ]
*VBW 1 MHz -0.06 dB
Ref 0 dBm “Att O dB SWT 2.5 ms 41.153846154 MHz
0 Offget 11|dB 0BW 41.730769231 MHz
Markgr 1 [T1]]
L _10 —47.37 dBm

1.74336%385 GHz

Markgr 2 [T1]]
. 2 od o9 o

LvVL
W R S U i VR 1.76298¢769 GHz
Temp |1 [T1 OBW]

30 =a44 ST aom
1.757307692 GHz
< Temp [2 [T1 ogw]
40

—27-54 dBm
1 1.779038462 GHz

- ,,/'Tllﬁl\\ Dlﬂ!’_\ﬁ\ﬁ dBm V‘u%\,‘“\)
/r T/ \V\M\“L\ 30B

. i
-

—-80

—-90

-100

Center 1.77 GHz 6 MHz/ Span 60 MHz

Date: 3.MAY.2025 17:15:58
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.36 dB
Ref O dBm *Att O dB SWT 2.5 ms 42.596153846 MHz
0o Offset 11 |dB OBW 34.519230769 MHz
Markgr 1 [T1]|]
| _10 -45.99 dBm
1.744038462 GHz
1 PK 2 Markgr 2 [T1|]
. i S— N TN
vy A MANA LVL
1.763173077 GHz
Temp |1 [T1 OBW]
—-30 =143 ubm
f/ EZ 1.754903846 GHz
0 /\v;ﬂ\ A Temp |2 [T1 OE |
. [ ] W\/\N\(\l —3(-02 dBm
ﬁﬂvD -45<19 dBm bk1 Q4230 GH.
al W\LM
{f(' 1_‘ 3DB
—-60 \1\‘
—-70 \KN
—-80
—-90
-100
Center 1.77 GHz 6 MHz/ Span 60 MHz
Date: 3.MAY.2025 17:18:24
@ “RBW 300 KHz Delta 1 [T1 ]
*VBW 1 MHz 1.84 dB
Ref -20 dBm *Att O dB SWT 2.5 ms 19.038461538 MHz
-20 Offset 1 dB OBW 17.88461%385 MHz
Markgr 1 [T1]]
| _30 -72.32 dBm
1.710480(0769 GHz
1 PK]| Markgr 2 [T1|]
| 0 2 44-62-dB
LvVL
T M T2 1.714711538 GHz
Temp |1 [T1 oBW]
—-50 =24 -UU aom
1.711057692 GHz
Temp |2 [T1 oBW]
60 ~27-69 dBm
1.728942308 GHz
D1 -67.63 dBm i i
—-70
I [ 3DB
—-80
e L‘,‘vWﬂMWMAMJ WWWNWMMMW
—-90
—-100
—-110
-120
Center 1.72 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2025 09:34:45
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Delta 1 [T1 ]

*VBW 1 MHz 0.53 dB
Ref -20 dBm *Att O dB SWT 2.5 ms 19.038461538 MHz
-20 Offget 1 dgB OBW 17.88461%385 MHz

Markgr 1 [T1]|]

-70.30 dBm
745480769 GHz
Markgr 2 [T1|]
s 2 O

749711538 GHz

T T2 ~ -
i Temp |1 [T1 OBW]
—-50

=375 dBm

—-30

=y

)

=
=

=

=

746057692 GHz

Temp |2 [T1 OBW]
-4%_.90 dBm

1.763942308 GHz

—-60

D1 -66.6¢1 dBm

|
L
X
\wwmw LM M

|
i
.

—-70
3DB
—-80
—-90
—-100
—-110
-120
Center 1.755 GHz 6 MHz/ Span 60 MHz
Date: 5.MAY.2025 09:36:07
® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.63 dB
Ref -20 dBm *Att O dB SWT 2.5 ms 19.038461538 MHz
-20 Offset 1 dB OBW 17.88461%385 MHz
Markgr 1 [T1(]
| _30 -69.25 dBm
1.76048Q769 GHz
1 PK]
2 Markgr 2 [T1(]
w0 v 22 48
/M)V\, T2 LvL
1.762118385 GHz
Temp |1 [T1 OBwW]
__50 =4S-St dBm
1.7610597692 GHz
Temp |2 [T1 OBw]
6o J L ~24-20 dBm
D1 -65.72 dBm ; [ 1.778944308 GHz
—-70
[ \ 3DB
—-80:
WWU—M AN '}MH LWWM Mg A AR AN
—-90:
—-100
—-110
-120
Center 1.77 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2025 09:37:43
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO
5GNR n77 Down Link

@ “RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz 0.44 dB
Ref 30 dBm *Att 10 dB SWT 20 ms 182.980769231 MHz
30 Offset 31|dB 0OBW134.038461538 MHz
Markgr 1 [T1]]
| 0 2 -8.80 dBm
3.69586%385 GHz
T1
1 _PK] MWWW Markdr 2 [T1|]
" \ i
LVL
3.790384615 GHz
Temp |1 [T1 oBw]
0 Lvm +2 +3—t6—dBm
lj 3. 7028 £6115 GHz
5 D1 -8.7% dBm + Terp |2 IT
Thid -3 29 dBm
M 3.826923077
—-20
3DB
30
-40
--50
—-60
-70
Center 3.75 GHz 30 MHz/ Span 300 MHz
Date: 8.MAY.2025 18:11:17
® *RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -0.27 dB
Ref 30 dBm *Att 10 dB SWT 20 ms 194 .038461538 MHz
30 Offget 31|dB OBW149.038461538 MHz
Markgr 1 [T1]|]
20 2 _7.68 dBm
T1 ML AAMAA 3.692980769 GHz
1 PK] rwf“”AﬂmwvwwM Markdr 2 [T1]]
| o 14 94 as
i LVL
{ \A 3.79423(0769 GHz
1 Temp 1 ETL OBW]
0 vk MM":?\“ \Wt Jgo abmm
1J 3_70288)4 £Hz
D1 -7.0¢ dBm yina Temp | RS 1L )
—-10 ‘wvbA
Ve —1-35 dBm
M 3.851923077 GHz
--20f uﬁf
3DB
—-30
--40
—-50
—-60
-70
Center 3.75 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 18:12:20
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz 0.11 dB
Ref 30 dBm *Att 10 dB SWT 20 ms 141 .250000000 MHz
30 Offset 31|dB OBW 95.192307692 MHz
Markgr 1 [T1]|]
20 2 -10.50 dBm
3.782403846 GHz
T1 T2
—— MWWW varkde 2 11111
I

3.848653846 GHz
Temp |1 [T1 OBW]

0 T4 -A2—abm
L‘h 3.792403846 GHz
L Jamb [2 [T1 ogw]

D1 -9 38 dBm

=10 ) \ﬁ, 13.04 dBm
M 3.88 4 GHz

=

—-30

40

—-50

—-60

-70

Center 3.84 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 18:05:07

® *RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz -0.01 dB
Ref 30 dBm “Att 10 dB SWT 20 ms 165.769230769 MHz
30 Off$et 31|dB 0BW1d0.480769231 MHz
Markgr 1 [T1]|]
2 |
-7.61 dem|(ZN
20
n WwMMWW 3.776634615 GHz
T‘\/\A Markgr 2 [T1]|]
L 10 14 g2 ag
LvVL
3.848653846 GHz
T2l Temp [1 [T1 OBW]
0 N oA —dBm
1 J Ma_wzm 846 GHz
D1 -7.08 dBmy g
7Ad Temp X i
| _10 N AL .
oo
M 3.892884615 G
3DB
-30
-40
-50
--60
-70
Center 3.84 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 18:06:47

11
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

“RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz 0.65 dB
Ref 30 dBm *Att 10 dB SWT 20 ms 128.653846154 MHz
30 Offget 31|dB 0BW 44.711538462 MHz
2 Markgr 1 [T1]|]
Y -6.02 dBm
20
1\"\’\% 3.863653846 GHz
MK f LV““”«MM T2 Markgr 2 [T1|]
, ; S PR
) LVL
3.885288462 GHz
Temp |1 [T1 OBW]
—0 I3 - 1T0 abm
L J l . 3.881923077 GHz
D1 -5.59 dBm Xt W J
LN \ Temp[2 [T1 ofw]

| _10 Wik " 71 dBm
M 76634615 GHz
},‘ A\

40

—-50

—-60

-70

Center 3.93 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 17:58:55

® “RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -0.41 dB
Ref 30 dBm “Att 10 dB SWT 20 ms 137.307692308 MHz
30 Offget 31|dB OBW 94.711538462 MHz
i Markgr 1 [T1]]
-3.00 dBm
20 Ak
%1 W\“«MW\M 3.85548(769 GHz
1 PK] T2
Markgr 2 [T1]|]
. Mg N
LvVL
3.885288462 GHz
Temp |1 [T1 OBW]
| o o

(Y]

N

L - LY aom
D1 -4.0 vﬁlﬁ\xj/\j Lv*\, 881923077 -GH
N W [T1 ogw]
--10
WN 1139 dBm
/\NJ 3. zfj’\? GHz

n

N

3DB

—-50

—-60

-70

Center 3.93 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 18:00:11
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz 4.56 dB
Ref 10 dBm *Att 10 dB SWT 20 ms 100.000000000 MHz
10 Offset 11 |dB OBW 95.192307692 MHz
Markgr 1 [T1]|]
| o T1 2 -32.64 dBm

=y

)

=
w

w

Temp |1 [T1 OBW]

2
Mg, .70000¢000 GHz

Markgr 2 [T1|]
10 \ 91 ap

I .751923077 GHz
—-20

=4-82—dBm
h 3.702403846 GHz
D1 -26.91 dBm L Temp [Z [T1 OgW]
—-30 -3.05 dBm

3.797596154 GHz

40

[ WM \J«M

e N M Wy h kg
—-70
—-80
-90
Center 3.75 GHz 30 MHz/ Span 300 MHz
Date: 8.MAY.2025 17:19:36
@ “RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz 1.14 dB
Ref 10 dBm *Att 10 dB SWT 20 ms 100.000000000 MHz
10 Offset 11 |dB OBW 95.192307692 MHz
Markgr 1 [T1]]
| o -34.46 dBm
T1 T2 3.789903846 GHz
1 PK] PN """“U""T Markgr 2 [T1(]
o v
;i LVL
3.807307692 GHz
Temp [1 [T1 ogw]
—-20 =g¢-ordBm
3.792403846 GHz
o e . Temp [2 [T1 08wy
I~ -6.21 dBm
[ 3.88759¢154 GHz
-40
) 3DB
- \AAAMVM,IM
s o oM ] SYTEIN TN SEU LN
—-70
—-80
-90
Center 3.84 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 17:20:45
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

“RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz 2.20 dB
Ref 10 dBm *Att 10 dB SWT 20 ms 100.000000000 MHz
10 Offget 11|dB 0BW 45.192307692 MHz
2| Markgr 1 [T1]|]
Lo T1 v T2 -30.57 dBm
PaA AT AAN 41, ] 3.879807692 GHz
L A4 Markgr 2 [T1|]
| 10 26 a8
~ LVL
3.897307692 GHz
Temp |1 [T1 OBW]
--20 L =165 dBm
D1 -25.84 dBm 3.882403846 GHz
| [ Temp |2 [T1 oBw]
30 ~7.35 dBm
3.97759¢154 GHz
+--40
\ 3DB
- 50 W M»ﬁ;ﬂ.}' "‘WIVM“AW
+--60
+--70
--80
-90
Center 3.93 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 17:22:01

SGNR n77 Up Link

® *RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -0.05 dB

Ref O dBm *Att O dB SWT 20 ms 118.750000000 MHz

0o Offset 11 |dB OBW 95.67307¢923 MHz

Markgr 1 [T1]|]

| _10 -44.64 dBm

3.680769231 GHz

Markgr 2 [T1|]
1

=y
)
=

-

o1 -dB

2
x -
A”VV“wAwbubMJNVV T2 3.717307692 GHz
Temp |1 [T1 OBW]

—-30

= - OU a1
3.701923077 GHz

Temp |2 [T1 OBW]
--40 ~5%.84 dbm
Q_ 07508154 -Gk

A
D1 -45.01 ;lqufv* i Tl\
-50 by
Vhy*AJﬁ 30B
160 ! AWMM
M

—-90

-100

Center 3.75 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 17:38:19
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

“RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz -0.17 dB
Ref 0 dBm “Att 0 dB SWT 20 ms 165.384615385 MHz
0 Offget 11(dB 0BW1(49.615384615 MHz
Markgr 1 [T1]|]
| _10 -40.71 dBm
3.666346¢154 GHz
1 PK Markgr 2 [T1]|]
. i S S i
3.717301692 GHz
Temp |1 [T1 OBW]
—-30 T =34 - A3 dBm
3.688461538 GHz
m Terp [2 [T1 OBW]
40 46— ;/-uum A =370 aBn]
MVJ é@qg§ﬂ7 923 GHz
| i, A
50 Ry \w\*
i \2
+--70
--80
--90
-100
Center 3.75 GHz 30 MHz/ Span 300 MHz
Date: 8.MAY.2025 17:39:55
@ *RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz 0.97 dB
Ref 0O dBm “Att O dB SWT 20 ms 175.384615385 MHz
0 Offget 11|dB 0BW111.057692308 MHz
Markgr 1 [T1]]
| _10 —-46.76 dBm
3.726538462 GHz
1 PK
Markgr 2 [T1]|]
0 3 I S
A/V““““””VNVM"MA T2 3.807307692 GHz
"A“\f Temp |1 [T1 oBw]
—-30 =3 -63 dBm
3.776538462 GHz
Th Temp |2 [T1 oBW]
--40
i mn}vaibf\f L 1 -26_37 dBm
B’\f“é@ﬁl d4Bm - 3.88759¢154 GHz
N A
--50 ‘JK¢U
.Mcf'v M/\ A

—-70

—-80

—-90

-100

Center 3.84 GHz

Date: 8.MAY.2025 17:45:28

30 MHz/

Span 300

MHz

3DB
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -0.10 dB
Ref O dBm *Att O dB SWT 20 ms 202.788461538 MHz
0o Offset 11 |dB OBW138.942307692 MHz
Markgr 1 [T1]|]
| _10 -43.54 dBm
2] 3.708269231 GHz
L A4 Markgr 2 [T1|]
| _>0 ANAY ook T2 1480 dp
Y 3.807301692 GHz| " "
NM\T Temp |1 [T1 OBW]
—-30 =3% - 79 dBm
WWNJ \ 3.748653846 GHz
M Temp |2 [T1 OW]
40—t ‘“J“\A T —22.92 dBm
2JD1 -42.8 dBm )

‘W\‘i&?msg 154 GHz

A g

T
3DB
60 -

—-70

—-90

-100

Center 3.84 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 17:46:40

@ “RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz 0.49 dB
Ref O dBm *Att 0 dB SWT 20 ms 181.057692308 MHz
0 Offget 11 (dB OBW119.230769231 MHz
Markgr 1 [T1]]
| _10 -50.44 dBm

3.810288462 GHz

1 PK] Markgr 2 [T1]]
2 2l 27 a8

3.897307692 GHz
MWM\MM 1 Temp [1 [T1 ogw]

30 =49 - 20 aDI
3.857884615 GHz
Temp [2 [T1 ogw]

40 o —31.28 dBm
3.977115385 GHz

M 7aBm %
3DB

70 + AT
—-80
—-90
-100
Center 3.93 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 17:51:05
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“RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz 0.70 dB
Ref 0 dBm “Att 0 dB SWT 20 ms 213.750000000 MHz
0 Offget 11|dB 0BW145.192307692 MHz
Markgr 1 [T1]|]
| _10 -49.58 dBm
3.793942308 GHz
1 _PK] Markgr 2 [T1|]
| o0 2 24 g2 ap
3.897307692 GHz
A"rwﬁ*"vkau¢ﬂﬂﬁ T2 Temp |1 [T1 oBw]
—-30 =23 - 35 dBm
3.832403846 GHz
T1 N Temp |2 [T1 OBW]
40 AL CL ~29.99 dBm
~\|J\»/A"‘>wﬂ 1 |3.97759¢154 GHz
] Y
g D1 -48.82 dBm VA
Vvﬂj Wuuy\’dL\M
B \M\A
- Mgt
--80
--90
-100
Center 3.93 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 17:52:06

“RBW 1 MHz

Delta 1 [T1 ]

“VBW 3 MHz 1.83 dB
Ref -20 dBm “Att O dB SWT 20 ms 100.000000000 MHz
—20 OFf$et 1 dB 0BW 45.192307692 MHz
Markgr 1 [T1]]
N -75.99 dBm
3.70000Q000 GHz
1 PK Markgr 2 [T1]|]
s Y P
7]
T1 T 3.717307692 GHz
Y*’”K‘w*NNVMw“va%anwmmyvf Temp |1 [T1 oBw]
—-50 = —t2>—dBm
3.702403846 GHz
Temp [2 [T1 ogw]
60 —Z7.60 dBm
3.797596154 GHz
=20 DI —70.92 dBm ]
ok b id 1A A 1 A A L "
Y W W SR hate L nd WSARNYT W VT WWT
-90
L--100
--110
-120

Center 3.75 GHz

Date: 8.MAY.2025 17:27:32
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*RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -0.02 dB
Ref -20 dBm “Att O dB SWT 20 ms 100.000000000 MHz
-20 Offget 1 d¢B OBW 95.192307692 MHz
Markgr 1 [T1]]
| _s0 -72.50 dBm
3.789903846 GHz
Markgr 2 [T1]]
o . ) O
U 12 3.807307692 GHz| "
AAMNM A A | -
Temp |1 [T1 OBwW]
-50 =S 27 B
3.792403846 GHz
Temp |2 [T1 Ogw]
--60 ~2%.23 dBm
3.887596154 GHz
5 D1 -68.8$1 dBm 1
I 3DB
o L i ¥ \ A A |
Gy W Sy AR e v
~-90
—-100
--110
-120
Center 3.84 GHz 30 MHz/ Span 300 MHz
Date: 8.MAY.2025 17:26:23
@ “RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz 1.45 dB
Ref -20 dBm *Att O dB SWT 20 ms 100.000000000 MHz
-20 Offset 1 dB OBW 95.192307692 MHz
Markgr 1 [T1]]
| 30 -73.87 dBm
3.879807692 GHz
1 PK]| Markgr 2 [T1|]
| _10 43 25 dB
T«ATlMK T2 3897784462 GHz|""
P :
i a Temp |1 [T1 oBW]
- -50 =43 - L4 apIm
3.882403846 GHz
Temp |2 [T1 oBW]
60 ~2%.90 dBm
3.977596154 GHz
D1 -68.35 dBm
—-70
3DB
A48 A ootttk forflr AP
—-90
—-100
—-110
-120
Center 3.93 GHz 30 MHz/ Span 300 MHz

Date: 8.MAY.2025 17:25:23
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6. Mean output power and amplifier/booster gain

6.1 Test procedure

6.1.1 General

The guidance in the following subclauses is provided for performing the measurement of mean input
and output power of a CMRS non-consumer amplifier, repeater, or industrial booster, to compute the
gain of the device.

a) Adjust the internal gain control of the EUT to the maximum gain for which the equipment
certification is being sought. Any EUT attenuation settings shall be set to their minimum value.

b) Input power levels (uplink and downlink) should be set to maximum input ratings while confirming
that the device is not capable of operating in saturation (non-linear mode) at the rated input levels,
including during the performance of the input/output power measurements.

6.1.2 Measuring the EUT mean input and output power

a) Connect a signal generator to the input of the EUT.
b) Configure to generate the AWGN (broadband) test signal.
¢) The frequency of the signal generator shall be set to the frequency f0 as determined from 3.3.

d) Connect a spectrum analyzer or power meter to the output of the EUT using appropriate attenuation
as necessary.

e) Set the signal generator output power to a level that produces an EUT output level that is just below
the AGC threshold (see 3.2), but not more than 0.5 dB below.

f) Measure and record the output power of the EUT; use 3.5.3 or 3.5.4 for power measurement.

g) Remove the EUT from the measurement setup. Using the same signal generator settings, repeat the
power measurement at the signal generator port, which was used as the input signal to the EUT, and
record as the input power. EUT gain may be calculated as described in 3.5.5.

h) Repeat steps f) and g) with input signal amplitude set to 3 dB above the AGC threshold level.
1) Repeat steps e) to h) with the narrowband test signal.
J) Repeat steps e) to 1) for all frequency bands authorized for use by the EUT.

6.2 Test Results

Explanation: For test results, please refer to CH 3.2.
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7. Measuring out-of-band/out-of-block (including intermodulation) emissions and spurious
emissions

7.1 Test procedure

7.1.1 General

Refer to the applicable rule part(s) for specified limits on unwanted (out-of-band/out-of-block and
spurious) emissions.

Spurious emissions shall be measured using a single test signal sequentially tuned to the low, middle,
and high channels or frequencies within each authorized frequency band of operation.
Out-of-band/out-of-block emissions (including intermodulation products) shall be measured under each
of the following two stimulus conditions:

a) two adjacent test signals sequentially tuned to the lower and upper frequency band/block edges;

b) a single test signal, sequentially tuned to the lowest and highest frequencies or channels within the
frequency band/block under examination.

NOTE—Single-channel boosters that cannot accommodate two simultaneous signals within the
passband may be excluded from the test stipulated in step a).

7.1.2 Out-of-band/out-of-block emissions conducted measurements

a) Connect a signal generator to the input of the EUT.

If the signal generator is not capable of generating two modulated carriers simultaneously, then two
discrete signal generators can be connected with an appropriate combining network to support this
two-signal test.

b) Set the signal generator to produce two AWGN signals as previously described (e.g., 4.1 MHz OBW).

c¢) Set the center frequencies such that the AWGN signals occupy adjacent channels, as defined by
industry standards such as 3GPP or 3GPP2, at the upper edge of the frequency band or block under
test.

d) Set the composite power levels such that the input signal is just below the AGC threshold (see 3.2),
but not more than 0.5 dB below. The composite power can be measured using the procedures
provided in KDB Publication 971168 [R8], but it will be necessary to expand the power integration
bandwidth so as to include both of the transmit channels. Alternatively, the composite power can be
measured using an average power meter as described in KDB Publication 971168 [R8].

e) Connect a spectrum analyzer to the output of the EUT using appropriate attenuation as necessary.

f) Set the RBW = reference bandwidth in the applicable rule section for the supported frequency band
(typically 1 % of the EBW or 100 kHz or 1 MHz)

g) Set the VBW =3 x RBW.

h) Set the detector to power averaging (rms) detector.

1) Set the Sweep time = auto-couple.

j) Set the spectrum analyzer start frequency to the upper block edge frequency, and the stop frequency
to the upper block edge frequency plus 300 kHz or 3 MHz, for frequencies below and above 1 GHz,
respectively.

k) Trace average at least 100 traces in power averaging (rms) mode.

1) Use the marker function to find the maximum power level.

m) Capture the spectrum analyzer trace of the power level for inclusion in the test report.

n) Repeat steps k) to m) with the composite input power level set to 3 dB above the AGC threshold.

0) Reset the frequencies of the input signals to the lower edge of the frequency block or band under test.
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p) Reset the spectrum analyzer start frequency to the lower block edge frequency minus 300 kHz or 3
MHz, for frequencies below and above 1 GHz, respectively, and the stop frequency to the lower band
or block edge frequency.

q) Repeat steps k) to n).

r) Repeat steps a) to q) with the signal generator configured for a single test signal tuned as close as
possible to the block edges.

s) Repeat steps a) to r) with the narrowband test signal.

t) Repeat steps a) to s) for all authorized frequency bands or blocks used by the EUT.

7.1.3 Spurious emissions conducted measurements
a) Connect a signal generator to the input of the EUT.

b) Set the signal generator to produce the broadband test signal as previously described (i.e., 4.1 MHz
OBW AWGN).

c) Set the center frequency of the test signal to the lowest available channel within the frequency band
or block.

d) Set the EUT input power to a level that is just below the AGC threshold (see 3.2), but not more than
0.5 dB below.

e) Connect a spectrum analyzer to the output of the EUT using appropriate attenuation as necessary.

f) Set the RBW = reference bandwidth in the applicable rule section for the supported frequency band of
operation (e.g., reference bandwidth is typically 100 kHz or 1 MHz).

g) Set the VBW >3 x RBW.
h) Set the Sweep time = auto-couple.

1) Set the spectrum analyzer start frequency to the lowest RF signal generated in the equipment, without
going below 9 kHz, and the stop frequency to the lower band/block edge frequency minus 100 kHz or
1 MHz, as specified in the applicable rule part. The number of measurement points in each sweep
must be > (2 x span/RBW), which may require that the measurement range defined by the start and
stop frequencies be subdivided, depending on the available number of measurement points provided
by the spectrum analyzer.4

J) Select the power averaging (rms) detector function.

k) Trace average at least 10 traces in power averaging (rms) mode.

1) Use the peak marker function to identify the highest amplitude level over each measured frequency
range. Record the frequency and amplitude and capture a plot for inclusion in the test report.

m) Reset the spectrum analyzer start frequency to the upper band/block edge frequency plus 100 kHz or
1 MHz, as specified in the applicable rule part, and the spectrum analyzer stop frequency to 10 times
the highest frequency of the fundamental emission (see Section 2.1057). The number of measurement
points in each sweep must be > (2 x span/RBW), which may require that the measurement range
defined by the start and stop frequencies be subdivided, depending on the available number of
measurement points provided by the spectrum analyzer.

n) Trace average at least 10 traces in power averaging (rms) mode.

0) Use the peak marker function to identify the highest amplitude level over each of the measured
frequency ranges. Record the frequency and amplitude and capture a plot for inclusion in the test
report; also provide tabular data, if required.

p) Repeat steps 1) to o) with the input test signals firstly tuned to a middle band/block frequency/channel,
and then tuned to a high band/block frequency/channel.

q) Repeat steps b) to p) with the narrowband test signal.
r) Repeat steps b) to q) for all authorized frequency bands/blocks used by the EUT.
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7.2 Test Results

Measuring out-of-band/out-of-block (including intermodulation) emissions / Conducted spurious
emission

Test date: May 12, 2025-March
Temperature: 23.4°C
Humidity: 58.0%
Tester: Sora
Out-of-band emissions
LTE Band 12

@ *RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -33.83 dBm

Ref 30 dBm “Att 10 dB SWT 2.5 ms 728.932692308 MHz

30 Offget 31|dB

| 20
SGL
1 RM
BE
10 LV
y LA AN gAML A A A
Lo /
--10 ]
D1 -13 ¢iBm /
--20
Swp 100 gf 100 / -
MrVVUN%JuJuMpAﬁwwwdeuVMMA*‘AVVW”“"”NVVL
--40
-50
-60
-70
Center 729 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 09:48:33
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Ref 30 dBm

*Att

10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-32.59 dBm
728.932692308 MHz

30 Offget

31

dB

—20

—10

BY

—-10

D1

—-20

-13

Swp

—-30

100 o

100

<

40

—-50

—-60

-70

Center 729 MHz

Date: 12.MAY.2025 09:53:08

®

Ref 30 dBm

*ALt

600 kHz/

10 dB

“RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-15.98 dBm
747 .000000000 MHz

30 Offget

31

dB

—-10

D1

—-20

-13

SwpP

100 9

100

| —T

WA NMA

P W AN

AN A faAn
o

—-50

—-60

-70

Center 746 MHz

Date: 12.MAY.2025 10:00:17

600 kHz/

Span 6 MHz

| A

SGL

3DB
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*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.41 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 747 .000000000 MHz

30 Offset 31 |dB

|20 [ A

—10

Lo M

\

D1 -13 ¢Bm \

—-20

Swp 100 of 100 \

—-30
| \W'MMN/\/ \ Anrghpthial gl a4
40 \u g i

A Camzal T

—-50

—-60

-70

Center 746 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:01:50

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz -58.51 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 698.759615385 MHz

10 Offset 11 (dB

Lo | A
SGL
1 RV
AVG | _10 .
D1 -13 diBm
--20
30

--40
swpP| 100 of 100 / -

—-50!
,«J/
losn A,

—-60 Www‘w -
;;:;Ifjﬂ,J”JMJanP

—-80

-90

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:58:18

Worldwide Testing Services(Taiwan) Co., Ltd. Page 68 of 172



_EMe.

&k &

$ M}T@} Worldwide Testing Services(Taiwan) Co., Ltd.

Yty o

Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref

10 dBm

*Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-52.51 dBm
698.826923077 MHz

10

OfF:

et

11

dB

BY

—-10

—-20

D1

-13

—-30

40

—-50

Swp

100 o

100

—-60

-90

Center 699 MHz

Date: 12.MAY.2025 10:59:57

®

Ref

10 dBm

*Att 10 dB

600 kHz/

“RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-63.77 dBm
716.201923077 MHz

10

OFF:

11

dB

0

—-10

D1

-13

—-20

100 9

100

—-50

—-60

—-70

hMﬂMxA¢¢n*n“M‘

—-80

-90

Center 716 MHz

Date: 12.MAY.2025 11:06:03

600 kHz/

Span 6 MHz

| A

SGL

3DB
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*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -57.16 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 716.019230769 MHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40
swp| 100 9f 100 \

|60 — T

—-70

-90

Center 716 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:07:46

LTE Band 13

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.03 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 756.028846154 MHz

30 Offset 31 |dB

|20 [ A

—10

h AAMAN A AARAMACA M N
—0-

\

D1 -13 ¢Bm \\

--20
swP| 100 df 100 \L h -
-30 £

40

—-50

—-60

-70

Center 756 MHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:49:32
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*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.29 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 756.019230769 MHz

30 Offset 31 |dB

|20 [ A

—10

BY

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100 \JV“NL 308
- _30 L\.ru\_ vAw‘ A

40

—-50

—-60

-70

Center 756 MHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:52:16

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz _27.35 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 745.442307692 MHz

30 Offget 31|dB

20 S:L
1 RV
AVG
10 LVL

O /
—-10 I
D1 -13 diBm I

-20
SWP| 100 of 100 1

| sadash
SR Casite

3DB

—-50

—-60

-70

Center 746 MHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:49:07
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*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.12 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 745.442307692 MHz

30 Offset 31 |dB

|20

—10

O /
—-10

D1 -13 ¢Bm /I

—-20

Swp 100 of 100 1

P aballad
A

40

—-50

—-60

-70

Center 746 MHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:52:43

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz -66.18 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 787 .000000000 MHz

10 Offset 11 (dB

Lo

SGL

—-10
D1 -13 diBm

—-20

SwpP 100 of 100 \\ 308

\

B \\M
| _-0 A AR A M iy A ad A

—-80

-90

Center 787 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:23:56
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*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -61.95 dBm
Ref 10 dBm ALt 10 dB SWT 2.5 ms 787 .019230769 MHz
10 Offset 11 |(dB
»
SGL
1 RMp
AVG L _10 .
D1 -13 Bm
——20:
—-30:
—-40

- 50 \H\&M
- 60 L

--70

—-80

-90

Center 787 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:28:08

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~66.45 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 776.711538462 MHz

10 Offset 11 (dB

| o [ A
SGL
1 RV
AVG | _10 .
D1 -13 ¢Bm
—-20
—-30
0 WMMWW‘\AWMN
SWP 100 of 100 /ﬂ 308

—-50 }
—-60

70— oy

—-80

-90

Center 777 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:24:18
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*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -61.59 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 776.971153846 MHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

swe| 100 df 100 /WWMW 208

--50
] ///
60 A

-90

Center 777 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:27:39

LTE Band 25
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -37.72 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 1.927230769 GHz
30 Offget 31|dB
| 50 [ A
SGL
1 RV
AVG
o LVL
L0 AP

L 10 ///ﬂd
D1 -13 diBm //
20

Swp 100 of 100 / 308
—-30

—-50

—-60

-70

Center 1.93 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 08:28:29
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*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -37.50 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 1.928951923 GHz
30 Offset 31 |dB
| 20 [ A |
SGL
1 RMpa
AVG
o LVL
o M—WMW’*

D1 -13 ¢Bm /

—-20

Swp 100 of 100 // 308
—-30

40

—-50

—-60

-70

Center 1.93 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 08:30:03

<§§> “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz ~36.68 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 1.995048077 GHz

30 Offget 31|dB

SGL

—-10

D1 -13 diBm \\

SwpP 100 of 100

—-20

3DB

L _40 ALLNESWYTY YV —
MM MA AL

—-50

—-60

-70

Center 1.995 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 08:52:48
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*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -29.98 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 1.995067308 GHz

30 Offset 31 |dB

|20 [ A

—10

D1 -13 ¢Bm \\

+--20
SWP| 100 of 100 \\\\M_ N 208
-30 T

40

—-50

—-60

-70

Center 1.995 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 08:58:16

<§§> “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz -58.25 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 1.849980769 GHz

10 Offset 11 (dB

Lo [ A

SGL

—-10

D1 -13 diBm

—-20

40
swp| 100 9f 100 ///N -

—-50

—-60

—-70

—-80

-90

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 13:15:21
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref

10

dBm

*Att

10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-53.77 dBm
1.849980769 GHz

10

OfF:

dB

BY

—-10

—-20

D1 -13

—-30

40

| A AN s AN AARAY

—-50

Swp

100 of 100

—-60

—-70

-90

Center 1.85 GHz

Date: 12.MAY.2025 13:16:50

Ref

10

dBm

*ALt

10 dB

600 kHz/

“RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-63.41 dBm
1.915144231 GHz

10

0

OFF:

et 11

dB

—-10

D1 -13

—-20

SwpP

100 9

Ul 100

—-50

—-60

—-70

—-80

-90

Center 1.915 GHz

Date: 12.MAY.2025 13:23:51

600 kHz/

Span 6 MHz

| A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -58.92 dBm
Ref 10 dBm ALt 10 dB SWT 2.5 ms 1.915076923 GHz
10 Offset 11 |dB
"
SGL
1 RV
AVG| L _10 L
D1 -13 ¢iBm
—-20
—-30
AN st 1

SWP| 100 of 100 v\“\\ o8
--50
\\ ]

—-60 ey ag,

--70

—-80

-90

Center 1.915 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 13:26:56

LTE Band 30

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -37.74 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.360009615 GHz

30 Offset 31 |dB

|20 [ A

—10

wMMNMMmMwwﬁAMwMFVLWP”NMJWANAq

BY

\

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

|
-30 \
b
AN A AN

40

—-50

—-60

-70

Center 2.36 GHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:32:27
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -38.99 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.360067308 GHz

30 Offset 31 |dB

|20

—10

BY

—-10

D1 -13 ¢Bm

20 \
swp| 100 of 100 \ o8

| _40 WYVEVS RPN

L SRNT T ion PrepTeY

—-50

—-60

-70

Center 2.36 GHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:35:27

@ “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~40.16 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.348355769 GHz

30 Offget 31|dB

SGL

—10

O /
—-10 I
D1 -13 diBm /

—-20
SwpP 100 of 100 / 308

—-60

-70

Center 2.35 GHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:31:55
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.18 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.349942308 GHz

30 Offset 31 |dB

|20

—10

O /
—-10

D1 -13 ¢Bm

—-20

i

Swp 100 of 100 /
—-30

5 u/

—-50

—-60

-70

Center 2.35 GHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:35:58

@ “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz -55.87 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 2.315028846 GHz

10 Offset 11 (dB

Lo

SGL

—-10

D1 -13 diBm

—-20

SwpP 100 of 100 \ 308

—-60

—-70

—-80

-90

Center 2.315 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:42:35
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -49.66 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 2.315442308 GHz

10 Offset 11 (dB

.

SGL

D1 -13 diBm

—-20:

—-30

40

SwWpP 100 off 100 \

e

—-50: Pty

—-60:

--70

—-80

-90

Center 2.315 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:45:05

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~60.04 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 2.304788462 GHz

10 Offset 11 (dB

Lo [ A

SGL

—-10

D1 -13 diBm

—-20

--40
swpP| 100 of 100 / -

—-50 /
—-60

—-70

e

—-80

-90

Center 2.305 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:42:06
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -50.49 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 2.305000000 GHz
10 Offget 11(dB
N
SGL
1 RM
AVG I I "
D1 -13 ¢iBm
--20
--30
WA RS M AW A AR A e
/
SWP[ 100 of 100 / 208
S0 ST W
A=
MA/MA»NNVWP*’“'wAMJNAA&JVM\
--60
70
~-80
-90
Center 2.305 GHz 600 kHz/ Span 6 MHz
Date: 12.MAY.2025 11:45:35
LTE Band 66
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -28.76 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.109759615 GHz
30 Offget 31|dB
| 20 [ A |
SGL
1 RM
AVG
-0 LVL
A”JJuwh~n~wv“w~r*«~w~~«wvﬁ~**%”
BY

D1 -13 ¢Bm //

20
SWP| 100 9f 100 Jw“/// 208
W PO,

40

S

—-50

—-60

-70

Center 2.11 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 09:16:21
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz
*VBW 1 MHz
Ref 30 dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]

-25.28 dBm
2.109557692 GHz

30 Offset 31 |dB

—20

—10

. e

—-10 /

D1 -13 ¢Bm /

--20
SWP| 100 of 100 | K umeffﬂ

40

—-50

—-60

-70

Center 2.11 GHz 600 kHz/

Date: 12.MAY.2025 09:18:23

@ “RBW 300 kHz
“VBW 1 MHz

Ref 30 dBm *Att 10 dB SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]

-27.10 dBm
2.180250000 GHz

30 Offget 31|dB

[ A

SGL

0

—-10
D1 -13 diBm

--20
SWP| 100 9f 100 ﬁ‘\K“t L

ATaWEYNTAN

3DB

At aa Lo,

—-50

—-60

-70

Center 2.18 GHz 600 kHz/

Date: 12.MAY.2025 09:26:31

Span 6 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -25.79 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.180134615 GHz
30 Offset 31 |dB
|20 [ A
SGL
1 RMpa
AVG | 10

ﬁmv«w%thMNrwwwvMvdeﬂ\VM\N\

D1 -13 ¢Bm \

M\

1
SwWP 100 of 100 \k\\~v
X A 3DB
| 30 My skt s VA T
—-40
—-50
—-60
-70
Center 2.18 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 09:28:25

<§§> “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz -58.35 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 1.709596154 GHz

10 Offset 11 (dB

Lo [ A

SGL

—-10

D1 -13 diBm

—-20

40
swp| 100 9f 100 /// -
--50
1
I T

Ld o v

—-70

—-80

-90

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 13:39:48
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz
*VBW 1 MHz
Ref 10 dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]

-51.46 dBm
1.709778846 GHz

10 Offget 11 |dB

Y
1 RS
M |,
D1 -13 ¢iBm
--20
--30

/

SWP| 100 of 100 ///
1

—-60

—-70

-90

Center 1.71 GHz 600 kHz/

Date: 12.MAY.2025 13:41:32

@ “RBW 300 kHz
“VBW 1 MHz

Ref 10 dBm *Att 10 dB SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]

-62.06 dBm
1.780009615 GHz

10 Offset 11 (dB

Y
1 RMIS
AVG I
D1 -13 diBm
--20
--30

--40
swpP| 100 of 100 \\\\

X

—-60 \
M AR A N AAAAMNMAM A o4, |
—-70
—-80
-90
Center 1.78 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 13:50:37

| A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -55.09 dBm
Ref 10 dBm ALt 10 dB SWT 2.5 ms 1.780028846 GHz
10 Offset 11 |(dB
.
SGL
1 RMp
AVG L _10 "
D1 -13 d¢Bm
——20:
—-30:

40

SWP| 100 of 100 \\\ 208
--50

M~ A
—-60:
—-70;
—-80
-90
Center 1.78 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 13:52:09

SGNR n77

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -22.26 dBm

Ref 30 dBm *Att 10 dB SWT 20 ms 3.699346154 GHz

30 Offset 31 |dB

| 50 [ A
SGL
1 RV
AVG
-0 LVL
— O

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

40

—-50

—-60

-70

Center 3.7 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:12:36
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref

30

dBm

*Att

10 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-19.30 dBm
3.699961538 GHz

30

OfF:

et 31

dB

—10

BY

—-10

D1 -13

—-30

Swp

100 o

u 100

40

—-50

—-60

-70

Center 3.7 GHz

Date: 12.MAY.2025 10:14:23

®

Ref

30

dBm

*ALt

10 dB

600 kHz/

“RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Span 6 MHz

Marker 1 [T1 ]
-22.70 dBm
3.980173077 GHz

30

OFF:

dB

—10

0

—-10

D1 -13

—-20

SwpP

100 9

Ul 100

—-50

—-60

-70

Center 3.98 GHz

Date: 12.MAY.2025 10:22:17

600 kHz/

Span 6 MHz

| A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.38 dBm
Ref 30 dBm *Att 10 dB SWT 20 ms 3.980701923 GHz

30 Offset 31 |dB

—10

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

40

—-50

—-60

-70

Center 3.98 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:23:32

<§§> “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -55.23 dBm

Ref 10 dBm *Att 10 dB SWT 20 ms 3.699971154 GHz

10 Offset 11 (dB

Lo [ A

SGL

—-10

D1 -13 diBm

—-20

SwpP 100 of 100 308

—-50

—-60

—-70

—-80

-90

Center 3.7 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:43:20
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -49.21 dBm
Ref 10 dBm *Att 10 dB SWT 20 ms 3.699211538 GHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

Swp 100 of 100

b

—-60

—-70

-90

Center 3.7 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:45:09

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -62.88 dBm

Ref 10 dBm *Att 10 dB SWT 20 ms 3.980346154 GHz

10 Offset 11 (dB

Lo

SGL

—-10

D1 -13 diBm

—-20

T TSWPt~100 dF 100

3DB

N

—-60

—-70

—-80

-90

Center 3.98 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:34:44
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -58.35 dBm
Ref 10 dBm *Att 10 dB SWT 20 ms 3.980000000 GHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

40—
Swp Wf 100 .
3DB

—-50

—-60

—-70

-90

Center 3.98 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:36:27

Out-of-block (including intermodulation) emissions
LTE Band 12

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~41.88 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 727.798076923 MHz

30 Offget 31|dB

L 20

SGL

10 LVL

0

—-10

D1 -13 diBm

—-20
swp 100 of 100

—-60

-70

Center 729 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 09:49:42
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44.18 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 728.788461538 MHz

30 Offset 31 |dB

—20

-0 LVL

BY

—-10

D1 -13 ¢Bm

—-20
Swp 100 of 100

—-30

40 T

MMWWMWWM

—-50

—-60

-70

Center 729 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 09:53:45

® “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~16.27 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 747 .000000000 MHz

30 Offget 31 (dB

SGL

—20

—0

—-10

D1 -13 d¢iBm

—-20
SwpP 100 off 100

\ 3DB
—-30:
A0 Addosh A Al Gl L s / \
o ot

—-50

—-60:

-70

Center 746 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:00:44
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.73 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 747 .000000000 MHz
30 Offset 31|dB
| 20
SGL
1 RM
AVG
-0 LVL
—0-
—-10
D1 -13 ¢iBm -
+--20 /\
SwWP 100 of 100 ( \ 308
—-30 } \
[ VALY
K VIR A MR b At
—-50
—-60
-70
Center 746 MHz 600 kHz/ Span 6 MHz
Date: 12.MAY.2025 10:02:14
@ “RBW 100 KHz Marker 1 [T1 ]
*VBW 300 kHz -34.60 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 728.721153846 MHz
30 Offset 31|dB
| o0
SGL
1 RMS
AVG
10 LVL
Lo e AN A AN MAIAAMNIMNA AN
/W ¥
—-10 !
D1 -13 ¢Bm I
—-20
SwpP 100 of 100 / 308
—-30 T
Www&mﬁw \
—-50
—-60
-70
Center 729 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 09:52:03
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -35.01 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 728.673076923 MHz

30 Offset 31 |dB

|20

—10

| o PRI V. A AN A

—-10 {
D1 -13 ¢Bm [

—-20
Swp 100 of 100 /

V&MWW

—-50

—-60

-70

Center 729 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 09:54:22

@ “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~16.53 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 747 .000000000 MHz

30 Offget 31|dB

SGL

—10

—-10 [
D1 -13 diBm \

—-20
SwpP 100 of 100 \

\ 3DB

—-50

—-60

-70

Center 746 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:01:11
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.82 dBm
Ref 30 dBm “Att 10 dB SWT 2.5 ms 747 .000000000 MHz
30 Off$et 31|dB
| 20 [ A |
SGL
1 RMpa
AVG]
-1 LVL
MMM M AN MG A o]
10 x\
D1 -13 ¢iBm \ +
20 A
swp| 100 df 100 \ ( \ -
B \ / \
[ N ]
sl MMM AL AN P b
--50
--60
-70
Center 746 MHz 600 kHz/ Span 6 MHz
Date: 12.MAY.2025 10:02:48
<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 KHz -68.93 dBm
Ref 10 dBm ~Att 10 dB SWT 2.5 ms 697.980769231 MHz
10 Ooff$et 11[dB
L o [ A
SGL
1 RMpa
AVG]| | _10 .
D1 -13 ¢iBm
20
--30
--40
swp| 100 df 100 -
--50
--60

e

--70

—-80

-90

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:58:50
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -65.60 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 697.980769231 MHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

Swp 100 of 100

—-50

—-60

—-70
l&f*“*mwA*NM“/MFVV\VMAMuﬂﬂwﬁl/ \kv\h“4~kAdUNNb“#NAAM~“\MAMJMMH-wv~wNmkA\ﬁﬁﬂ\JM\N\dUVANMNJIV

-90

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:01:00

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~75.88 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 718.144230769 MHz

10 Offset 11 (dB

Lo [ A

SGL

—-10

D1 -13 diBm

—-20

SwpP 100 of 100 308

—-50

—-60

—-70

N Vit AN A A M A UAA A ANIAAAA A A AR AP A frm A

—-80

-90

Center 716 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:06:55
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref 10 dBm *Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-75.91 dBm
717.951923077 MHz

10 Offget 11 |dB

BY

—-10

D1 -13

—-20

—-30

40

Swp 100 of 100

—-50

—-60

—-70

-90

Center 716 MHz

600 kHz/

Span 6 MHz

Date: 12.MAY.2025 11:08:16
<§§> “RBW 100 KHz Marker 1 [T1 ]
*VBW 300 kHz -54.28 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 699.000000000 MHz
10 Offget 11 |dB
0
1 RMS
AVG R IS
D1 -13 ¢Bm
—-20
—-30
HVNMMquNva\JMM/ﬂﬁﬂﬁAwwwVﬂ/WJ”VV
—-40
SwpP 100 of 100 /
- J\AAN/
IPTI dadaii MM
—--60 N»vahru
v
—-80
-90
Center 699 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:59:19

[ A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 96 of 172



_EMe.
A &

$ M}T@} Worldwide Testing Services(Taiwan) Co., Ltd.

Yty o

Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -49.54 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 698.951923077 MHz
10 Offset 11 |dB
N
SGL
1 RM
AVG I I "
D1 -13 ¢iBm
—-20
—-30
MHwanMMwwwVMFuMMW“*~W“VM“WW
/
SwWP 100 of 100 Al / 308
--50 o i
| _AﬂWMWMN
-7
—-80
-90
Center 699 MHz 600 kHz/ Span 6 MHz
Date: 12.MAY.2025 11:00:27
@ “RBW 100 KHz Marker 1 [T1 ]
*VBW 300 kHz -60.31 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 716.000000000 MHz
10 Offget 11 |dB
Lo
SGL
1 RMS
AVG R IS -
D1 -13 ¢Bm
—-20
—-30
WWW
SwpP 100 of 100 \ 308
—-50 \
-60 S A gr]
W‘\/\Mw%w
- P o
—-80
-90
Center 716 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:07:21
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -54_.22 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 716.182692308 MHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

Swp 100 of 100 \

150 T
\WM‘MWM "
—-60 A WM

—-70

-90

Center 716 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:08:43

LTE Band 13

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -41.40 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 756.086538462 MHz

30 Offset 31 |dB

|20 [ A

—10

BY

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

—-50

—-60

-70

Center 756 MHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:50:00
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref 30 dBm *Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-43.26 dBm
756.000000000 MHz

30 Offset 31 |dB

—20

—10

BY

—-10

D1 -13

—-20

Swp 100 of 100

—-30

40

—-50

—-60

-70

Center 756 MHz

600 kHz/

Span 6 MHz

Date: 10.MAY.2025 17:53:43
<§§> “RBW 100 KHz Marker 1 [T1 ]
*VBW 300 kHz -31.63 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 756.019230769 MHz
30 Offset 31|dB
20
1 RV
AV N
ggwdVvdﬁJ“Jhwfh“vﬂvawVNNAAva\w
--10 \l
D1 -13 ¢Bm \
--20
SWP 100 of 100 \
--30 L
h e
QJW"V“““ﬂﬁ/V“AﬂuumanAJVV
MR AVAT T VAVYSY
--40
--50
+--60
-70
Center 756 MHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:51:19

[ A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -31.28 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 756.173076923 MHz

30 Offset 31 |dB

|20 [ A

—10

Lo M

\

D1 -13 ¢Bm \\

—-20

Swp 100 of 100 \

-30
Y Y PN

40

—-50

—-60

-70

Center 756 MHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:54:06

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~39.98 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 745.442307692 MHz

30 Offget 31|dB

SGL

—10

0

—-10
D1 -13 diBm

—-20

SwpP 100 of 100 308

—-60

-70

Center 746 MHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:50:27
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz
*VBW 300 kHz

Ref 30 dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-41.91 dBm
745.442307692 MHz

30 Offset 31 |dB

—20

—10

BY

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

40

—-50

—-60

-70

Center 746 MHz 600 kHz/

Date: 10.MAY.2025 17:53:14

®

Ref 30 dBm *ALt

“RBW 100 kHz
“VBW 300 kHz

10 dB SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-31.21 dBm
745.442307692 MHz

30 Offget 31|dB

—10

. /

—-10
D1 -13 diBm

—-20
SwpP 100 of 100

—-50

—-60

-70

Center 746 MHz 600 kHz/

Date: 10.MAY.2025 17:50:51

Span 6 MHz

| A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-31.47 dBm

Ref 30 dBm *Att 10 dB 745.442307692 MHz

30 Offset 31 |dB

|20 [ A

—10

O /
—-10

D1 -13 ¢Bm /

—-20
Swp 100 of 100 /

40

—-50

—-60

-70

Center 746 MHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:54:29

@ “RBW 100 kHz
“VBW 300 kHz

Ref 10 dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-74.83 dBm
788.913461538 MHz

10 Offset 11 (dB

Lo [ A

SGL

—-10

D1 -13 diBm

—-20

SwpP 100 of 100 308

—-50

—-60

—-70

wvuﬂwwkkua0-wvﬁuﬂ\vbvwMﬁwwwwww*kﬁAmuw*JAMAAf“/VU*Mv*W*Vv¢ﬂdu~kﬂiumnwww~u-uxmv
--80

-90

Center 787 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:25:31

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -75.21 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 789.759615385 MHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

Swp 100 of 100

—-50

—-60

—-70

-90

Center 787 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:28:34

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~61.42 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 787 .057692308 MHz

10 Offset 11 (dB

Lo [ A

SGL

—-10
D1 -13 diBm

—-20

Swp l;aO EW"% \'\ 308

—-60 www\
%"w‘w

—-70

—-80

-90

Center 787 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:26:06
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -57.56 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 787.019230769 MHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

RARATS aaihiRets 100 ”MmNAﬁNQM\

|60 i o

—-70

-90

Center 787 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:30:04

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~74.02 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 776.442307692 MHz

10 Offset 11 (dB

Lo [ A

SGL

—-10

D1 -13 diBm

—-20

SwpP 100 of 100 308

—-50

—-60

--70 -

mewwq N g AAAM AN AN A A rsin g JIAR

—-80

-90

Center 777 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:24:58
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -74.36 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 776.634615385 MHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

Swp 100 of 100

—-50

—-60

—-70 T

-90

Center 777 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:29:02

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~62.73 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 776.951923077 MHz

10 Offset 11 (dB

Lo [ A

SGL

—-10

D1 -13 diBm

—-20

Sl 100 of 100 WWWWWWW 30B

- 7
el e

WW

—-80

-90

Center 777 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:26:30
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -58.14 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 777 .000000000 MHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

A AN A AWM
sSwP 100 of 100 /

-50 w’/
)

IR L ki

o K

-90

Center 777 MHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:29:33

LTE Band 25

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -42.00 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 1.929740385 GHz

30 Offset 31 |dB

|20 [ A

—10

BY

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

40

—-50

—-60

-70

Center 1.93 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 08:29:09

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz
*VBW 1 MHz
Ref 30 dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-43.18 dBm
1.929846154 GHz

30 Offset 31 |dB

—20

—10

BY

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

—-50

—-60

-70

Center 1.93 GHz 600 kHz/

Date: 12.MAY.2025 08:30:38

@ “RBW 300 kHz
“VBW 1 MHz

Ref 30 dBm *Att 10 dB SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-45_.41 dBm
1.995451923 GHz

30 Offget 31|dB

—10

0

—-10

D1 -13 diBm

—-20

SwpP 100 of 100

—-60

-70

Center 1.995 GHz 600 kHz/

Date: 12.MAY.2025 08:53:13

Span 6 MHz

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref 30 dBm

*RBW 300 kHz
*VBW 1 MHz

*Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-46.51 dBm
1.995990385 GHz

30 Offset 31

dB

—20

—10

BY

—-10

D1 -13

—-20

—-30

Swp 100 of 100

40

—-50

—-60

-70

Center 1.995 GH

z

600 kHz/

Span 6 MHz

Date: 12.MAY.2025 08:59:06
<§§> “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz -39.36 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 1.929817308 GHz
30 Offfet 31|dB
20
1 RV
e |,
o PEPETRUY RN S S e
10 //ﬂw’
D1 -13 ¢iBm ///
20
SwWP 100 of 100 //
30
v J/
Y
R = A QI < v <At P )
50
60
-70

Center 1.93 GHz

Date: 12.MAY.2025 08:

46:01

600 kHz/

Span 6 MHz

[ A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref 30 dBm

*Att

10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-35.23 dBm
1.929913462 GHz

30 Offget

31

dB

—20

—10

BY

—-10

D1

—-20

-13

Swp

—-30

100 o

u 100

40

—-50

—-60

-70

Center 1.93 GHz

Date: 12.MAY.2025 08:46:38

®

Ref 30 dBm

*ALt

600 kHz/

10 dB

“RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-35.03 dBm
1.995173077 GHz

30 Offget

31

dB

—10

—-10
D1

-13

—-20
SwpP

100 9

Ul 100

?H
?

—-50

—-60

-70

Center 1.995 GHz

Date: 12.MAY.2025 09:05:17

600 kHz/

Span 6 MHz

| A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref 30 dBm

*Att

10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-27.44 dBm
1.995211538 GHz

30 OffF

et

31

dB

—20

—10

—-10

—-20

D1

-13

Swp

—-30

100 o

u 100

MMV A A

ot

40

—-50

—-60

-70

Center 1.995 GHz

Date: 12.MAY.2025 09:05:50

Ref 10 dBm

*ALt

10 dB

600 kHz/

“RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-73.33 dBm
1.849038462 GHz

10 OfFfF:

0

et

11

dB

—-10

D1

-13

—-20

SwpP

100 9

Ul 100

—-50

—-60

—-70

s

—-80

-90

Center 1.85 GHz

Date: 12.MAY.2025 13:15:51

600 kHz/

Span 6 MHz

| A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 110 of 172



_EMe.

&k &

$ M}T@} Worldwide Testing Services(Taiwan) Co., Ltd.

Yty o

Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref 10 dBm

*RBW 300 kHz
*VBW 1 MHz
*Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-73.37 dBm
1.848971154 GHz

10 OfFF:

et

11

dB

BY

—-10

—-20

D1

-13

—-30

40

Swp

—-50

100 o

100

—-60

—-70

-90

Center

1.85 GHz

600 kHz/

Date: 12.MAY.2025 13:17:22

Ref 10 dBm

“RBW 300 kHz
“VBW 1 MHz
*Att 10 dB SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-73.77 dBm
1.917961538 GHz

10 OfFfF:

0

et

11

dB

—-10

D1

-13

—-20

SwpP

100 9

100

—-50

—-60

—-70

—-80

-90

Center 1.915 GHz

600 kHz/

Date: 12.MAY.2025 13:31:53

Span 6 MHz

| A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz
*VBW 1 MHz
Ref 10 dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-73.37 dBm
1.917961538 GHz

10 Offget 11 |dB

BY

—-10

D1 -13 ¢Bm

—-20

—-30

40

Swp 100 of 100

—-50

—-60

-90

Center 1.915 GHz 600 kHz/

Date: 12.MAY.2025 13:27:49

@ “RBW 300 kHz
“VBW 1 MHz

Span 6 MHz

Marker 1 [T1 ]
-55.69 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 1.850000000 GHz
10 Offget 11 |dB
0
1 RV
AVG I I
D1 -13 ¢Bm
—-20
—-30
——-40 LA N N MMM AAM
SwpP 100 of 100
—-50 /
mpwmyAMrAﬂwMubw””V
AN
—-70
—-80
-90
Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 13:16:16

| A

SGL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -51.46 dBm
Ref 10 dBm “Att 10 dB SWT 2.5 ms 1.849826923 GHz
10 Offg$et 11]|dB
L o [ A
SGL
1 RV
AVCI N L
D1 -13 ¢iBm
--20
--30
--40
swp| 100 of 100 ) //ffﬂf o8
S0 DRSNS JU% WPy
AN
WW\,MM
-60
--70
--80
-90
Center 1.85 GHz 600 kHz/ Span 6 MHz
Date: 12.MAY.2025 13:17:50
<§§> “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -60.79 dBm
Ref 10 dBm “Att 10 dB SWT 2.5 ms 1.915125000 GHz
10 Off$et 11|dB
| o
SGL
1 R
AVGI N "
D1 -13 diBm
-20
-30
4
V'W/WMWW

SwWP 100 of 100 “\\\ .

—-50
\ 1
I e MWNWW
[y
Mw
—-70
—-80
-90

Center 1.915 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 13:24:50

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -55.77 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 1.915038462 GHz
10 Offget 11|dB
o
SGL
1 RM
AVG I I "
D1 -13 ¢iBm
--20
--30
40
P Ao
SWP| 100 of 100 M«\\ ,
3DB
--50
RN L
Mt A
o m”““““*NMwAwmaﬁM
- WM
--70
~-80
-90
Center 1.915 GHz 600 kHz/ Span 6 MHz
Date: 12.MAY.2025 13:28:34
LTE Band 30
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .34 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.360019231 GHz
30 Offget 31|dB
| 50
SGL
1 RM
AVG
-0 LVL
BY
--10
D1 -13 ¢iBm
--20
Swp 100 gf 100 .
--30
--40
il
WWWMWWwMM ST
-60
-70
Center 2.36 GHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:33:14
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -49.03 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.361076923 GHz

30 Offset 31 |dB

—10

BY

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

40

5Q. A Ao Py PR
R \v4 > AAAL Lo e

|
|
|

—-60

-70

Center 2.36 GHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:37:09

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz _44_29 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.360067308 GHz

30 Offget 31|dB

SGL

—10

—-10

D1 -13 diBm \

—-20

SwpP 100 of 100 \ 308

—-50

—-60

-70

Center 2.36 GHz 600 kHz/ Span 6 MHz
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref

30

dBm

*Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]

-39.66 dBm
2.360009615 GHz

30

OfF:

et 31

dB

—10

—-10

—-20

D1 -13

—-30

Swp

100 o

u 100

’_”__———————“-_

40

VTR

—-50

—-60

-70

Center 2.36 GHz

Date: 10.MAY.2025 17:37:37

Ref

30

dBm

*ALt

600 kHz/

10 dB

“RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]

-48.19 dBm
2.348259615 GHz

30

OFF:

et 31

dB

—10

0

—-10

D1 -13

—-20
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100 9

Ul 100

XA..LAA
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A A
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Aridl A A A
v

<4

T

—-60

-70

Center 2.35 GHz

Date: 10.MAY.2025 17:33:43
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| A

SGL
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FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -49.72 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.347759615 GHz

30 Offset 31 |dB

—20

—10

BY

—-10

D1 -13 ¢Bm

—-20
Swp 100 of 100

—-30

40

4=

—-60

-70

Center 2.35 GHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:36:42

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz _45_32 dBm

Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.349788462 GHz

30 Offget 31|dB

| A

SGL

10 LVL

0 AL WA WA

—-10 ]
D1 -13 diBm /

—-20
SwpP 100 of 100 / 308

—-50

—-60

-70

Center 2.35 GHz 600 kHz/ Span 6 MHz

Date: 10.MAY.2025 17:34:25
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref im tt d
31 |4dB

BT -

¥a =10
- S i T— s oy

B A g S
[ ]
Ty W}
A Nu‘.w“:

A AMAAMARN It gplan s
.
= -ol
Center 2.35% GHz &00 kHz/ Span

Date ks 202 2

@ “RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz

Ref 10 dBm “Att 10 dB SWT 2.5 ms

-74.89 dBm
2.316567308 GHz

10 Offset 11 (dB

—0-

—-10

D1 -13 ¢Bm

100 of 100

-90

Center 2.315 GHz 600 kHz/

Date: 12.MAY.2025 11:43:01

Span 6 MHz
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref 10 dBm *Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-74.97 dBm
2.317586538 GHz

10 Offget 11 |dB

BY

—-10

D1 -13

—-20

—-30

40

Swp 100 of 100

—-50

—-60

—-70

-90

Center 2.315 GHz

600 kHz/

Span 6 MHz

Date: 12.MAY.2025 11:46:36
<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz ~51.90 dBm
Ref 10 dBm “Att 10 dB SWT 2.5 ms 2.315096154 GHz
10 Offfet 11|dB
o
1 RMpa
AV N
D1 -13 {iBm
- 20
- 30

100 of

100 \

—-50

—-60

—-70

—-80

-90

Center 2.315 GHz

Date: 12.MAY.2025 11:44:28

600 kHz/
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-47.03 dBm

Ref 10 dBm *Att 10 dB 2.315355769 GHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40
swp| 100 9f 100

\A—AN!\‘,M.XIW\.M
3DB
50 A

—-60

—-70

-90

Center 2.315 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:47:06

@ “RBW 100 kHz
“VBW 300 kHz

Ref 10 dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-75.08 dBm
2.302932692 GHz

10 Offset 11 (dB

Lo

SGL

—-10

D1 -13 diBm

—-20

SwpP 100 of 100 308

—-50

—-60

—-70

WVVNU*V%/MANMLAMW*vawJWmMMﬂvﬂjwﬁvvlthﬂrNMNﬁﬂhfvuvqky&dAﬂuw~ﬂFWANNN/VVvdVJwVw-“JVAAAMM
—-80

-90

Center 2.305 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:43:29

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 120 of 172



_EMe.
A &

M}T@} Worldwide Testing Services(Taiwan) Co., Ltd.

1
DQ

v

Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -74.81 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 2.304826923 GHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

Swp 100 of 100

—-50

—-60

—-70

-90

Center 2.305 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:46:06

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz -52.98 dBm

Ref 10 dBm *Att 10 dB SWT 2.5 ms 2.304932692 GHz

10 Offset 11 (dB

Lo

SGL

—-10

D1 -13 diBm

—-20

--40
swpP| 100 of 100 / -

—-70

—-80

-90

Center 2.305 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 11:43:57
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 100 kHz
*VBW 300 kHz

Ref 10 dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-47.90 dBm
2.304932692 GHz

10 Offset 11 (dB

—0r

[ A |

SGL

D1 -13 diBm

—-20:

—-30

o0 /]

SwWpP 100 off 100 l”ANMr/

—-50: e

—-60:

--70

—-80

-90

Center 2.305 GHz 600 kHz/

Date:

LTE Band 66

®

Ref 30 dBm

12.MAY.2025 11:47:32

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

*Att 10 dB

Span 6 MHz

Marker 1 [T1 ]
-46.90 dBm
2.109942308 GHz

30 Offset 31 |dB

—20

—10

BY

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

40

§<H

—-50

—-60

-70

Center 2.11 GHz 600 kHz/

Date: 12.MAY.2025 09:16:51

Span 6 MHz
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO

Ref 30 dBm

*Att

*RBW 300 kHz
*VBW 1 MHz
10 dB SWT 2.5 ms

Marker 1 [T1 ]
-48.59 dBm
2.109721154 GHz

30 Offset 31 |dB

—20

—10

BY

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

40

—-60

-70

Center 2.11 GHz

Date: 12.MAY.2025 09:17:51

®

Ref 30 dBm

*ALt

600 kHz/

“RBW 300 kHz
“VBW 1 MHz
10 dB SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-45.46 dBm
2.180346154 GHz

30 Offget 31|dB

—10

0

—-10

D1 -13 diBm

—-20

SwpP 100 of 100

—-60

-70

Center 2.18 GHz

Date: 12.MAY.2025 09:26:55

600 kHz/

Span 6 MHz

| A

SGL

3DB
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz
*VBW 1 MHz
Ref 30 dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-46.35 dBm
2.180028846 GHz

30 Offset 31 |dB

—20

—10

BY

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

40

—-50

—-60

-70

Center 2.18 GHz 600 kHz/

Date: 12.MAY.2025 09:29:03

@ “RBW 300 kHz
“VBW 1 MHz

Ref 30 dBm *Att 10 dB SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-29.37 dBm
2.109769231 GHz

30 Offget 31|dB

20
1 RMIS
AV N
0 AvA' A id
--10 ]
D1 -13 diBm //
-20

SWpP 100 of 100 k,f/
A

-

—-50

—-60

-70

Center 2.11 GHz 600 kHz/

Date: 12.MAY.2025 09:17:17

Span 6 MHz
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz
*VBW 1 MHz

Ref 30 dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-24.97 dBm
2.109932692 GHz

30 Offset 31 |dB

—20

—10

ApAA AN

. .

—-10 /

D1 -13 ¢Bm //
100 of

N N WP

40

—-50

—-60

-70

Center 2.11 GHz 600 kHz/

Span 6 MHz

Date: 12.MAY.2025 09:18:52
<§§> “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -28.84 dBm
Ref 30 dBm *Att 10 dB SWT 2.5 ms 2.180028846 GHz
30 Offset 31|dB
—20
1 RV
AVG I I
Jﬁum&vmevuﬂwypwavw\MhﬁhMMWkLV*\
Lo \\\
—-10
D1 -13 ¢Bm \
—-20
swp| 100 of 100 \\\Mﬂ h
30 B AR
M) VMWNNM”%WMAMmmmN\AMWM
—-40
—-50
—-60
-70
Center 2.18 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 09:27:24
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref

30

dBm

*Att

*RBW 300 kHz
*VBW 1 MHz
10 dB SWT 2.5 ms

Marker 1 [T1 ]
-26.45 dBm
2.180048077 GHz

30

OfF:

et 31

dB

—10

BY

—-10

—-20

D1 -13

—-30

Swp

100 o

100

'MWI‘UIWA sl ."’1/;.

40

—-50

—-60

-70

Center 2.18 GHz

Date: 12.MAY.2025 09:29:30

Ref
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dBm

*ALt

600 kHz/

“RBW 300 kHz
“VBW 1 MHz
10 dB SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-74_.07 dBm
1.709336538 GHz
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0
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dB

—-10

D1 -13

—-20

SwpP
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—-70
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Center 1.71 GHz

Date: 12.MAY.2025 13:40:15
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref

10 dBm

*Att

10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-74.16 dBm
1.707519231 GHz

10

OfF:

et

11

dB

BY

—-10

—-20

D1

-13

—-30

40

—-50

Swp

100 o

100

—-60

—-70

e

-90

Center 1.71 GHz

Date: 12.MAY.2025 13:42:22

Ref

10 dBm

*ALt

10 dB

600 kHz/

“RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]
-73.99 dBm
1.782105769 GHz

10

0

OFF:
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dB

—-10

D1

-13

—-20

SwpP

100 9

100

—-50

—-60

—-70

4
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-90

Center 1.78 GHz

Date: 12.MAY.2025 13:51:05

600 kHz/
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FCC ID: 2ASQXZONEDASTWO

Ref 10 dBm *Att 10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]

-74.19 dBm
1.781413462 GHz

10 Offget 11 |dB

BY

—-10

D1 -13 ¢Bm

—-20

—-30

40

Swp 100 of 100

—-50

—-60

4+

-90

Center 1.78 GHz 600 kHz/

Date: 12.MAY.2025 13:52:35

®

Ref 10 dBm *Att 10 dB

“RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 6 MHz

Marker 1 [T1 ]

-53.99 dBm
1.709730769 GHz

10 Offset 11 (dB

0

—-10

D1 -13 diBm

—-20

SwpP 100 of 100

—-70

—-80

-90

Center 1.71 GHz 600 kHz/

Date: 12.MAY.2025 13:40:51

Span 6 MHz

| A
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FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -47 .56 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 1.709923077 GHz
10 Offget 11|dB
BY
1 RM
AVG I I
D1 -13 ¢iBm
--20
--30
I/ﬂrN~A*JhnrAAMU*VWVWMJMN¢Ww
--40
Swp 100 gf 100 1 M//ﬂ
50 b A s i s
--60
--70
~-80
-90
Center 1.71 GHz 600 kHz/ Span 6 MHz
Date: 12.MAY.2025 13:42:49
@ “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -58.32 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 1.780173077 GHz

10 Offset 11 (dB

Y
1 RMIS
AVG I
D1 -13 diBm
--20
--30

SwpP 100 of 100

--50 \\

oAb i

—-60

—-70

—-80

-90

Center 1.78 GHz 600 kHz/

Date: 12.MAY.2025 13:51:32

Span 6 MHz
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -51.50 dBm
Ref 10 dBm *Att 10 dB SWT 2.5 ms 1.780009615 GHz

10 Offset 11 (dB

.

SGL

D1 -13 diBm

—-20:

—-30

40

SwWpP 100 off 100

—-50

—-60:

--70

—-80

-90

Center 1.78 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 13:52:59

SGNR n77

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -45.93 dBm

Ref 30 dBm *Att 10 dB SWT 20 ms 3.699971154 GHz

30 Offset 31 |dB

—10

BY

—-10

D1 -13 ¢Bm

—-20

Swp 100 of 100

—-30

40

=

—-50

—-60

-70

Center 3.7 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:13:08
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

Ref

30

dBm

*Att

10 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-45.94 dBm
3.699682692 GHz

30

OfF:

et 31

dB
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BY

—-10

—-20

D1 -13

—-30
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100 o
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40
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Center 3.7 GHz

Date: 12.MAY.2025 10:14:50

Ref
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dBm

*ALt

10 dB

600 kHz/

“RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Span 6 MHz

Marker 1 [T1 ]
-43.17 dBm
3.980057692 GHz

30

OFF:
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dB
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—-20
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100 9
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Center 3.98 GHz

Date: 12.MAY.2025 10:22:41
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Span 6 MHz
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FCC ID: 2ASQXZONEDASTWO

Ref

30 dBm

*Att

10 dB

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.81 dBm
SWT 20 ms 3.980115385 GHz

30

OfF:

et

31

dB

—10

BY

—-10

—-20

D1

-13

—-30
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100 o

100

40

—-50

—-60

-70

Center 3.98 GHz

Date: 12.MAY.2025 10:24:01

Ref

30 dBm

*ALt

10 dB

600 kHz/ Span 6 MHz

*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -20.14 dBm
SWT 20 ms 3.699355769 GHz

30

OFF:
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dB

—10

SGL

0

—-10

D1

-13

4

SwpP

100 9
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Center 3.7 GHz

Date: 12.MAY.2025 10:13:40
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Ref

30

dBm

*Att

10 dB

* RBW
*VBW
SWT

1 MHz
3 MHz
20 ms

Marker 1 [T1 ]
-18.33 dBm
3.699980769 GHz

30
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et 31

dB
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BY
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D1 -13

—-30
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Center 3.7 GHz

Date: 12.MAY.2025 10:15:19

®

Ref
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dBm

*ALt

10 dB

600 kHz/

* RBW
“VBW
SWT

1 MHz
3 MHz
20 ms

Span 6 MHz

Marker 1 [T1 ]
-19.28 dBm
3.980009615 GHz
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*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -18.93 dBm
Ref 30 dBm *Att 10 dB SWT 20 ms 3.980192308 GHz

30 Offset 31 |dB

|20 [ A

—10

BY

—-10

D1 -13 ¢Bm

N

—-20

Swp 100 of 100

—-30

40

—-50

—-60

-70

Center 3.98 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:24:28

<§§> “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -69.52 dBm

Ref 10 dBm *Att 10 dB SWT 20 ms 3.699259615 GHz

10 Offset 11 (dB

Lo [ A

SGL

—-10

D1 -13 diBm

—-20

SwpP 100 of 100 308

—-50

—-60

4 -

—-80
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Center 3.7 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:43:48
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -69.54 dBm
Ref 10 dBm *Att 10 dB SWT 20 ms 3.698259615 GHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

Swp 100 of 100

—-50

—-60

-90

Center 3.7 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:45:57

<§§> “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -69.88 dBm

Ref 10 dBm *Att 10 dB SWT 20 ms 3.981644231 GHz

10 Offset 11 (dB

Lo [ A

SGL

—-10

D1 -13 diBm

—-20

SwpP 100 of 100 308

—-50

—-60

la

—-80

-90

Center 3.98 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:35:18
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-69.87 dBm

Ref 10 dBm *Att 10 dB 3.980971154 GHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40

Swp 100 of 100

—-50

—-60

4~

-90

Center 3.98 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:36:57

@ *RBW 1 MHz
“VBW 3 MHz

Ref 10 dBm *Att 10 dB SWT 20 ms

Marker 1 [T1 ]
-52.22 dBm
3.699721154 GHz

10 Offset 11 (dB

Lo

SGL

—-10

D1 -13 diBm

—-20

SwpP 100 of 100 308

I

—-50

—-60

—-70

—-80

-90

Center 3.7 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:44:31
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -44_40 dBm
Ref 10 dBm *Att 10 dB SWT 20 ms 3.699894231 GHz

10 Offget 11 |dB

R

—-10

D1 -13 ¢Bm

—-20

—-30

40 -

—-50

—-60

—-70

-90

Center 3.7 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:46:32

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -60.46 dBm

Ref 10 dBm *Att 10 dB SWT 20 ms 3.980615385 GHz

10 Offset 11 (dB

Lo

SGL

—-10

D1 -13 diBm

—-20

——swrl 100 of 100 3DB

—-60

—-70

—-80

-90

Center 3.98 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:35:42
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -56.25 dBm

Ref 10 dBm *Att 10 dB SWT 20 ms 3.980403846 GHz
10 Offset 11 |dB
—0

1 RM|

AVG I I

D1 -13 ¢iBm
—-20
—-30
+--40
SWi 00 of 100
—-50
1
Y.

—-60
—-70
—-80
-90
Center 3.98 GHz 600 kHz/ Span 6 MHz

Date: 12.MAY.2025 10:37:24
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO
Conducted spurious emission

LTE Band 12

MultiView = Spectrum .
Ref Level 30,00 dBm Offset 310048 Mode Aulo Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Checl PpsS
Line _SPURIOUS_LINE_ABS_0Q2 PRES
20 dBm
10 diim
0 dfim
-10 dBm
SPURIOUS LINE ABS OO2
20 dBarr
30 uBar
-0 dBm
50 dbm R E— et canii 4 WS SN &
0 B .Jﬁ_
| 8.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -57.64 dBm -44.64 dB
150.000 kHz 30,000 MHz 10.000 kHe 608.829 04 kHz -62.29 dBm -49.29 dB
30.000 MHz T2B.900 MHz 100.000 kHz 728.83012 MHz -33.17 dBm -20.17 dB
T46.100 MHz 1.000 GHz 100.000 kHz 746.98847 MHz -17.23 dBm -4.23 dB
1000 GHz 12.750 GHz 1.000 MHz 7.485 88 GHz -44.92 dBm -31.92 dB
P R
09:02:34 12.05.2025
MultiView = Spectrum -
Ref Level 30,00 dBm Offset 310048 Mode Aulo Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Checl
Line _SPURIOUS_LINE_ABS_0Q2
20 dBm
10 diim
0 dfim
-10 dBm
SPURIOUS LINE ABS OO2
20 dBarr
30 U
40 dBmr
— el
50 dBims e L] s —
*ua&“ .-{
| 9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9,000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -56.24 dBm 4324 dB
150.000 kHz I0.000 MHz 10.000 kHz 608.82904 kHz -62.84 dBm -49.84 dB
30,000 MHz 28900 MHz 100,000 kHz. 72855062 MHz -37.36 dBm -24.36 dB
746,100 MHz 1.000 GHz 100.000 kHz 746,98847 MHz -17.28 dBm -1.28dB
1.000 GHe 12.750 GHz 1.000 MHz 7.497 63 GHz -44.93 dBm -31.93 dB
12052025
Measuring...  [NNNNNENN o Coghaos

09:04:04 12.05.2025
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

MultiView Spectrum -
Ref level 30.00dBm  Offset 31.00dB Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Aug
Limit ChecH Pf.sf
Line _SPUR|OUS_LINE_ABS_0(2 PRSS
20 dBrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE |ABS_002
-20 dBm
-30 dBmy
-40 dBm
50 dBm e ol RN,
FEO dBm d’-\‘
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -56.87 dBm -43.87 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -62.59 dBm -49.59 dB
30.000 MHz 728.900 MHz 100.000 kHz 728.83012 MHz -39.60 dBm -26.60 dB
746.100 MHz 1.000 GHz 100.000 kHz . z -17. m 3
1.000 GHz 12.750 GHz 1.000 MHz 7.48353 GHz -44.96 dBm -31.96 dB
. 12.05.2025
Measuring...  HENNEEEEN TE00:05:06
09:05:07 12.05.2025
DL NarrowBand 7340
MultiView Spectrum -
Ref Level 30.00 dBm  Offset 31.00 dB Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Checl PRSS
Line _SPURIOUS_LINE_ABS5_D02 PSS
20 dBmr
10 dBirr
0 dBm
10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
50 dBm == e R
r-EO dBmr d”\'
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -57.02 dBm -44.02 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.82904 kHz -62.58 dBm -49.58 dB
30.000 MHz 728.900 MHz 100.000 kHz 727.85186 MHz -43.10 dBm -30.10 dB
746.100 MHz 1.000 GHz 100.000 kHz 746.98847 MHz -15.97 dBm -2.97dB
1.000 GHz 12.750 GHz 1.000 MHz 7.495 28 GHz -45.00 dBm -32.00 dB
. 12.05.2025
——
09:08:16 12.05.2025
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

NarrowBand 7375

MultiView *

Ref Level 30.00dBm  Offset 37.00 48

Spectrum

Mode Auto Sweep

Count 100/100
1 Spurious Emissions 1 Avg
Limit Checl’ PRSS
Line _SPURIOUS_LINE_ABS_ng2 PhS
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE AR5 002
-20 dBm
-30 dBm
-40 dBm
50 dBm- — e
r—EO dBm “’“—_
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -58.29 dBm -45.29 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.82904 kHz -62.77 dBm -49.77 dB
30.000 MHz 728.900 MHz 100.000 kHz 727.99161 MHz -42.98 dBm -29.98 dB
746.100 MHz 1.000 GHz 100.000 kHz .. z -16. m -3,
1.000 GHz 12.750 GHz 1.000 MHz 7.48823 GHz -44.90 dBm -31.90 dB
Measuring...  HENNNEEEN ' u;gfé'fg
09:07:08 12.05.2025
NarrowBand 7410
MultiView “ Spectrum -
Ref Level 30.00dBm  Offset 31.00 dB Mode Auto Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Check Pf.SS
Line _SPUR|OUS_LINE_ABS_0d?2 PRSS
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE [ABS 002
-20 dBm
-30 dBrmy
-40 dBm
50 dB ] —
r—EO dBrmr ﬂ’—“
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -57.53 dBm -44.53 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -62.53 dBm -49.53 dB
30.000 MHz 728.900 MHz 100.000 kHz 727.85186 MHz -42.59 dBm -29.59 dB
746.100 MHz 1.000 GHz 100.000 kHz 746.98847 MHz -17.172dBm -4.12dB
1.000 GHz 12.750 GHz 1.000 MHz 7.48823 GHz -44.87 dBm -31.87 dB
Measuring...  NNNNEEER = uo“;ffﬁ'fﬁ

08:06:12 12.05.2025
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO
UL 7040

MultiView Spectrum

Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep

Count 100100
1 Spurious Emissions 1 Aug
Limit Chechd J
Line _SPURIOUS_LINE_ABS_002
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
,-———-M
70 dBm ——— e
&30 dBm ur_
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -74.77 dBm -61.77 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -84.56 dBm -71.56 dB
30.000 MHz 698.900 MHz 100.000 kHz 698.565 62 MHz -59.98 dBm -46.98 dB
716.100 MHz 1.000 GHz 100.000 kHz 716.12838 MHz -76.63 dBm -63.63 dB
1.000 GHz 12.750 GHz 1.000 MHz 7.49528 GHz -64.96 dBm -51.96 dB
Measuring...  HENNNENEN 0 ugs:sz;ﬁz
09:52:17 12.05.2025
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Check J PpSS
Line _SPURIOUS_LINE_ABS_002 PASS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBrmy
-60 dBm
70 dBm ; el P
r—gﬁ dBrmr HF'
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -76.23 dBm -63.23 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -84.76 dBm -71.76 dB
30.000 MHz 698.900 MHz 100.000 kHz 698.83312 MHz -65.94 dBm -52.94 dB
716.100 MHz 1.000 GHz 100.000 kHz 716.12838 MHz -70.77 dBm -57.77dB
1.000 GHz 12.750 GHz 1.000 MHz 7.47883 GHz -64.79 dBm -51.79 dB
Measuring.. NENNNNENE = 1205202
09:53:29 12.05.2025
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO

UL 7110

MultiView Spectrum

Ref Level 10.00 dBm  Offset 11.00dB

Mode Auto Sweep

Count 100/100
1 Spurious Emissions 1 Aug
Limit Check J
Line _SPURIOUS_LINE_ABS_0d2
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
70 dBm - el RO
80 dBm “’—\-
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -75.08 dBm -62.08 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -84.63 dBm -71.63 dB
30.000 MHz 698.900 MHz 100.000 kHz 698.83312 MHz -76.37 dBm -63.37 dB
716.100 MHz 1.000 GHz 100.000 kHz 716.12838 MHz -66.57 dBm -53.57dB
1.000 GHz 12.750 GHz 1.000 MHz 7.488 23 GHz -64.86 dBm -51.86 dB
Measuring...  HENNNNEEN 00 12;,.;5:;%?
09:54:36 12.05.2025
UL NarrowBand 7040
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100/100
1 Spurious Emissions 1 Aug
Limit Check J PRSS
Line _SPURIOUS_LINE_ABS_002 PRSS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBy
-60 dBm
70 dBmr — M)
=80 d[‘m.'
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -74.52 dBm -61.52 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.64 dBm -70.64 dB
30.000 MHz 698.900 MHz 100.000 kHz 697.896 85 MHz -75.30 dBm -62.30 dB
716.100 MHz 1.000 GHz 100.000 kHz 716.9799T MHz -82.18 dBm -69.
1.000 GHz 12.750 GHz 1.000 MHz 7.48823 GHz -64.81 dBm -51.81 dB
Mesuring.. NINNNNNEN = 205208

09:57:43 12.05.2025
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Page 143 of 172



Me.
~¥ 7

s

‘SA;-E}J_

Worldwide Testing Services(Taiwan) Co., Ltd.

&

X
o]
o &

/gy oS

Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO

NarrowBand 7075

MultiView Spectrum

Ref Level 10.00 dBm  Offset 11.00dB

Mode Auto Sweep

Count 100100
1 Spurious Emissions 1 Aug
Limit Check J
Line _SPURIOUS_LINE_ABS_002
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
70dB ; el W WP S e
Bm ———
0 dBm
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -75.01 dBm -62.01 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -84.37 dBm -711.37dB
30.000 MHz 698.900 MHz 100.000 kHz 35.95202 MHz -79.97 dBm -66.97 dB
716.100 MHz 1.000 GHz 100.000 kHz 716.52576 MHz -82.39 dBm -69.
1.000 GHz 12.750 GHz 1.000 MHz 7.48588 GHz -64.84 dBm -51.84 dB
Measuring...  HENNNEEEN 0 u;;ffgﬁ
09:56:48 12.05.2025
UL NarrowBand 7110
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Check J PpSS
Line _SPURIOUS_LINE_ABS_00G2 PASS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBrmy
-60 dBm
70 dB — e == ] =
80 dBm
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -76.28 dBm -63.28 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -84.26 dBm -71.26 dB
30.000 MHz 698.900 MHz 100.000 kHz 35.95202 MHz -80.40 dBm -67.40 dB
716.100 MHz 1.000 GHz 100.000 kHz 987.65282 MHz -81.94 dBm -68.94 dB
1.000 GHz 12.750 GHz 1.000 MHz 7.48588 GHz -64.99 dBm -51.99 dB
Measuring.. NENENNENN = 205020%

08:55:53 12.05.2025
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

LTE Band 13
DL 751
MultiView = Spectrum

Ref Level 30.00dBm  Offset 37.00 48

Mode Auto Sweep

Count 100/100
1 Spurious Emissions 1 Avg
Limit Chécl’ PASS
Line _SPURIOUS_LINE_ABS_dd2 PRS
20 dBrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE_ AB5_002
-20 dBm
-30 dBrry
-40 dBm
50 §Bm ’_,_‘W "1 .
00 dBm d
9.0 kHz 19705 pts. 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -56.57 dBm -43.57 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -63.27 dBm -50.27 dB
30.000 MHz 745.900 MHz 100.000 kHz 745.82842 MHz -29.45 dBm -16.45 dB
756.100 MHz 1.000 GHz 100.000 kHz 756.563 32 MHz -30.2T dBm -17.21dB
1.000 GHz 12.750 GHz 1.000 MHz 7.49293 GHz -45.02 dBm -32.02 dB
Measuring..  NENNENEEN = 00
0B:48:54 12.05.2025
DL NarrowBand 751
MultiView * Spectrum -
Ref Level 30.00dBm  Offset 37.00 48 Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Chécl’ PASS
Line _SPURIOUS_LINE_ABS_Dq2 PAS
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE_ AB5_002
-20 dBm
-30 dBmy
-40 dBm
el B N S
F—w
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -57.68 dBm -44.68 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.82904 kHz -62.98 dBm -49.98 dB
30.000 MHz 745.900 MHz 100.000 kHz 745.398 97 MHz -42.64 dBm -29.64 dB
756.100 MHz 1.000 GHz 100.000 kHz 756.368 24 MHz -43.91 dBm -30.91 dB
1.000 GHz 12.750 GHz 1.000 MHz 7.49763 GHz -45.01 dBm -32.01 dB
i 12.05.2025
Measuring...  ENRNEEER Er ey

08:50:35 12.05.2025
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

MultiView * Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Chechd J
Line _SPURIOUS_LINE_ABS_002
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
-70 dBnn — == D]
rﬁo dBm ﬂr
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -79.59 dBm -66.59 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -88.37 dBm -75.37 dB
30.000 MHz 776.900 MHz 100.000 kHz 776.67597 MHz -63.69 dBm -50.69 dB
787.100 MHz 1.000 GHz 100.000 kHz 787.2 z -64. m -51.
1.000 GHz 12.750 GHz 1.000 MHz 7.49763 GHz -64.96 dBm -51.96 dB
Measuring...  HENNNENEN o R0

10:20:51

10:20:51 12.05.2025

UL NarrowBand 78

MultiView “ Spectrum -

Ref Level 10.00 dBm  Offset 11.00dB Mode Autc Sweep
Count 100/100
1 Spurious Emissions 1 Aug
Limit Check J PRSS
Line _SPURIGUS_LINE_ABS_00G2 PRSS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
70 dBm — S Mt S
80 dBm
9.0 kHz 19705 pts 1.27 GHz/ 12.75 GHz
2 Result Summa|
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -78.94 dBm -65.94 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -88.35 dBm -75.35dB
30.000 MHz 776.900 MHz 100.000 kHz 35.451 28 MHz -80.28 dBm -67.28 dB
787.100 MHz 1.000 GHz 100.000 kHz 796.99787 MHz -81.82 dBm -68.82dB
1.000 GHz 12.750 GHz 1.000 MHz 7.49528 GHz -64.87 dBm -51.87 dB
Measuing... NENNNNEEN = 1205205

10:22:15 12.05.2025
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

LTE Band 25
DL 19400
MultiView = Spectrum

Ref Level 30.00dBm  Offset 37.00 48

1 Spurious Emissions

Mode Auto Sweep

Count 100/100
1 Avg

Limit Chécl’ PASS
Line _SPURIOUS_LINE_ABS_dd2 PRS
20 dBrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE_ AB5_002
-20 dBm
-30 dBrry
-40 dBm
-50 dBmi
60 dBm
9.0 kHz 19705 pts. 2.65 GHz/ 26.5 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -56.93 dBm -43.93 dB
150.000 kHz 30.000 MHz 10.000 kHz 616.289 68 kHz -63.73 dBm -50.73 dB
30.000 MHz 1.000 GHz 100.000 kHz 30.09698 MHz -60.16 dBm -47.16 dB
1.000 GHz 1.929 GHz 1.000 MHz 1.92798 GHz -33.73 dBm -20.73 dB
1.996 GHz 26.500 GHz 1.000 MHz 22.25431 GHz -42.07 dBm -29.07 dB
Measuring.. NENNENEEN = 00
08:27:32 12.05.2025
MultiView * Spectrum -
Ref Level 30.00dBm  Offset 37.00 48 Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Chécl’ PASS
Line _SPURIOUS_LINE_ABS_Dq2 PAS
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE_ AB5_002
-20 dBm
-30 dBmy
-40 dBm
MM’\/\\/\/\_/\/\
50 Bl =T Py
60 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -56.82 dBm -43.82 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.82904 kHz -63.39 dBm -50.39 dB
30.000 MHz 1.000 GHz 100.000 kHz 33.00640 MHz -60.35 dBm -47.35 dB
1.000 GHz 1.929 GHz 1.000 MHz 1.92872 GHz -33.26 dBm -20.26 dB
1.996 GHz 26.500 GHz 1.000 MHz 1.99845 GHz -38.94 dBm -25.94 dB
Measuring...  HENNNENEN 0 120.1;5:3252;

08:35:29 12.05.2025
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO

DL 19850

MultiView = Spectrum

Ref Level 30.00dBm  Offset 37.00 48

1 Spurious Emissions

Mode Auto Sweep

Count 100/100
1 Avg

Limit Checl’ PASS
Line _SPURIOUS_LINE_ABS_pd2 phs
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE ABS 002
-20 dBm
-30 dBmy
-40 dBm
-50 dBm ==
-60 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -57.01 dBm -44.01 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -62.86 dBm -49.86 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.72186 MHz -60.03 dBm -47.03 dB
1.000 GHz 1.929 GHz 1.000 MHz 1.92203 GHz -35.30 dBm -22.30dB
1.996 GHz 26.500 GHz 1.000 MHz 1.99845 GHz -36.19 dBm -23.19dB
Measuring...  HENNNEEEN ' u&f?gﬁ
08:38:53 12.05.2025
DL NarrowBand 19400
MultiView * Spectrum -
Ref Level 30.00dBm  Offset 37.00 48 Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Checl’ PASS
Line _SPURIOUS_LINE_ABS_pd2 PRS
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE ABS 002
-20 dBm
-30 dBrmy
-40 dBm
-50 dBm et T L]
-60 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -56.45 dBm -43.45 dB
150.000 kHz 30.000 MHz 10.000 kHz 616.289 68 kHz -62.82 dBm -49.82 dB
30.000 MHz 1.000 GHz 100.000 kHz 34.75205 MHz -60.31 dBm -47.31 dB
1.000 GHz 1.929 GHz 1.000 MHz 1.92203 GHz -35.84 dBm -22.84 dB
1.996 GHz 26.500 GHz 1.000 MHz 22.25921 GHz -42.12 dBm -29.12 dB
Measuring...  NNENEEEN = u&fﬁ;g
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO

DL NarrowBand 19625

MultiView = Spectrum

Ref Level 30.00dBm  Offset 37.00 48

1 Spurious Emissions

Mode Auto Sweep

Count 100/100
1 Avg

Limit Checl’ PASS
Line _SPURIOUS_LINE_ABS_pd2 PRS
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE ABS 002
-20 dBm
-30 dBmy
-40 dBm
L1 T m\/\/\/\/\
-50 dBm e T
50 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -58.42 dBm -45.42 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -62.88 dBm -49.88 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.52789 MHz -60.27 dBm -47.27 dB
1.000 GHz 1.929 GHz 1.000 MHz 1.92241 GHz -31.79 dBm -18.79dB
1.996 GHz 26.500 GHz 1.000 MHz 22.24941 GHz -42.10 dBm -29.10 dB
Measuring...  HENNNEEEN ' ”,f;f;‘gﬁ
08:37:21 12.05.2025
DL NarrowBand 19850
MultiView * Spectrum -
Ref Level 30.00dBm  Offset 37.00 48 Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Checl’ PASS
Line _SPURIOUS_LINE_ABS_pd2 phs
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE ABS 002
-20 dBm
-30 dBrmy
-40 dBm
-50 dBm e e A
-60 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -58.45 dBm -45.45 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -62.84 dBm -49.84 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.91582 MHz -60.17 dBm -47.17 dB
1.000 GHz 1.929 GHz 1.000 MHz 1.92222 GHz -36.05 dBm -23.05dB
1.996 GHz 26.500 GHz 1.000 MHz 22.26901 GHz -42.07 dBm -29.07 dB
Measuring...  NNNNEEER = ”;;ff;f;g

08:40:01 12.05.2025
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO

UL 18600

MultiView

Ref Level 10.00 dBm  Offset 11.00dB

Spectrum

1 Spurious Emissions

Limit Check

Line _SPUR GUS_LINE_AES_UJ?

Mode Auto Sweep

Count 100100
1 Aug

qR
dBm

-10 dBm

-20 dBm

| SPURIOUS_LINE |ABS_0

=

2

-30 dBm

-0 dim

-50 dBm

-60 dBrm

-70 dBm o

=80 dBrm

9.0 kHz

19705 pts

2.65 GHz/

26.5 GHz

2 Result Summa

9.000 kHz
150.000 kHz
30.000 MHz

150.000 kHz
30.000 MHz
1.000 GHz

1.000 kHz
10.000 kHz
100.000 kHz

69.845 22 kHz
519.301 42 kHz
34.55809 MHz

1.000 GHz
1.916 GHz

1.849 GHz
26.500 GHz

1.000 MHz
1.000 MHz

1. z
22.22570 GHz

-72.54 dBm
-84.03 dBm
-80.23 dBm

-51. m
-62.05 dBm

-59.54 dB
-71.03 dB
-67.23 dB

49.05 dB

00:19:09 13.05

UL 18825

MultiView

Ref Level 10.00 dBm  Offset 11.00dB

.2025

Spectrum

1 Spurious Emissions

Limit Check

Line _SPUR GUS_LINE_AES_UJ?

Mode Auto Sweep

Measuring...

13.05.2025
b 00:19:09

Count 100100
1 Aug

qR
dBm

-10 dBm

| SPURIOUS_LINE |ABS_0

=

2

-20 dBm

-30 dBm

-0 dim

-50 dBrmr

-60 dBm

-70 dBm—g—=

80 dBm

9.0 kHz

19705 pts

2.65 GHz/

26.5 GHz

2 Result Summa

9.000 kHz
150.000 kHz
30.000 MHz

150.000 kHz
30.000 MHz
1.000 GHz

1.000 kHz
10.000 kHz
100.000 kHz

70.046 36 kHz
519.301 42 kHz
35.52789 MHz

-72.47 dBm
-83.51 dBm
-80.22 dBm

-59.47 dB
-70.51 dB
-67.22 dB

1.000 GHz
1.916 GHz

1.849 GHz
26.500 GHz

1.000 MHz
1.000 MHz

1.84858 GHz
22.26994 GHz

-69.68 dBm
-62.16 dBm

-56.68 dB
-49.16 dB

00:20:37 13.05

.2025

Measuring...

13.05.2025
= 00:20:37
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO

UL 19050

MultiView

Ref Level 10.00 dBm  Offset 11.00dB

Spectrum

1 Spurious Emissions

Mode Auto Sweep

Count 100100
1 Aug

Limit Chechd J
Line _SPURIOUS_LINE_ABS_002
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
e o W‘/\J\’\/\/\/\/\/\
70 dBm—t—= e -
80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -72.39 dBm -59.39 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.81 dBm -70.81 dB
30.000 MHz 1.000 GHz 100.000 kHz 34.75205 MHz -79.94 dBm -66.94 dB
1.000 GHz 1.849 GHz 1.000 MHz 1. z -70. m -57.
1.916 GHz 26.500 GHz 1.000 MHz 22.25519 GHz -62.19 dBm -49.19 dB
Measuring...  HENNNENEN 0 130";5:221?12
00:21:46 13.05.2025
UL NarrowBand 18600
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Check J PpSS
Line _SPURIOUS_LINE_ABS_00G2 PASS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBrmy
-60 dBm
-70 dBm D
-80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -72.45 dBm -59.45 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.67 dBm -70.67 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.52789 MHz -80.08 dBm -67.08 dB
1.000 GHz 1.849 GHz 1.000 MHz 1.83618 GHz -70.92 dBm -57.92dB
1.916 GHz 26.500 GHz 1.000 MHz 22.26502 GHz -62.01 dBm -49.01 dB
Measuring.. NENNNNENE = 05202

00:26:01 13.05

.2025
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO
UL NarrowBand 18825

MultiView

Spectrum

Ref Level 10.00 dBm  Offset 11.00dB

1 Spurious Emissions

Mode Auto Sweep

Count 100100
1 Aug

Limit Chechd J
Line _SPURIOUS_LINE_ABS_002
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
-70 dBm SR ==
-80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -71.52 dBm -58.52 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.67 dBm -70.67 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.33393 MHz -80.01 dBm -67.01 dB
1.000 GHz 1.849 GHz 1.000 MHz 1. z -69. m -56.
1.916 GHz 26.500 GHz 1.000 MHz 22.25519 GHz -62.12 dBm -49.12 dB
Measuring...  HENNNEEEN 0 130‘%5:2233
00:24:46 13.05.2025
UL NarrowBand 19050
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Check J PpSS
Line _SPURIOUS_LINE_ABS_002 PASS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBrmy
-60 dBm
e e TN
-70 dBm et e ]
-80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -72.30 dBm -59.30 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.61 dBm -70.61 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.13997 MHz -79.98 dBm -66.98 dB
1.000 GHz 1.849 GHz 1.000 MHz 1.78356 GHz -70.78 dBm -57.78 dB
1.916 GHz 26.500 GHz 1.000 MHz 22.274 86 GHz -62.20 dBm -49.20 dB
Measuring..  NERNNNENA S
00:23:28 13.05.2025
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO

LTE Band 30
DL 2355
MultiView = Spectrum

Ref Level 30.00dBm  Offset 37.00 48

1 Spurious Emissions

Mode Auto Sweep

Count 100/100
1 Avg

Limit Ché(l’ PASS
Line _SPURIOUS_LINE_ABS_dd2 PRS
20 dBrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE_ AB5_002
-20 dBm
-30 dBrry
-40 dBm
50 dBm SR et g
60 dBm
9.0 kHz 19705 pts. 2.65 GHz/ 26.5 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -59.33 dBm -46.33 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -65.16 dBm -52.16 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.33393 MHz -60.36 dBm -47.36 dB
1.000 GHz 2.349 GHz 1.000 MHz 2.34887 GHz -30.9T dBm -17.91dB
2.361 GHz 26.500 GHz 1.000 MHz 2.36341 GHz -32.45 dBm -19.45 dB
Measuring..  NNNNNNNNN = PO
07:42:56 12.05.2025
DL NarrowBand 2355
MultiView * Spectrum -
Ref Level 30.00dBm  Offset 37.00 48 Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Ché(l’ PASS
Line _SPURIOUS_LINE_ABS_dd2 PRS
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE_ AB5_002
-20 dBm
-30 dBmy
-40 dBm
-50 dBrm e —
60 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -60.74 dBm -47.74 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.82904 kHz -65.73 dBm -52.73 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.91582 MHz -59.96 dBm -46.96 dB
1.000 GHz 2349 GHz 1.000 MHz 2.34590 GHz -41.26 dBm -28.26 dB
2.361GHz 26.500 GHz 1.000 MHz 2.36341 GHz -41.68 dBm -28.68 dB
Measuring...  HENNNEEEN 0 12'.’1;5:.13?’
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

MultiView * Spectrum -
Ref Level 10.00dBm  Offset 11.00d8 Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Chécl’ PASS
Line _SPURIOUS_LINE_ABS_dd2 PRS
0 dBm
-10 dBm
| SPURIOUS_LINE ABS_002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
el Wm\/\/\/\/\
-70 dBm -
-80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -80.52 dBm -67.52 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -89.15 dBm -76.15 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.72186 MHz -80.01 dBm -67.01 dB
1.000 GHz 2.304 GHz 1.000 MHz 2.30387 GHz -47.41 dBm -3441dB
2.316 GHz 26.500 GHz 1.000 MHz 2.31842 GHz -46.26 dBm -33.26 dB
Measuring...  HENNNEEEN 0 u,‘?,f;‘gg
10:27:36 12.05.2025
UL NarrowBand 2310
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Check J PpSS
Line _SPURIOUS_LINE_ABS_00G2 PASS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBrmy
-60 dBm
-70 dBm S
-80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -79.90 dBm -66.90 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -88.05 dBm -75.05 dB
30.000 MHz 1.000 GHz 100.000 kHz 34.75205 MHz -80.14 dBm -67.14 dB
1.000 GHz 2.304 GHz 1.000 MHz 2.18992 GHz -70.33 dBm -57.33dB
2.316 GHz 26.500 GHz 1.000 MHz 22.24205 GHz -62.10 dBm -49.10 dB
Measuring.. NINENNEEN = '20020%
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

LTE Band 66
MultiView * Spectrum -
Ref Level 30.00dBm  Offset 37.00 48 Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Chécl’ PASS
Line _SPURIOUS_LINE_ABS_dd2 PhSS
20 dBrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE_ AB5_002
-20 dBm
-30 dBrry
-40 dBm 1
50 dBm ot A
-60 dBm
9.0 kHz 19705 pts. 2.65 GHz/ 26.5 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -58.63 dBm -45.63 dB
150.000 kHz 30.000 MHz 10.000 kHz 616.28968 kHz -63.36 dBm -50.36 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.72186 MHz -60.32 dBm -47.32 dB
1.000 GHz 2.109 GHz 1.000 MHz 2.10889 GHz -22.00 dBm -9.00dB
2.181 GHz 26.500 GHz 1.000 MHz 2.18343 GHz -40.59 dBm -27.59 dB
Measuring..  NENNENEEN = OO
07:10:22 12.05.2025
MultiView Spectrum -
Ref Level 30.00 dBm  Offset 31.00 dB Mede Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Check PRSS
Line _SPUR|OUS_LINE_ABS_DO2 PRASS
20dBm
10 dBm
0 dBm
15 dbm
| SPURIOUS_LINE |ABS_002
-20 dBry
-30 dBm
-40 dBm
50 db""r'ﬂd L /“‘“—"“V"/M/L\ [y
-60 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.04636 kHz -58.23 dBm -45.23 dB
150.000 kHz 30.000 MHz 10.000 kHz 616.289 68 kHz -64.01 dBm -51.01 dB
30.000 MHz 1.000 GHz 100.000 kHz 33.78224 MHz -60.27 dBm -47.27 dB
1.000 GHz 2.109 GHz 1.000 MHz N z =43, m -10.
2.181 GHz 26.500 GHz 1.000 MHz 2.18829 GHz -33.75 dBm -20.75 dB
Measuring...  HENENEEEN 00 ul.;;s:iz.gso
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

DL 2170

MultiView = Spectrum

Ref Level 30.00dBm  Offset 37.00 48

1 Spurious Emissions

Mode Auto Sweep

Count 100/100
1 Avg

Lirmiit Checl’ PRSS
Line _SPUR|DUS_LINE_ARS_Dd2 PRS
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIDUS_LINE_ABS 002
-20 dBm
-30 dBm
-40 dBm
50 dBm: — e =)
-60 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -58.95 dBm -45.95 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.82904 kHz -63.81 dBm -50.81 dB
30.000 MHz 1.000 GHz 100.000 kHz 30.87283 MHz -60.43 dBm -47.43 dB
1.000 GHz 2.109 GHz 1.000 MHz 21 z -23. m -10.
2.181 GHz 26.500 GHz 1.000 MHz 2.18343 GHz -28.65 dBm -15.65 dB
Measuring...  ENNNEENN e B0
07:27:03 12.05.2025
DL NarrowBand 2120
MuttiView Spectrum -
Ref Level 30.00 dBm  Offset 31.00 dB Mede Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Checl{ PRSS
Line _SPUR|OUS_LINE_ABS_Dg2 PRSS
10 dBm
0 dBm
|12
| SPURIOUS_LINE [ABS D02
-20 dBmw
-30 dBm
-40 dBrm }
A Rl “/V\AJ\/\/\/\/\
50 dBm e e,
60 dBrm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -57.66 dBm -44.66 dB
150.000 kHz 30.000 MHz 10.000 kHz 616.289 68 kHz -63.62 dBm -50.62 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.91582 MHz -60.25 dBm -47.25 dB
1.000 GHz 2.109 GHz 1.000 MHz 2.10889 GHz -2350dBm -10.50 dB
2.181 GHz 26.500 GHz 1.000 MHz 2.18343 GHz -41.10 dBm -28.10dB
Measuring...  INNNNEEER % e
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Report Number: W6M22504-24316-P-20

FCC ID: 2ASQXZONEDASTWO

DL NarrowBand 2155

MultiView = Spectrum

Ref Level 30.00dBm  Offset 37.00 48

1 Spurious Emissions

Mode Auto Sweep

Count 100/100
1 Avg

Lirmiit Checl’ PRSS
Line _SPUR|DUS_LINE_ARS_Dd2 PRS
20 dBrr
10 dBrn
0 dBm
-10 dBm
| SPURIOUS_LINE_ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBm—l = e
60 dBrm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -58.45 dBm -45.45 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -63.95 dBm -50.95 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.72186 MHz -60.24 dBm -47.24 dB
1.000 GHz 2.109 GHz 1.000 MHz 21 z -23. m -10.
2.181 GHz 26.500 GHz 1.000 MHz 2.19316 GHz -31.73 dBm -18.73 dB
Measuring...  ENNNEENN e P
07:30:18 12.05.2025
DL NarrowBand 2170
MultiView * Spectrum -
Ref Level 30.00 dBm  Offset 31.00dB Moade Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Lirmiit Checl’ PRSS
Line _SPUR|DUS_LINE_ARS_Dd2 PRS
20 dBrr
10 dBrn
0 dBm
-10 dBm
| SPURIOUS_LINE_ABS 002
-20 dBm
-30 dBm
-40 dBrm
P T /\/\’\/\_/\/\/\/\
50 dBrm; — ermm
60 dBrm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.04636 kHz -57.39 dBm -44.39 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -63.93 dBm -50.93 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.721 86 MHz -60.16 dBm -47.16 dB
1.000 GHz 2.109 GHz 1.000 MHz 2.10889 GHz -23.63 dBm -10.63 dB
2.181 GHz 26.500 GHz 1.000 MHz 2.20775 GHz -35.45 dBm -22.45 dB
Measuring...  INNNNEEER s
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO

UL 1720

MultiView

Spectrum
Ref Level 10.00dBm Offset 11.00dB

1 Spurious Emissions

Mode Auto Sweep

Count 100100
1 Aug

Limit Chechd J
Line _SPURIOUS_LINE_ABS_002
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
LA ] m\/\g\/\/\n
-70 dBm =,
-80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -70.67 dBm -57.67 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.12 dBm -70.12 dB
30.000 MHz 1.000 GHz 100.000 kHz 36.10978 MHz -80.48 dBm -67.48 dB
1.000 GHz 1.709 GHz 1.000 MHz 1.7 z -T1. m -58.
1.781 GHz 26.500 GHz 1.000 MHz 22.266 48 GHz -62.16 dBm -49.16 dB
Measuring...  HENNNEEEN 0 130‘?,5:'329?3
00:39:23 13.05.2025
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Check J PpSS
Line _SPURIOUS_LINE_ABS_00G2 PASS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBrmy
-60 dBm
e el ﬂ\’\/\/\/\/\f\
70 dBm e =
-80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -71.51 dBm -58.51 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.48 dBm -70.48 dB
30.000 MHz 1.000 GHz 100.000 kHz 37.85543 MHz -80.30 dBm -67.30 dB
1.000 GHz 1.709 GHz 1.000 MHz 1.67887 GHz -70.98 dBm -57.98dB
1.781 GHz 26.500 GHz 1.000 MHz 22.261 54 GHz -62.08 dBm -49.08 dB
Measuring.. NINEENEEN = 200202
00:40:43 13.05.2025
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Report Number: W6M22504-24316-P-20
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UL 1770

MultiView

Spectrum
Ref Level 10.00dBm Offset 11.00dB

1 Spurious Emissions

Mode Auto Sweep

Count 100100
1 Aug

Limit Chechd J
Line _SPUR|GUS_LINE_ABS_002
_—_I_O_n:_lﬂm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
40 dBm
-50 dBmy
-60 dBm
-70 dBm e,
80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -70.63 dBm -57.63 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.85 dBm -70.85 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.91582 MHz -80.16 dBm -67.16 dB
1.000 GHz 1.709 GHz 1.000 MHz 1.706 24 GHz -70.76 dBm -57.76 dB
1.781 GHz 26.500 GHz 1.000 MHz 22.25165 GHz -62.15 dBm -49.15 dB
Measuring...  HENNNEEEN ' 13',‘?,5:"21'33
00:41:39 13.05.2025
UL NarrowBand 1720
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Auto Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Chechd J PpSS
Line _SPURIOUS_LINE_ABS_00G2 PASS
_—_I_O_n:_lﬂm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
40 dBm
-50 dBrmy
-60 dBm
M /\'\P-/"/\/\/\A\_/\/\/\\/‘\
70 dBm: EE— =
-80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -70.86 dBm -57.86 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.39 dBm -70.39 dB
30.000 MHz 1.000 GHz 100.000 kHz 39.98900 MHz -79.92 dBm -66.92 dB
1.000 GHz 1.709 GHz 1.000 MHz 1.70354 GHz -71.06 dBm -58.06 dB
1.781 GHz 26.500 GHz 1.000 MHz 22.24671 GHz -62.18 dBm -49.18 dB
Measuring...  NNENEEEN = 130‘?,5:'425?2;
00:45:07 13.05.2025
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UL NarrowBand 1755

MultiView

Spectrum

Ref Level 10.00 dBm  Offset 11.00dB

1 Spurious Emissions

Mode Auto Sweep

Count 100100
1 Aug

Limit Chechd J
Line _SPURIOUS_LINE_ABS_002
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
70 dBry P = et -
80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -70.62 dBm -57.62 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.43 dBm -70.43 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.91582 MHz -80.03 dBm -67.03 dB
1.000 GHz 1.709 GHz 1.000 MHz 1.68256 GHz -71.07 dBm -58.
1.781 GHz 26.500 GHz 1.000 MHz 22.266 48 GHz -62.19 dBm -49.19 dB
Measuring...  HENNNEEEN 0 130";5:‘23?3
00:43:03 13.05.2025
UL NarrowBand 1770
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Check J PpSS
Line _SPURIOUS_LINE_ABS_00G2 PASS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBrmy
-60 dBm
-70 dBm S
-80 dBm
9.0 kHz 19705 pts 2.65 GHz/ 26.5 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -70.60 dBm -57.60 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -83.64 dBm -70.64 dB
30.000 MHz 1.000 GHz 100.000 kHz 34.55809 MHz -80.23 dBm -67.23 dB
1.000 GHz 1.709 GHz 1.000 MHz 1.64102 GHz -71.02dBm -58.
1.781 GHz 26.500 GHz 1.000 MHz 22.24671 GHz -62.11 dBm -49.11 dB
Measuring.. NINENNEEN = 200202
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5GNR n77
DL 3750

MultiView = Spectrum

Ref Level 30.00dBm  Offset 37.00 48

Mode Auto Sweep

Count 100/100
1 Spurious Emissions 1 Avg
Limit Ché(l’ PASS
Line _SPURIOUS_LINE_ABS_Dq2 PAS
20 dBrrr
10 dBrn
0 dBm
-10 dBm
| SPURIOUS_LINE_ ABS 002
-20 dim
-30 dBrry
-40 dBm
/\/\/‘/\.V\ W%M

50 d L~ - AYA NPV
_60|dBm
9.0 kHz 19705 pts. 4.0 GHz/ 40.0 GHz
2 Result Summa

9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -58.02 dBm -45.02 dB

150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -63.58 dBm -50.58 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.91582 MHz -59.97 dBm -46.97 dB
1.000 GHz 3.699 GHz 1.000 MHz 3.08240 GHz -19.50 dBm -6.50 dB
3.981 GHz 40.000 GHz 1.000 MHz 4.53198 GHz -19.13 dBm -6.13 dB
Measuring..  NENNENEEN = 00

09:16:55 12.05.2025

DL 3840

MultiView Spectrum

Ref Level 30.00dBm  Offset 37.00dB

Mode Auto Sweep

Count 100/100
Limit Check PRSS
Line _SPUR|OUS_LINE_ABS_DG2 PpSS
20 dBrmr
10 dBirmr
0 dBm
| 1 dben
| SPURIDUS_LINE_ABS 002
-20 dBm
30 dBm
-40 dBm i
50 dpgu ¥ e ) IVAYAVNEN
60 |dBrm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 69.84522 kHz -59.37 dBm -46.37 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.82904 kHz -62.85 dBm -49.85 dB
30.000 MHz 1.000 GHz 100.000 kHz 34.75205 MHz -60.00 dBm -47.00 dB
1.000 GHz 3.699 GHz 1.000 MHz 3.50714 GHz -38.68 dBm -25.68 dB
3.981 GHz 40.000 GHz 1.000 MHz 4.53198 GHz -18.50 dBm -5.50 dB
Measuring...  HNNNNEEER e Rl

09:18:34 12.05.2025
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DL_3930

MultiView *

Ref Level 30.00dBm  Offset 37.00 48

Spectrum

Mode Auto Sweep

Count 100/100
1 Spurious Emissions 1 Avg
Limit Chec}»’
Line _SPUR|DUS_LINE_ARS_Dd2
20 dBrrr
10 dBm
0 dBm
-10 dBm
| SPURIDUS_LINE_ABS 002
-20 dBm
-30 dBm
-40 dBm A
50d ’\/‘/]’A/L o)
-60|dBm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -58.51 dBm -45.51 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.82904 kHz -63.28 dBm -50.28 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.52789 MHz -59.97 dBm -46.97 dB
1.000 GHz 3.699 GHz 1.000 MHz 3.50714 GHz -38.31dBm -2531dB
3.981 GHz 40.000 GHz 1.000 MHz 4.53198 GHz -18.61 dBm -5.61 dB
Measuring...  ENNNEEER e R0
09:19:57 12.05.2025
DL NarrowBand 3750
MultiView * Spectrum -
Ref Level 30,00 dBm  Offset 37.00 dB Made Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Chec:
Line _SPURJOUS_LINE_ABS_0d2
20 dBrr
10 dBrm
0 dBm
-10 dBm
SPURIOUS_LINE_ABS 002
-20 dBm
-30 dBm
-40 dBm t ""'\,V
| 5 ~f V| 4o T e e
50 dB , u-—-f’””k et T s 4 A AN AT
_60|dBm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa
9.000 kHz 150,000 kHz 1.000 kHz 70.046 36 kHz -57.30 dBm -44.30 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -63.15dBm -50.15dB
30.000 MHz 1.000 GHz 100.000 kHz 704.88802 MHz -52.93 dBm -39.93 dB
1.000 GHz 3.699 GHz 1.000 MHz 3.04576 GHz -1435dBm -135d8
3.981 GHz 40,000 GHz 1.000 MHz 4 53198 GHz -18.70 dBm -5.70 dB
Messuring...  INERNERRN R
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO
DL NarrowBand 3840

MultiView * Spectrum -

Ref Level 30.00dBm  Offset 37.00 48 Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Ché(l’ PASS
Line _SPURIOUS_LINE_ABS_Dq2 PASS
20 dBrr
10 dBm
0 dBm
-10 dBm
| SPURIOUS_LINE_ ABS_002
-20 dBm
-30 dBmy
-40 dBm
-50 dB, * ="
60 dBm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -58.45 dBm -45.45 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -62.78 dBm -49.78 dB
30.000 MHz 1.000 GHz 100.000 kHz 689.95301 MHz -49.42 dBm -36.42 dB
1.000 GHz 3.699 GHz 1.000 MHz 3.149 z -27. m -14.
3.981 GHz 40.000 GHz 1.000 MHz 4.53198 GHz -18.42 dBm -5.42 dB
. 12.05.2025
Measuring...  HENNNEEEN FE 00,9300

08:23:05 12.05.2025

DL NarrowBand 3930

MultiView Spectrum -

Ref Level 30,00 dBm Offset 37.00dB Mode Auto Sweep
Count 100/100
Limit Check] PRSS
Line _SPURIOUS_LINE_ABS_DO2 BRSS
20 dBm
10 dBrrr
0 dBm
| 1 dben
| SPURIOUS_LINE ABS_002
-20 dBm
-30 dBm
-40 dBm
/M P A iy

50d ¥ =
60 /dBm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa

9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -58.19 dBm -45.19 dB

150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -63.42 dBm -50.42 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.52789 MHz -60.17 dBm -47.17 dB
1.000 GHz 3.699 GHz 1.000 MHz 333012 GHz -20.79 dBm -7.79dB
3.981 GHz 40.000 GHz 1.000 MHz 4.53198 GHz -18.50 dBm -5.50 dB

Measuring...  INNNNNENN o B0

09:21:48 12.05.2025
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Report Number: W6M22504-24316-P-20
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UL 3750

MultiView * Spectrum

Ref Level 10.00 dBm  Offset 11.00dB

Mode Auto Sweep

Count 100100
1 Spurious Emissions 1 Aug
Limit Check J
Line _SPURIOUS_LINE_ABS_002
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
60 dBm J"
-70 dB, S —
-80 dBm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -75.24 dBm -62.24 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -85.44 dBm -72.44 dB
30.000 MHz 1.000 GHz 100.000 kHz 44.83803 MHz -80.09 dBm -67.09 dB
1.000 GHz 3.699 GHz 1.000 MHz 3.69495 GHz -57.03 dBm -44.03 dB
3.981 GHz 40.000 GHz 1.000 MHz 22.256 99 GHz -62.10 dBm -49.10 dB
Measuring... 5 12";;532:203
09:38:08 12.05.2025
MultiView * Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Check J PpSS
Line _SPURIOUS_LINE_ABS_00G2 PASS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBrmy
-60 dBm
h/\/‘/\/\/\ P VA B P e iy
70d M o= ]
=80 [dBm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -74.84 dBm -61.84 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -85.67 dBm -72.67 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.91582 MHz -80.01 dBm -67.01 dB
1.000 GHz 3.699 GHz 1.000 MHz 3.34685 GHz -69.54 dBm -56.54 dB
3.981 GHz 40.000 GHz 1.000 MHz 22.256 99 GHz -62.06 dBm -49.06 dB
Measuring... = 120“;532903
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MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Chechd J
Line _SPURIOUS_LINE_ABS_002
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
70d oy A A
-80 dBm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -74.81 dBm -61.81 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -85.41 dBm -72.41 dB
30.000 MHz 1.000 GHz 100.000 kHz 33.39432 MHz -80.18 dBm -67.18 dB
1.000 GHz 3.699 GHz 1.000 MHz 3.37653 GHz -69. m -56.
3.981 GHz 40.000 GHz 1.000 MHz 22.242 58 GHz -62.13 dBm -49.13 dB
Measuring...  HENNNEEEN 0 12&5:‘21132;
09:41:01 12.05.2025
UL NarrowBand 3750
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Autc Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Chechd J PpSS
Line _SPURIOUS_LINE_ABS_002 PASS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBrmy
-60 dBm
7048, | - IAVAYANSNELN
-80 [dBm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -75.23 dBm -62.23 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -85.51 dBm -72.51dB
30.000 MHz 1.000 GHz 100.000 kHz 35.91582 MHz -80.30 dBm -67.30 dB
1.000 GHz 3.699 GHz 1.000 MHz 3.53035GHz -67.15 dBm -54.15dB
3.981 GHz 40.000 GHz 1.000 MHz 22.242 58 GHz -62.09 dBm -49.09 dB
Measuring..  NERNNNENA e
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UL NarrowBand 3840

MultiView Spectrum
Ref Level 10.00dBm Offset 11.00dB Mode Auto Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Chechd J
Line _SPUR|GUS_LINE_ABS_002
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBmy
-60 dBm
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-80 dBm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 70.046 36 kHz -75.32 dBm -62.32 dB
150.000 kHz 30.000 MHz 10.000 kHz 608.829 04 kHz -86.19 dBm -73.19dB
30.000 MHz 1.000 GHz 100.000 kHz 35.91582 MHz -80.15 dBm -67.15dB
1.000 GHz 3.699 GHz 1.000 MHz 3. z -67. m -54.
3.981 GHz 40.000 GHz 1.000 MHz 22.242 58 GHz -62.09 dBm -49.09 dB
Measuring...  HENNNENEN 0 u;gffgg
09:43:57 12.05.2025
UL NarrowBand 3930
MultiView Spectrum -
Ref Level 10.00dBm Offset 11.00dB Mode Auto Sweep
Count 100100
1 Spurious Emissions 1 Aug
Limit Chechd J PpSS
Line _SPUR|GUS_LINE_ABS_002 PASS
-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm
-30 dBm
-40 dBm
-50 dBrmy
-60 dBm
70 HB: ) ey VAYANNEWAY
-80 |dBm
9.0 kHz 19705 pts 4.0 GHz/ 40.0 GHz
2 Result Summa
9.000 kHz 150.000 kHz 1.000 kHz 69.845 22 kHz -75.77 dBm -62.77 dB
150.000 kHz 30.000 MHz 10.000 kHz 519.301 42 kHz -85.94 dBm -72.94 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.91582 MHz -80.28 dBm -67.28 dB
1.000 GHz 3.699 GHz 1.000 MHz 3.35009 GHz -67.96 dBm -54.96 dB
3.981 GHz 40.000 GHz 1.000 MHz 22.242 58 GHz -62.15 dBm -49.15 dB
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Report Number: W6M22504-24316-P-20
FCC ID: 2ASQXZONEDASTWO
8. Frequency stability measurements

8.1 Test procedure

Frequency stability measurements are required by Section 2.1055 of the FCC rules. However, this
requirement presumes that the EUT processes an input signal in a manner that can influence the output
signal frequency/frequencies (i.e., most signal boosters do not incorporate an oscillator). If this is not
the case (i.e., the amplifier, booster, or repeater does not alter the input signal in any way), then a
frequency stability test may not be required.

When performing frequency stability measurements on these types of devices, the instability associated
with the EUT must be isolated from any frequency instability associated with the measurement
instrumentation. One method for realizing this isolation is to connect the reference clock input of the
signal generator to the reference output of the frequency counter to confirm that any frequency
instability is associated with the EUT, but is not due to differences between the reference oscillators
internal to the measurement instrumentation.

8.2  Test Results
Test date: May 19, 2025
Temperature: 26.0°C
Humidity: 49.0%
Tester: Sora

LTE BAND12 QPSK 10MHz FRB - Up Link

707.5MHz Temp F;:i‘}t‘z‘}’;‘;)y dF:ff(tl(l;)i;lrg; 5}')‘[‘:)
230 15.00 0.021
20 25.00 0.035
10 6.00 0.008
0 11.00 0.016
120Vac 10 3.00 0.004
20 -9.00 -0.013 .5
30 -5.00 -0.007
40 -18.00 -0.025
50 -23.00 -0.033
138Vac 25 -5.00 -0.007
102Vac 25 -16.00 -0.023
LTE BAND12 QPSK 10MHz FRB - Down Link
737.5MHz Temp F;:i‘}t‘z‘}’;‘;)y dF:ff(tl(l;)i;lrg; 5}')‘[‘:)
230 28.00 0.038
20 35.00 0.047
-10 12.00 0.016
0 22.00 0.030
120Vac 10 7.00 0.009
20 -19.00 -0.026 .5
30 -6.00 -0.008
40 -11.00 -0.015
50 -25.00 -0.034
138Vac 25 -7.00 -0.009
102Vac 25 6.00 0.008
LTE BAND13 QPSK 10MHz FRB - Up Link
| romp | e | S | it
120Vac -30 -23.00 -0.029 0.5
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20 -28.00 -0.036
-10 -14.00 -0.018
0 -19.00 -0.024
10 -6.00 -0.008
20 -15.00 -0.019
30 -10.00 -0.013
40 5.00 0.006
50 12.00 0.015
60 0.000
70 0.000
138Vac 25 -16.00 -0.020
102Vac 25 -8.00 -0.010
LTE BANDI3 QPSK 10MHz FRB - Down Link
75IMHz Temp | [k | dntiopmy | )
30 -38.00 -0.051
20 -25.00 -0.033
-10 -34.00 -0.045
0 -15.00 -0.020
10 -20.00 -0.027
120Vac 20 -9.00 0.012
30 -7.00 -0.009 5
40 9.00 0.012
50 5.00 0.007
60 0.000
70 0.000
138Vac 25 -5.00 -0.007
102Vac 25 -11.00 -0.015
LTE BAND25 QPSK 10MHz FRB - Up Link
1882.5MHz Temp | F ;:i‘;t':g‘zc)y dF: lef‘t‘(‘;f;‘;g (';)i;'l‘lilt)
-30 15.00 0.008
20 11.00 0.006
-10 24.00 0.013
0 8.00 0.004
10 16.00 0.008
120Vac 20 7.00 0.004
30 -8.00 -0.004 25
40 -25.00 -0.013
50 -16.00 -0.008
60 0.000
70 0.000
138Vac 25 17.00 0.009
102Vac 25 6.00 0.003
LTE BAND25 QPSK 10MHz FRB - Down Link
1962.5MHz Temp F;:i‘}t‘zg‘zc)y dF:ff?(l;)i;lr:g 5}')‘[‘:)
30 8.00 0.004
20 34.00 0.017
120Vac -10 42.00 0.021 .5
0 25.00 0.013
10 12.00 0.006
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20 4.00 0.002
30 -2.00 -0.001
40 -28.00 -0.014
50 -15.00 -0.008
60 0.000
70 0.000
138Vac 25 -7.00 -0.004
102Vac 25 6.00 0.003
LTE BAND30 QPSK 10MHz FRB - Up Link
2310MHz Temp F;:i(}&gl;)y dF:ff‘tl(‘;f;‘IS; (';)i;‘::lt)
-30 -42.00 -0.018
220 -38.00 -0.016
10 -35.00 -0.015
0 -37.00 -0.016
10 -29.00 -0.013
120Vac 20 -15.00 -0.006
30 8.00 0.003 935
40 19.00 0.008
50 33.00 0.014
60 0.000
70 0.000
138Vac 25 -25.00 -0.011
102Vac 25 -31.00 -0.013
LTE BAND30 QPSK 10MHz FRB - Down Link
2355MHz Temp Fd’:i‘}t‘;g‘zc)y dF: ff‘tla)‘;:‘lfly) (t)i];‘l‘:lt)
-30 -32.00 -0.014
20 -48.00 -0.020
-10 -45.00 -0.019
0 -31.00 -0.013
10 -29.00 -0.012
120Vac 20 -32.00 -0.014
30 -45.00 -0.019 0.5
40 -38.00 -0.016
50 -46.00 -0.020
60 0.000
70 0.000
138Vac 25 -42.00 -0.018
102Vac 25 -30.00 -0.013
LTE BAND66 QPSK 10MHz FRB - Up Link
1755MHz Temp F;:i(}&gl;)y dF:ff‘tl(‘;f;‘IS; (';)i;‘::lt)
-30 -43.00 -0.025
220 -32.00 -0.018
10 -15.00 -0.009
0 -9.00 -0.005
120Vac 10 2.00 0.001 0.5
20 16.00 0.009
30 9.00 0.005
40 35.00 0.020
50 21.00 0.012
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60 0.000
70 0.000
138Vac 25 10.00 0.006
102Vac 25 6.00 0.003
LTE BAND66 QPSK 10MHz FRB - Down Link
s, | Tomp | Freueney [ Fremuency [ Limi
30 -51.00 -0.024
220 -21.00 -0.010
10 -28.00 -0.013
0 5.00 0.002
10 22.00 0.010
120Vac 20 13.00 0.006
30 19.00 0.009 0.5
40 33.00 0.015
50 12.00 0.006
60 0.000
70 0.000
138Vac 25 15.00 0.007
102Vac 25 28.00 0.013
NR n77 : 3700 - 3980 MHz - Down Link
3840MHz Temp | T ;:i‘}t';g':)y dF: ief‘tl(‘;)e;llg (];)il;?:)
-30 23.00 0.006
20 45.00 0.012
-10 33.00 0.009
0 18.00 0.005
10 10.00 0.003
120Vac 20 -1.00 0.000
30 -5.00 -0.001 0.5
40 6.00 0.002
50 -12.00 -0.003
60 0.000
70 0.000
138Vac 25 7.00 0.002
102Vac 25 -11.00 -0.004
NR 177 : 3700 - 3980 MHz - Up Link
3840MHz Temp F;:i‘}t‘z‘}’;‘;)y dF:ff(tl(l;)i;lrg; 5}')‘[‘:)
-30 22.00 0.006
20 28.00 0.007
-10 39.00 0.010
0 15.00 0.004
10 -1.00 0.000
120Vac 20 21.00 0.005
30 -12.00 -0.003 935
40 -16.00 -0.004
50 -32.00 -0.008
60 0.000
70 0.000
138Vac 25 -10.00 -0.003
102Vac 25 21.00 0.005
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Spurious emissions radiated measurements

9.

9.

This measurement is intended to produce test data necessary to demonstrate compliance to the radiated
spurious emission requirements specified in Section 2.1053 of the FCC rules. This test is intended to
capture any emissions that radiate directly from the case, cabinet, control circuits, etc., instead of via the
antenna output port, and thus would not be captured in conducted spurious emission measurements. See

1

Test procedure

KDB Publication 971168 [R8] for measurement procedure guidance.

9.2  Test Results
Model: Zone DAS Two Date: --
Mode: -- Temperature: --°C Engineer: --
Polarization: Horizontal Humidity: -- %
. . . Table Ant.
Frequency | Reading Factor Result Limit |Margin "
Detector Degree | High
MH dBuV dB dBuV/ dBuV/ dB
(MHz)~ | (dBuV) (@B) | (dBuV/m) |(dBuV/m)| (dB) | (& | (o5)
Limit @3m
Frequency Reading Factor | Result @3m | (dBuV/m) |Margin| Table | Ant.
(dBuV) (dB) | (dBuV/m) Peak Degree | High
(MHz) Peak Ave. Corr. | Peak Ave. Ave. (dB) | (Deg.) | (cm)
Note:
1. Correction Factor = Antenna factor + Cable loss - Preamplifier
2. The formula of measured value as: Test Result = Reading + Correction Factor
3. Detector function in the form : PK = Peak, QP = Quasi Peak, AV = Average
4. Up Line: PK Limit Line, Down Line: Ave Limit Line.
5. See attached diagrams in appendix.
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Appendix

Measurement diagrams

Spurious Emission
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g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Sora
File :1 Data :#1 Date: 2025/5/9 Temperature:23.1 °C
0.0  dBm Time: T4 04:30:03  Humidity:51.5 %
Limit1: —
-10
-20
-30
-40
-50
-60 ] Z
A2 W %
-80
-90
-100.0
30000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 20000 MHz
Site :  966A Chamber
Condition : FCC_part 22/24/27 Polarization: Horizontal
EUT: W6M22504-24316 Power: 120Vac.
M/N: Distance: 3m
Test Mode : LTE Band 12 DownLink 10M 734MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 132.5451| -83.74 | peak 20.09 -63.65 -13.00 150 160 (-50.65
145.8317| -85.33 | peak 20.84 -64.49 -13.00 150 85 |-51.49
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508

Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: Sora
File :1 Data :#2 Date: 2025/5/9 Temperature:23.1 °C
0.0 dBm Time: 4 04:45:00 Humidity:51.5 %
Limit1: —

-10

-20

-30

-40

-50

-60 1 2

70 WW\}MWWM

-80

-90

-10000

30000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 20000 MHz
Site :  966A Chamber
Condition : FCC_part 22/24/27 Polarization: Vertical
EUT: W6M22504-24316 Power: 120Vac.
M/N: Distance: 3m
Test Mode : LTE Band 12 DownLink 10M 734MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
73.6071| -84.83 | peak 21.38 -63.45 -13.00 150 225 |-50.45
* 160.8216| -86.17 | peak 23.01 -63.16 -13.00 150 290 |-50.16

*:Maximum data

x:Over limit !:ove

r margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Sora
File :2 Data :#1 Date: 2025/5/9 Temperature:23.1 °C
0.0  dBm Time: 4 02:31:14  Humidity:51.5 %
Limit1: —
-10
-20
-30
1
-40 %
-50
-60
-70
-90
-100.0
200.000 280.00 360.00 440.00 520.00 600.00 680.00 760.00 840.00 1000.00 MHz
Site :  966A Chamber
Condition : FCC_part 22/24/27 Polarization: Horizontal
EUT: W6M22504-24316 Power: 120Vac.
M/N: Distance: 3m
Test Mode : LTE Band 12 DownLink 10M 734MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 499.7995| -30.50 | peak -7.93 -38.43 -13.00 150 195 [-25.43
624.8496( -36.59 | peak -3.80 -40.39 -13.00 150 110 [-27.39
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Sora
File :2 Data :#2 Date: 2025/5/9 Temperature:23.1 C
0.0  dBm Time: T4 02:33:11 Humidity:51.5 %
Limit1: —_—
-10
-20
-30
40 1 2
-50
-60
-70
o WWM
-90
10010
200,000 280.00 360.00 440.00 520.00 600.00 680.00 760.00 840.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 22/24/27 Polarization: Vertical
EUT: WG6M22504-24316 Power: 120Va.c.
M/N: Distance: 3m
Test Mode : LTE Band 12 DownLink 10M 734MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 249.6993| -28.85 peak -12.88 -41.73 -13.00 150 310 |-28.73
499.7995| -34.66 peak -7.19 -41.85 -13.00 150 255 |-28.85
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Sora
File :3 Data :#1 Date: 2025/5/9 Temperature:23.1 °C
00  dBm Time: E4 09:40:49  Humidity:51.5 %
Limit1: —
-10
-20
-30 1
-40
2
I
-60
-70
-80
-90
-100.0
1000.000 1300.00  1600.00 1900.00 220000 2500.00 2800.00  3100.00  3400.00 4000.00 MHz
Site :  966A Chamber
Condition : FCC_part 22/24/27 Polarization: Horizontal
EUT: W6M22504-24316 Power: 120Va.c.
M/N: Distance: 3m
Test Mode : LTE Band 12 DownLink 10M 734MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 1961.924| -37.62 peak 3.80 -33.82 -13.00 150 285 |-20.82
3476.954( -52.92 peak 4.01 -48.91 -13.00 150 105 (-35.91
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Sora
File :3 Data :#4 Date: 2025/5/9 Temperature:23.1 C
0.0  dBm Time: 4 09:44:37  Humidity:51.5 %
Limit1: —_—
-10
-20
-30 ]
-40 2
- WMWW
MM'\-"-M*A—\M\_A\JNM.
-60
-70
-80
-90
10010
1000.000 1300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 22/24/27 Polarization: Vertical
EUT: WG6M22504-24316 Power: 120Va.c.
M/N: Distance: 3m
Test Mode : LTE Band 12 DownLink 10M 734MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 1961.924| -42.28 peak 7.93 -34.35 -13.00 150 165 (-21.35
3476.954( -50.44 peak 8.25 -42.19 -13.00 150 285 |-29.19
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Sora
File :3 Data :#2 Date: 2025/5/9 Temperature:23.1 C
00 dBm Time: F4 09:41:43  Humidity:51.5 %
Limit1: —_—
10
-20
-30
-40
-50
-60
70
-80
-90
-100/0
4000.000 4400.00 480000 520000 560000 600000 640000  6BOD.O0  7200.00 8000.00 MH:
Site : 966A Chamber
Condition : FCC_part 22/24/27 Polarization: Horizontal
EUT: WG6M22504-24316 Power: 120Va.c.
M/N: Distance: 3m
Test Mode : LTE Band 12 DownLink 10M 734MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
WS} Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Sora
File :3 Data :#5 Date: 2025/5/9 Temperature:23.1 C
00 dBm Time: F4 09:45:26  Humidity:51.5 %
Limit1: —_—
10
-20
-30
-40
-50
-60
70
-80
-90
-100/0
4000.000 4400.00 480000 520000 560000 600000 640000  6BOD.O0  7200.00 8000.00 MH:
Site : 966A Chamber
Condition : FCC_part 22/24/27 Polarization: Vertical
EUT: WG6M22504-24316 Power: 120Va.c.
M/N: Distance: 3m
Test Mode : LTE Band 12 DownLink 10M 734MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




